00
DO
°
o
00 DO
DD
o
aa OO
DO
00 DO
o [ DD
00 UO
o
o
0, % 0,
o
o, -
aﬂ
- [
o
00
Q 0,
0
%0
%,
0
.,
00
o
OD
o
3
o
00
o
- 00
° /o
%9

Q)

S




SHANTUI —

2 L TR HERAR



SHANTUI

EHEMR

=
jilll3

AZ - EAHE A TSD32 BlHE 41,
KBS, FEREVZHE X,

= mBt g =0, THRH, AP RE.

FOREWORD

This Parts Book is applicable to the SD32 bulldozer.

See list of the engine's parts for details about the engine's parts.
Parts increased or decreased due to product improvement will not be notified separately. We are sorry

for the inconvenience.

W TREAMAR D B RR 2 7



SHANTUI B | THEHR

H X
I L, = 1
ENGINE RELATED PARTS ... iiiiiiiiiiieieeessesssss s s s s s e s sssssssssssssss s s 1
B BT AL R ettt ettt 2
ENGINE MOUNTING. ...ttt oottt et 2
D B R oottt 4
TRANSFER CASE ...ttt e, 4
D B R oottt 6
TRANSFER CASE ...ttt et ettt ettt ettt et et et en e, 6
TR P JEU I cve vttt ettt ettt ettt ettt ettt ettt ettt ettt e et et e, 8
FLYWHEEL HOUSING ASS'Y ..ottt ettt ettt 8
B T B ettt ettt e, 10
POWER TAKE OFF ... oottt ettt ettt eeen e 10
T BB e 12
POWER TAKE OFF ...ttt et 12
T 2 B S B B ettt ettt ettt 14
PTO LUBRICATING OIL PIPING ...ttt 14
BT S ettt ettt ettt 16
FRONT BRACKET ...ttt ettt ettt 16
HE B G BB oottt ettt 18
EXHAUST PIPE AND MUFFLER ...ttt ettt 18
S R T R G B oottt 20
AIR CLEANER AND CAP ...ttt ettt e, 20
HESESHEESE (BE EFITL) oo 22
EXHAUST PIPE AND MUFFLER (GOING WITH THE NATIONAL II-ENGINE) 22
FEEBBREZ (FE I ETIHL) oo, 24
AIR CLEANER AND CAP (GOING WITH THE NATIONAL II-ENGINE).......... 24
R T AT <ottt et 26
FUEL CONTROL LEVER ...ttt et 26
BRI A TEFTATLA ettt et e e 28
FUEL CONTROL LINKAGE ...ttt 28
TR S AR vttt ettt ettt ettt e et e e, 30
DECELERATOR PEDAL......ocutieee oottt ettt ettt eeee e 30
TR B et eeeee et ettt et ettt ettt ettt ettt ettt ettt ettt et et et et e et et eeeneeens 32
FAN Lottt ettt et ettt ettt ettt ettt ettt e eeen e 32

Wi TRENMRNBRAR



FHEMR | BR SHANTUI

B LB ettt e, 34
RADIATOR ... oottt ettt ettt et ettt ettt e e en e 34
B ettt ettt e, 36
RADIATOR ...ttt et ettt ettt ee e e e 36
B R B B 3 I B .ottt ettt e, 38
RADIATOR FAN GUARD AND NET ...ooiveeteeeeeeeeeeeeteeeee et eeeee e ee e 38
B B B S T I B ..ottt ettt et et et et et et et et ettt et ettt ettt e et ereeeeeas 40
RADIATOR FAN GUARD AND NET ....viveeteteeeeee oottt ee e ee e 40
HMBTHEE (FEE I ETNHL) oo 42
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)........... 42
BAMBEREEIR (FCE I ERFIL) oo 44
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)........... 44
BMBREEIR (FEE I ERFIL) oo 46
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)........... 46
ST B B I oottt ettt ettt ettt et 48
OIL COOLER ASS'Y ..ottt ettt 48
BRI <ot e ettt ettt ettt ettt et n e, 50
FUEL TANK ettt ettt ettt e et et e et et et ete e eeee et et e eeeeeereeesenees 50
R T B B ettt et et ettt ettt ettt ettt ettt ettt et ettt e ettt et e et 52
FUEL PIPING ...ttt ettt ettt ettt et et ete e eae et eneeeeeeneeeeneeeee 52
TIITEIZR ZE I cveveeeeeeeeee ettt e e et et e e et et e e ettt et e et et et et ettt ettt n et et 54
FILLING PUMP ASS'Y ..ottt et ettt ettt e e et en e 54
i g 57
TORQUE CONVERTOR AND TRANSMISSION........ccoeiiemiireirecrnnaes 57
T LA 5 ettt ettt ettt ettt ettt et 58
UNIVERSAL JOINT ..ottt ettt 58
B A R N G M .ottt ettt ettt 60
TORQUE CONVERTER HOUSING AND VALVE ......cveeeeeeeeeeeeeeeeeee e, 60
B A R NS G M oottt ettt 62
TORQUE CONVERTER HOUSING AND VALVE ......cooteeeeeteeeeeeeeee e, 62
SR BRI BR oottt ettt ettt ettt ettt ettt ettt 64
TURBINE AND STATOR ...ttt oottt ettt et ee et et eneeeeeen e, 64
SRBB B TAIER oottt ettt ettt ettt ettt 66
TURBINE AND STATOR ...ttt oottt ettt en e e, 66
T TR A e oot v vttt et ettt et e et e et e e e e et eeeeeeeaaeeeeeeetaaeeeeeeeaaeeeettetteeearerraaaaarees 68
TORQUE TRANSMISSION CASE ...ttt 68
FERETTEE S (1/2) oottt 70

LWLt TRV B ERAE 11}



SHANTUI B | THEHR

TRANSMISSION GEAR AND SHAFT (1/2) oo, 70
BEBEFEUTIEE G BH  (1/2) oottt ettt 72
TRANSMISSION GEAR AND SHAFT (1/2) oo, 72
TIRFEUTEE SEH (2/2) oottt 74
TRANSMISSION GEAR AND SHAFT (2/2) ooeeeeeieeeeeeeeeeeeeee e, 74
BETEFETTEE SHH (2/2) oeeeeeeeee oottt ettt ettt et et een e 76
TRANSMISSION GEAR AND SHAFT (2/2) oot 76
B T B o eveeeeee et et e et ettt ettt ettt e ettt et e et e ettt ettt e et e ettt er s 78
TRANSMISSION CASE ...ttt ettt 78
E T IR < eveeeeeeeeeee et e e e et e et et ettt ettt e et e ettt e et e et e et et e e et ee e enans 80
TRANSMISSION CONTROL VALVE ...ttt e, 80
B TB B e ettt ettt ettt ettt ettt ettt 82
TRANSMISSION CONTROL VALVE ...ttt e, 82
B S BT IAT oottt ettt ettt 84
COVER AND VALVE CONTROL LEVER .....ocvoioeeeeeeeeeeeeeeeeee et 84
SEITB IR ettt ettt ettt ettt e e et 86
LUBICATING VALVE ... oottt 86
BETEIRIAFT  (1/2) oottt ettt et ettt ettt et et ereee s 88
GEAR SHIFT LEVER  (1/2)  eoeeeeeet oot ettt 88
B I I AT (/2] oottt 90
GEAR SHIFT LEVER  (1/2) oot oottt 90
B I I AT (2/2) oo 92
GEAR SHIFT LEVER  (2/2) oot oottt 92
B B T ettt ettt e ettt et ettt ettt et 94
TRANSMISSION PUMP ...ttt ettt 94
B B R 5 I oottt ettt ettt ettt ettt ettt n e, 96
FINE FILTER ASS'Y ..ottt et ettt n et en e 96
B B B B B 25 ettt ettt 98
TORQUE CONVERTER PIPING SYSTEM ..ottt e, 98
B B B B B U05 oottt 100
TORQUE CONVERTER PIPING SYSTEM ..ottt 100
B T B B B BR 2T oottt ettt 102
TORQUE TRANSMISSION PIPING SYSYTEM ...t 102
B T B B B R 2T ettt ettt e, 104
TORQUE TRANSMISSION PIPING SYSYTEM ...t 104
TAESR PR Z S (B 1 B FNAL) oo 106
TORQUE CONVERTER PIPING SYSTEM (GOING WITH THE NATIONAL II-
ENGINE) ...ttt ettt et ettt et ettt e e en e, 106

Wi TRENMRNBRAR



FHEMR | BR SHANTUI

TR EIRRELE (FE I ETNHL) oo, 108
TORQUE CONVERTER PIPING SYSTEM (GOING WITH THE NATIONAL II-
ENGINE) ........................................................................................................ 108
FHEEBRERELG (FEE RSN oo 110
TORQUE CONVERTER PIPING SYSTEM (GOING WITH THE NATIONAL Il-
ENGINE) ..ot ettt et ee e, 110
SHASBEEIRERGE (BCE 1 K TNHL) oot 112
OIL COOLER PIPING SYSYTEM (GOING WITH THE NATIONAL II-ENGINE)....
......................................................................................................................... 112
Ry L2 1) F 115
STEERING SYSTEM AND FINAL DRIVE ... e 115
T L S B AT A oot oottt ettt e, 116
MAIN FRAME AND STEERING CASE ..ot 116
TS S B T ettt e, 118
OIL FILTER AND LEVEL GAUGE .......ocueeeeteeeee oot 118
FHEESEAFE (FE I EFIHL) oo 120
MAIN FRAME AND STEERING CASE (GOING WITH THE NATIONAL II-
ENGINE) ..ottt 120
IBHE SR (FCE 1 RFIHL) oo 122
OIL FILTER AND LEVEL GAUGE (GOING WITH THE NATIONAL II-ENGINE)....
........................................................................................................................ 122
T ST oo ettt ettt 124
BEVEL GEAR AND SHAFT ...ttt et 124
B L] B B8 R ettt ettt 126
STEERING CLUTCH ASSY ..ottt 126
B S B T B ettt 128
BRAKE BAND AND LINKAGE ... oottt ettt ettt eeee e 128
B S B T BE B oottt et et ettt ettt 130
BRAKE BAND AND LINKAGE ... .ot oottt ettt 130
B BT B T8 ettt ettt ettt ettt 132
BRAKE BOOSTER ...ttt ettt ettt et ee e ee e ee e ee e 132
B L] B AT ettt ettt ettt e et e et en et e e 134
STEERING CONTROL LEVER ...ttt 134
] BT B IR vttt ettt ettt ettt e ettt e et e et et e e 136
BRAKE PEDAL ...t ettt ee e 136
B BT E AT ettt ettt ettt e ettt 138
BRAKE LINKAGE ...ttt 138

W TREAMAR D B RR 2 7 v



SHANTUI B | THEHR

B e BT ettt 140
PARKING BRAKE ...ttt ettt ettt n e en e 140
B[R] S 2R vt e et et ettt e et e ettt e ettt et ettt e et en s 142
STEERING PUMP ...ttt ettt 142
B B U vttt ettt 144
COARSE STRAINER ASS'Y ...t eeeet oottt et ettt eeeeeen e 144
BEETE] B e eeeeeeeee e et e et et et e e et e e et et et et et e et e ettt e ettt et et et e et et e et e et ee e 146
STEERING VALVE ... oottt ettt ettt n e e 146
B TA] I et e et et e et ettt ettt et ettt ettt e et et et e et e et et et et e e e 148
STEERING VALVE ... oot ettt 148
B B B ettt ettt ettt ettt et ee et 150
SAFETY VALVE ...t et ettt 150
R B B R 2T oottt ettt ettt 152
BRAKE PIPING SYSTEM ...ttt oottt 152
T B B R 2T oottt ettt 154
BRAKE PIPING SYSTEM ...ttt ettt 154
BRIV BRZRIE (1/2) oo e ettt 156
STEERING PIPING SYSTEM  (1/2) ettt 156
B[ BR BRI (1/2) oo et ettt ettt 158
STEERING PIPING SYSTEM  (1/2)  eeeoeeeeeeeeeeeeeeee et 158
B[ R BR ZRIE (212) oottt ettt 160
STEERING PIPING SYSTEM (2/2) oot 160
B Tl R B B oottt ettt ettt et en et 162
PRESSURE MEASUREMENT PIPING .......ootiuiieeeeeeeeeeee e 162
ST B B et ettt ettt ettt 164
EQUALIZER BAR ASS'Y ..ottt 164
B T B ettt 166
FINAL DRIVE CASE ... oottt 166
B T R et 168
FINAL DRIVE CASE ..ottt ettt ettt ettt 168
R T U I B S BB oottt ettt ettt ettt ettt 170
FINAL DRIVE GEAR SHAFT AND SPROCKET .....oveteeeteeeeeeeeee e 170
A T T I B S BT oottt ettt ettt 172
FINAL DRIVE GEAR SHAFT AND SPROCKET .......vetieetieeeeeeeee e 172
T TE R coveerrriiiiiiiiiie e s s s s s s e e e e e s s s s s n s s s s e e e e e e e e s s annaaaa R R aanereeaanns 175
TRACK SYSTEM ... rsei s rsarsasssn s sn s s n s s s s sa s san s sannnan 175
B e ettt ettt 176

Vi Wi TRENMRNBRAR



FHEMR | BR SHANTUI

TRACK FRAME ASS'Y ...ttt 176
B B e e 178
TENSION DEVICE ...ttt 178
B B ettt ettt 180
TENSION DEVICE ...ttt et 180
B 2 B 2 ettt ettt ettt eee e 182
TRACK FRAME COVER ..ottt 182
LT HFIBIR « ettt ettt ettt ettt ettt e ettt en e 184
TRACK ROLLER'S GUARD PLATE ... 184
D BB B B vttt ettt 186
FRONT IDLER ASS'Y ..ottt et 186
I R T B I oottt ettt 188
TRACK ROLLER ASS'Y ..ottt ettt 188
L B B ettt ettt 190
CARRIER ROLLER ASS'Y ...ttt 190
BB T B B e ee ettt ettt ettt ettt et et e ettt e e et en e 192
TRACK ASS'Y ..ottt 192
1= 195
GUARD ... s e s ssa s s s eesna s s e s s na s s e e e s nnnns s neans 195
B L B B I B oo et 196
RADIATOR GUARD ...t e 196
B R LI BB ettt 198
ENGINE GUARD ..ot ettt 198
HABRIHIPEE (FEE 1 ETNHL) oo 200
RADIATOR GUARD (GOING WITH THE NATIONAL II-ENGINE) ................ 200
ENIPE (BLE 1 ETNHL) oot 202
ENGINE GUARD (GOING WITH THE NATIONAL [I-ENGINE)........c.cco...... 202
B B vttt ettt ettt ettt ettt ettt et ettt et en e, 204
FENDER ... oottt ettt ettt ettt en e 204
BB T ettt et ee e e e e 206
SUPPORT ..ottt e ee e 206
B e e 208
COVER, REAR ... et 208
B R ettt ettt et ettt ettt et en s 210
FRAME, FLOOR PLATE ... ettt et 210
BRI B oo 212
ENGINE GUARD, SIDE ...ttt ettt en e 212

LWLt TRV B ERAE Vi



SHANTUI B | THEHR

JEE A R AU ettt 214
BOTTOM GUARD PLATE ASS'Y ...ttt ettt 214
ST S E ettt ettt ettt ettt 216
OIL CYLINDER SUPPORT ...ttt ettt 216
SHELTEE (FCE 1 RTNHL ) coe ettt n e 218
OIL CYLINDER SUPPORT (GOING WITH THE NATIONAL I-ENGINE)...... 218
I3k =% 221
WORK EQUIPMENT CONTROL SYSTEM.........ccieeererecreceneeae 221
T T T BB <ottt 222
BLADE LIFT CYLINDER ...ttt oottt ettt en e 222
TR BT ettt ettt ettt 224
TILT OIL CYLINDER ...ttt ettt 224
TAETZRIETI «veeeeeeeeeeee et ettt ettt e ettt ettt et 226
WORK PUMP ASS'Y ..ottt ettt e, 226
TAETRFE  (1/2) oottt ettt ettt ettt e et ee e 228
HYDRAULIC TANK  (1/2) ottt ettt ettt 228
TAETRFE  (1/2) oottt ettt ettt e et 230
HYDRAULIC TANK  (1/2) oottt ettt 230
TAEIBFE (2/2) oo e ettt ettt 232
HYDRAULIC TANK  (2/2) oottt 232
SETIRFESFRE LR (1/2) oot 234
BLADE LIFT AND RIPPER CONTROL VALVE (1/2) c..veveeeeeeeeeeeeeeeeeeeeeen 234
GETIIRFEEFREZZM (2/2) oot 236
BLADE LIFT AND RIPPER CONTROL VALVE (2/2) ..vioieeeeeeeeeeeeeeeeeeseen) 236
FETIRFF SR BZMR (2/2) oo 238
BLADE LIFT AND RIPPER CONTROL VALVE (2/2) ..vevieeeeeeeeeeeeeeeeeeen) 238
AR AR AR oo ee oottt 240
TILT OIL CYLINDER CONTROL VALVE ASS'Y ..ottt 240
LR B T B ettt ettt ettt ettt ettt ettt 242
HYDRAULIC PIPING ASS'Y ..ottt ettt ee e 242
GETTIRTFEEEEE  (1/2) oo ettt ettt 244
BLADE LIFT PIPING  (1/2) oottt 244
FETTARTFFEERE  (2/2) oot 246
BLADE LIFT PIPING  (2/2) oottt ettt 246
B T AR T I et et ettt ettt 248
BLADE LIFT CYLINDER ...ttt ettt en e 248
TIRBEE IR .ottt ettt et ettt et ettt 250

Vil

Wi TRENMRNBRAR



FHEMR | BR SHANTUI

QUICK DROP VALVE ...ttt ettt 250
AFRVEEEE (ZEALIAIT ) ettt ettt ettt 252
TILT PIPING (WITHIN THE MAIN SYSTEM).....oiotieeeiee oot 252
AFTRLEEBE (TEALLUTI ) e 254
TILT PIPING (OUTSIDE THE MAIN SYSTEM) ..o, 254
ATTRSBIEL B +oveeveve e oo eee ettt et et eee et et e et et ettt ettt ettt ettt en e 256
TILT OIL CYLINDER ASS'Y ..ottt ettt et en e 256
B B B B ettt ettt ettt 258
RIPPER PIPING ...ttt ettt ettt e et en e ee e 258
B B B B ettt ettt 260
RIPPER PIPING ...ttt ettt ettt ee e 260
B B B T B B ettt ettt ettt ettt ettt 262
RIPPER CYLINDER PIPING ...ttt 262
B B B T B B ettt ettt ettt ettt ettt 264
RIPPER CYLINDER PIPING ...ttt 264
DC 0 PC B Bl cveveeeeeee ettt e e e 266
DC & PC VALVE ASS'Y .ottt 266
B T B T BT« oottt et ettt ettt ettt ettt ettt en e 268
RIPPER LIFT CYLINDER ...t eeet oottt ettt et eeeen e 268
B T B T SBIL c vttt ettt ettt ettt ettt et 270
RIPPER LIFT CYLINDER ...ttt oottt ettt 270
B T BB R TBI L vttt 272
RIPPER TILT OIL CYLINDER ... ettt ettt 272
B T B TR THI L vttt ettt ee e 274
RIPPER TILT OIL CYLINDER ...t oottt ettt 274
FE B IR IATI BRI v veee ettt ettt et 276
LIFT CONTROL SERVO VALVE ...ttt 276
FFBEARINTTIIRIT v ettt e ettt e et enenen e 278
LIFT CONTROL SERVO VALVE ...ttt 278
R v T =i 4 USRS 280
TILT AND RIPPER CONTROL SERVO VALVE ...t 280
RV BRI BE BT« oo ee ettt ettt ettt ettt 282
SERVO PIPING ASS'Y ...ttt et ettt 282
FFIBBHR S EE .ottt ettt ettt ettt 284
SERVO VALVE AND VALVE SEAT ...ttt 284
B T T A AT ettt 286
BLADE CONTROL LEVER ...ttt ettt 286
G T R N EE B ATL A oo e 288

LWLt TRV B ERAE IX



SHANTUI B | THEHR

BLADE CONTROL LINKAGE ...ttt 288
G TR S BRI N B T A LAE e 290
BLADE TILT AND RIPPER CONTROL LINKAGE ......coovieieeeeeeeeeeeeeeen) 290
PR A BEIB AT (172) oottt 292
RIPPER CONTROL LEVER (1/2) ettt 292
PR BEIRINAT (2/2) oo ettt e, 294
RIPPER CONTROL LEVER (2/2) ..ttt 294
I 3= 297
WORK EQUIPMENT ... oiiiiiiiiireiiearsarsassensssssssnsssnsssnsssnsssnsssasssansses 297
B4 vttt ettt ettt ettt ettt ettt ettt er s 298
STRAIGHT TILT BLADE ...ttt ettt en e 298
BT AT ettt ettt ettt ettt 300
STRAIGHT TILT FRAME ...ttt 300
BB T ettt ettt et 302
ANGLE BLADE ...ttt ettt ettt ettt ee et e e e eeee et eeeneee e, 302

B T oottt ettt ettt ettt ettt ettt ettt en e 304
C-FRAME ... oottt ettt et et ettt et ettt et ettt et et et ee e 304
U T ettt ettt ettt ettt ettt ee e 306
SEMI=U BLADE ...ttt ettt ettt ettt e e eeee e 306
U T AT ettt ettt 308
SEMI-U BLADE FRAME ...ttt oottt ettt 308
U B AT oottt 310
SEMI-U BLADE FRAME ...ttt oottt 310
B D B e ettt et 312
TOWING DEVICE ...t ettt ettt 312
7S g = = AU 314
TRIPLE-SHANK RIPPLER ASS'Y ... oottt ettt eeeeee e 314
LR V=Y = ¥ ) AU 316
SINGLE-SHANK RIPPER ASS'Y ...ttt ettt ee e 316
23 7 8~ € = 319
ELECTRICAL SYSTEM (WITHOUT GPS) ... reecenn 319
BT ZR T (1/2) oottt ettt ettt ettt e, 320
ELECTRICAL SYSTEM (1/2) ettt 320
EL T ZRIE (212) oottt ettt e, 322
ELECTRICAL SYSTEM (2/2) ..ottt 322
R <ottt ettt 324
IMETER BOX ...ttt ettt et et ettt et eeeee et aeeee et eseee et et eneteeeeeeeeeeeeeeeeeens 324

X Wi TRENMRNBRAR



FHEMR | BR SHANTUI

DB BR SR Z2 0 oo oot e e 326
RELAY AND FUSE BOX ... oo veoeeeeeeeeeeeeeeeeeese e e s s e e s e eseeeseeeeeee 326
B SR EE B oot 328
BATTERY AND RELAY .....ooooeeeoe e eeeeeeeseeesee s es s s s s s eseseseeeseees 328
e R T 330
CAB ELECTRIC ..o 330
HSZREG (ZEGPS) i 333
ELECTRICAL SYSTEM (WITH GPS)....ooeeieeereeerece e e 333
Y ) W 334
ELECTRICAL SYSTEM (1/2) e v eeeeeeeeeee e eeee e e eseeeseeeeeees 334
Ry 1) WS 336
ELECTRICAL SYSTEM (2/2) e eveeeeeeeeeeeeeseeeee e e e s e e e eseseseeeseees 336
T - OO 338
Y L= =10) T 338
L B8 SR A B 1o oottt e e e e 340
RELAY AND FUSE BOX ... eoveoeeeeeeeeeee oo eeeeeeee e 340
BRI S AEEE SR oo 342
BATTERY AND RELAY .....oooo oo eeeeeee e 342
R T = 345
OPERATOR COMPARTMENT ....ieiiiiieireirerenisenrmsrensnnsnnrenssnnsassenssnns 345
JEAB TE 2225 oottt et e e e e 346
OPERATOR'S SEAT ... s e e e e e s s e ese e s 346
SaE 2z SO 348
FRAME, ROPS ... ee e es e ee e ee e se s seeeseseseeeses 348
BRI B e et e e e et 350
CAB et 350
BT BE oottt e e 352
CAB e e e et 352
Ty - O 354
MARKS AND PLATES ... oo eeeseseeeeeees 354
B T B A TR 2R oo 356
LUBRICATING AND TRACK RECOIL SYSTEM ....coeoeeeeee e 356
e D g B - 358
LUBRICATING AND TRACK RECOIL SYSTEM ..o, 358

LWLt TRV B ERAE X



SHANTUI EET | SRR

xi L3 TIEHMR D ERAR



TLEEM | RSB SHANTUI

R ENHLKEREBIF
ENGINE RELATED PARTS

W TREAMAR D B RR 2 7 1



SHANTUI BB | T

BANRZ
ENGINE MOUNTING

B4R
Front Support

2 Wi T2 MR D AR A



BEM | R EELE SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-01-00073 E oY Shim ass'y 2
1.1 175-01-22150 iy Shim 6
1.2 175-01-22160 iy Shim 2
1.3 175-01-22170 iy Shim 4
2 195-01-11240 1242 Bolt 4
3 01643-32260 g 22 Washer 22 4
4 195-01-11190 s Gasket 8
5 195-01-15670 %4y Iron wire 2
6 175-01-00082 BB Shim ass'y 2
6.1 175-01-21141 iy Shim 6
6.2 175-01-21151 iy Shim 2
6.3 175-01-21161 ey Shim 4
7 198-01-11140 B Pin 2
8 01011-52230 1242 M22*130 Bolt M22*130 4
9 175-01-21173 sk Stop washer 2

W TREAMAR D B RR 2 7 3



RAYKRERER Y | ZHEEM

SHANTUI

R ENFE
TRANSFER CASE

ngine

To

Wi TR AR AR



THEM | KB KEBREME

SHANTUI

Fs S FHER HeE &AL
NO. PART NO. PART NAME QTY MODEL
1 07000-02105 O L& O-ring 1
2 07000-05195 OFHE O-ring 1
3 01011-51205 124 M12*105 Bolt M12*105 13
4 154-01-12111 WEFE Gearbox 1
5 175-38-11110 DENFEME Transfer case body 1
6 154-01-12130 ERi Gasket 1
7 04020-01024 & 155 Cylindrical pin 2
8 01010-51275 124 M12*75 Bolt M12*75 2
9 01010-51250 #2248 M12*50 Bolt M12*50 2
10 01602-21236 HE 12 Washer 12 24
11 07044-12412 122 Screw plug 1
12 07002-02434 OB O-ring 1
13 150-21-22180 FauuE7N Ring, Cotter 1
14 154-01-12280 AR Roller bearing 1
15 154-01-12221 h Shaft 1
16 04000-02050 g Flat key 2
17 154-01-12230 g Gear 1
18 GB276-6314C4 AR AHA Deep groove ball bearings 1
19 154-01-12240 EIR Collar 1
20 01658-16823 X Lock washer 1
21 01530-06814 12 £ M68*2 Nut M68*2 1
22 154-01-12250 = Cover 1
23 07012-00060 =R kS Oil seal 1
24 07000-05150 O L& O-ring 2
25 01010-51230 124 M12*30 Bolt M12*30 4
26 01010-51025 124 M10*25 Bolt M10*25 8
27 01602-21030 #E 10 Washer 10 8
28 154-01-12310 5 Gear 1
29 GB276-6209C4 R ER B Deep groove ball bearings 2
30 154-01-12320 E7N Ring 1
31 175-38-11120 e Gear 1
32 GB276-6212C4 RIHBR AR Deep groove ball bearings 1
33 GB276-6312C4 AR AHA Deep groove ball bearings 1
34 154-01-12420 = Cover 1
35 154-01-12430 HER Gasket 1
36 175-38-11130 = Housing 1
37 01010-51255 1248 M12*55 Bolt M12*55 2

W TREAMAR D BBR 2 7



RAYKRERER Y | ZHEEM

SHANTUI

R ENFE
TRANSFER CASE

ngine

To

LW TR AR AR



BEM | R EELE SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
38 154-01-12260 = Cover 1

39 154-01-12270 HES Gasket 1

40 154-01-12530 = Tube 1

41 6600-01-3860 WA L Nipple 5

42 07206-10610 =3k Nipple 1

43 07005-01012 2 Sealing gasket 15

44 08036-10614 %% Wire clip 1

45 01010-51220 24 M12*20 Bolt M12*20 1

46 154-01-12541 WA L Nipple 1

47 154-01-12520 HiEk Nipple 1

48 07211-80610 L Nipple 2

49 154-01-12552 & Tube 1

50 07000-13030 O HE O-ring 1

W TREAMAR D B RR 2 7 7



RAYKRERER Y | ZHEEM

SHANTUI

KT
FLYWHEEL HOUSING ASS'Y

Wi TR AR AR



BEM | R EEL SHANTUI

Fs S FHER s ERAHE
NO. PART NO. PART NAME QTY MODEL
0 6710-23-4000 OB FE BN Power output box ass'y 1
1 6710-23-4110 KBEEF Flywheel housing 1
2 6710-23-4120 1242 Bolt 2
3 6600-01-2740 o EE 3 FF) Spring washer 9
4 6710-23-4130 1242 Bolt 5
5 6710-23-4140 1242 Bolt 2
6 6711-21-C010-01 & 155 Cylindrical pin 1
7 6711-21-C010-02 RS Cylindrical pin 1
8 07042-20415 R Ze Screw plug 1
9 07046-12016 mzE Plug 4
10 07046-15520 Mz Plug 1
11 04020-01434 B A5 Cylindrical pin 4
12 01010-51860 124 M18*60 Bolt M18*60 8
13 6710-23-4730 Eope Gasket 8
14 6710-23-4720 B (£) Rear bracket (L.H.) 1
15 6710-23-4710 BEREZE(4A) Rear bracket (R.H.) 1
16 6623-31-1371 1EMREER Gear, Drive pump 1
17 6623-31-1380 P Lock washer 2
18 01010-31255 1242 Bolt 4
19 6623-31-1390 TEALFH Pin, Dowel 1

W TREAMAR D BBR 2 7 9



SHANTUI BN LB | BHER

HAxE
POWER TAKE OFF

10 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
0 6710-23-4000 OB FE BN Power output box ass'y 1
1 6691-21-4310 &% i Idler shaft 1
2 01010-51435 1242 M14*35 Bolt M14*35 4
3 01602-21442 #HE 14 Washer 14 4
4 6691-21-4321 TB%e Idler 1
5 GB276-6010 AR AHA Deep groove ball bearings 2
6 6623-21-4330 WE Bushing 1
7 6623-21-4350 HOR Ring, Cotter 1
8 6623-21-4340 iR Plate 1
9 6623-21-4360 PR Lock plate 1
10 01050-51230 24 M12°1.5*30  Bolt M12*1.5*30 2
11 6691-21-4120 RS Bearing cover 1
12 07000-13145 O KB O-ring 1
13 6691-21-4160 RIENER Drive gear, Pump 1
14 6691-21-4170 Xk Drive shaft, Pump 1
15 04000-01850 i Flat key 1
16 GB276-6214 RIHBREH K Deep groove ball bearings 2
17 6691-21-4190 ENLIR Ring, Locating 1
18 01658-26823 Erige] Washer 1
19 01530-06814 12K M68*2 Nut M68*2 1
20 6691-21-4130 woE Bushing 1
21 6691-21-4140 = Cover 1
22 07000-13140 O KE O-ring 1
23 01010-51035 124 M10*35 Bolt M10*35 5
24 01602-21030 #E 10 Washer 10 9
25 6710-23-4520 REMER Drive gear, Pump 1
26 6710-23-4510 i Shaft 1
27 01050-51020 1244 M10*1.25%20 Bolt M10*1.25*20 4
28 6645-22-4550 itk Lock plate 2
29 GB276-6310C3 IRIDER K Deep groove ball bearings 2
30 04065-18025 55 2 B Washer 1
31 6128-21-4540 [ B Spacer ring 1
32 04064-15020 oH EE U Spring ring 1
33 07000-13100 O EE O-ring 1
34 6710-23-4410 R Bearing casing 1
35 01010-51045 12 M10*45 Bolt M10*45 4
36 6691-21-4910 = Cover 1
L TAEHMAR (R PR 7] "



SHANTUI RHNLBA G | BEER

HAxE
POWER TAKE OFF

12 Wi TR AR AR



THEM | KB KEBREME

SHANTUI

Fs S FHEHR e ERAME
NO. PART NO. PART NAME QTY MODEL
38 01010-51230 248 M12*30 Bolt M12*30 6
39 01010-51645 248 M16*45 Bolt M16*45 1
40 01602-21648 #E 16 Washer 16 1
41 01643-31645 #E 16 Washer 16 1
13

W TREAMAR D BBR 2 7



SHANTUI BN LB | BHER

HAREHBE
PTO LUBRICATING OIL PIPING

ExrC
Detail C

Detail A Detail B

14 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 6710-23-4000 OB FE BN Power output box ass'y 1
1 6710-53-9510 EHM Tube ass'y 1
2 6691-51-9521 & Tube 1
3 6691-51-9570 T RERSK T-Joint 1
4 07206-30710 e d ey o Bolt, Hinge 1
5 6691-51-9580 puzp == Connector 1
6 6600-01-3860 BREEL Nipple 1
7 07003-01015 T E Sealing gasket 3
8 6691-51-9560 o Distributer 1
9 6600-01-5930 Jedr A Plate A 1
10 6691-51-9540 Je iR B Plate B 1
1 01010-51030 124 M10*30 Bolt M10*30 4
12 01602-01030 HE Washer 4
it TASHUMAR A PR 15



SHANTUI BB | TLEEM

HISZ 5%
FRONT BRACKET

16 Wi TR AR AR



BEM | R EEL SHANTUI

FS S FHAR = EAHE
NO. PART NO. PART NAME QTY MODEL
1 6710-23-3710 S Front bracket 1

LWLt TRV B ERAE 17



SHANTUI BB | T

HISESiHAR
EXHAUST PIPE AND MUFFLER

18 LW TR AR AR



BEM | R EELE SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 6631-11-5820 Bk Nipple 1

2 6693-12-5530 % Flange 1

3 6112-13-5250 IAESETN Sealing ring 1

4 6128-11-5760 124¢ Bolt 4

5 6657-11-5590 i Band, Clamp 2

6 01010-50870 124 M8*70 Bolt M8*70 2

7 01580-00806 12 M8 Nut M8 2

8 01602-20825 18 Washer 8 2

9 6710-13-5710 JHE R Muffler 1

10 01050-51265 124 M12*1.5*65 Bolt M12*1.5*65 4

11 01582-01210 2R/ M12*1.5 Nut M12*1.5 4

12 6678-51-9520 S Gasket 4

13 6502-12-1722 V L BL g Rs V-coupling 1

14 6710-13-5730 HRE Exhaust pipe 1

15 6710-13-5780 5= Cover 1

LWLt TRV B ERAE 19



SHANTUI BN LB | BHER

ERRERT R
AIR CLEANER AND CAP

20 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER s EAHE
NO. PART NO. PART NAME QTY MODEL
0 6127-82-7106 SRR B AN Air filter ass'y 1
1 6127-82-7115 =IREE T Air filter body 1
2 6127-81-7412 ATt Inner core element 1
3 600-181-7511 E B Seal ring 1
4 600-181-4370 125 Nut 1
5 6128-81-7320 SN TR Outer core element 1
6 600-181-4440 mHHE Washer 1
7 600-181-4420 S S Butterfly-shaped nut 1
8 600-181-4430 > Clip 1
9 6127-11-4360 i Band, Clamp 1
10 6643-11-4641 1242 Bolt 1
11 09637-00160 ety Warning Sign 1
12 6127-81-4821 i Gasket 1
13 01640-21016 #E 10 Washer 10 8
14 01602-21030 #EE 10 Washer 10 12
15 01580-01008 25 Nut 10
16 6090-01-4250 FHIBRE B Coarse strainer ass'y 1
17 01016-51045 1242 M10*45 Bolt M10*45 1
18 600-181-4950 = Cover 1
19 6710-13-4770 HSAEF Tube 1
20 6127-11-5960 wE Hose 1
21 07281-00489 Wz & Hose Clamp 2
22 6128-11-5610 mHE Gasket 2
23 01010-51035 124 M10*35 Bolt M10*35 2
24 6128-11-5302 1E 51 /7 Check Valve 1
25 01010-51050 1242 M10*50 Bolt M10*50 2
26 6710-13-4210 EEE Connecting pipe 1
27 6693-12-4360 BE Hose 1
28 07281-01589 Wz & Hose Clamp 2
29 6711-11-4530 SR EEFRITE Bracket, Connector 1
30 01010-51230 124 M12*30 Bolt M12*30 4
31 01602-21236 R 12 Washer 12 4
32 6710-13-4510 LB Seat 1
33 02011-70552 1242 Bolt 4
34 02310-11020 e Washer 4
35 01642-20810 #HE 8 Washer 8 4
36 01580-11008 128 M10 Nut M10 1
¥ TR2AMAR D B PR 2 &) 21



SHANTUI BB | T

HSESiHA= (BRI Z3h)
EXHAUST PIPE AND MUFFLER
(GOING WITH THE NATIONAL II-ENGINE)

E2E 14 B F FREAHERE NI
NTAA855-C360S20 £ % Zh#l
This assembly is used for Cummins
National Il- NTAA855-C360S20 engine

22 Wi TR DBRAR



BEM | R EELE SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 6631-11-5820 Bk Nipple 1

2 6693-12-5530 % Flange 1

3 6112-13-5250 IAESETN Sealing ring 1

4 6128-11-5760 124¢ Bolt 4

5 6657-11-5590 i Band, Clamp 2

6 01010-50870 124 M8*70 Bolt M8*70 2

7 01580-00806 12 M8 Nut M8 2

8 01602-20825 18 Washer 8 2

9 6710-13-5710 JHE R Muffler 1

10 01050-51265 124 M12*1.5*65 Bolt M12*1.5*65 4

11 01582-01210 2R/ M12*1.5 Nut M12*1.5 4

12 6678-51-9520 S Gasket 4

13 6502-12-1722 V L BL g Rs V-coupling 1

14 6710-13-5730 HRE Exhaust pipe 1

15 6710-13-5780 5= Cover 1

LWLt TRV B ERAE 23



SHANTUI BB | T

EREFERSE (BE I Z301H)
AIR CLEANER AND CAP (GOING WITH THE NATIONAL II-ENGINE)

E2E 14 B F FREAHERE NI
NTAA855-C360S20 £ % Zh#l
This assembly is used for Cummins
National II- NTAA855-C360S20 engine

24 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 6127-82-7106 SRR B AN Air filter ass'y 1
1 6127-82-7115 =IREE T Air filter body 1
2 6127-81-7412 ATt Inner core element 1
3 600-181-7511 E B Seal ring 1
4 600-181-4370 125 Nut 1
5 6128-81-7320 SN TR Outer core element 1
6 600-181-4440 mHHE Washer 1
7 600-181-4420 S S Butterfly-shaped nut 1
8 600-181-4430 > Clip 1
9 6127-11-4360 i Band, Clamp 1
10 6643-11-4641 1242 Bolt 1
11 09637-00160 ety Warning Sign 1
12 6127-81-4821 i Gasket 1
13 01640-21016 #E 10 Washer 10 8
14 01602-21030 #EE 10 Washer 10 12
15 01580-01008 25 Nut 10
16 6090-01-4250 FHIBRE B Coarse strainer ass'y 1
17 01016-51045 1242 M10*45 Bolt M10*45 1
18 600-181-4950 = Cover 1
19 6710-13-4770 HSAEF Tube 1
20 6127-11-5960 wE Hose 1
21 07281-00489 Wz & Hose Clamp 2
22 6128-11-5610 mHE Gasket 2
23 01010-51035 124 M10*35 Bolt M10*35 2
24 6128-11-5302 1E 51 /7 Check Valve 1
25 01010-51050 1242 M10*50 Bolt M10*50 2
26 6710-13-4210 EEE Connecting pipe 1
27 6693-12-4360 BE Hose 1
28 07281-01589 Wz & Hose Clamp 2
29 6711-11-4530 SR EEFRITE Bracket, Connector 1
30 01010-51230 124 M12*30 Bolt M12*30 4
31 01602-21236 R 12 Washer 12 4
32 171-01A-01100 LB Seat 1
33 01010-50830 1242 M8*30 Bolt M8*30 4
34 02310-11020 e Washer 4
35 01642-20810 #HE 8 Washer 8 4
36 01580-11008 128 M10 Nut M10 1
¥ TR2AMAR D B PR 2 &) 25



SHANTUI BB | T

KRIBIRIFT
FUEL CONTROL LEVER

26 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-43-42372 BE Rock arm 1
2 09304-01250 FR Handle 1
3 07042-20108 R e Screw plug 1
4 01016-50860 24 M8*60 Bolt M8*60 2
5 01580-10806 128 M8 Nut M8 2
6 175-43-41542 rade] Washer 1
7 175-43-42351 = Cover 1
8 01010-50630 1242 M6*30 Bole M6*30 3
9 01602-20619 #HE 6 Washer 6 6
10 175-43-C1181 x5 Bracket 1
1 01010-51225 1242 M12*25 Bolt M12*25 2
12 01643-31232 12 Washer 12 4
13 175-43-34160 1242 Bolt 1
14 178-43-13130 RS Spring 1
15 131-43-28130 E Sleeve 1
16 110-43-15171 F18R Asbestos plate 2
17 07000-12085 O FE O-ring 1
18 175-43-34130 AR Housing body 1
19 01010-50616 1242 M6*16 Bolt M6*16 3
20 175-43-24670 Bt Flexible shaft 1
21 175-54-33470 HRHALARE Cone dust plug 1
22 04000-10512 g Flat key 1
23 07012-00075 e R Oil seal 1
24 01592-11012 128 M10*1.25 Nut M10*1.25 1
25 04050-12018 FOHE Cotter pin 2
26 195-43-25170 CREE Joint bearing 1
27 01593-31008 128 M10*1.25 Nut M10*1.25 1
28 175-43-42660 * 28 Bracket 1
29 04254-11032 HE Washer 1
30 01010-51235 124 M12*35 Bolt M12*35 2
¥ TR2AMAR D B PR 2 &) 27



SHANTUI BB | T

KA IRMEFT L
FUEL CONTROL LINKAGE

28 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-43-25170 P REE S Joint bearing 1
2 01593-31008 12 £ M10*1.25 Nut M10*1.25 4
3 04050-12018 FOass Cotter pin 4
4 175-43-41632 s Bracket 1
5 01010-51230 1242 M12*30 Bolt M12*30 2
6 01643-31232 12 Washer 12 2
7 175-43-41623 RE Rocker arm 1
8 GB290-HK2016 R INEBLE SR Needle roller bearing 1
9 01640-21826 #E 18 Washer 18 1
10 04064-01812 HE Retainer ring 1
11 06122-02004 B2 B Ring, Dust 2
12 01582-11008 125 M10*1.25 Nut M10*1.25 5
13 04250-41056 %R Joint bearing 3
14 175-43-C1191 7+ Lever 1
15 07020-01021 SEAFR M10*1 Oil cup M10*1 1
16 01010-50830 248 M8*30 Bolt M8*30 1
17 01602-20825 8 Washer 8 1
18 175-43-C1151 EE Rocker arm 1
19 175-43-34500 HERS Damper 1
20 175-43-C1121 #F Lever 1
21 175-43-C1130 X B Shaft 1
22 04050-12012 F O Cotter pin 1
23 04205-10826 55 4 Pin shaft 1
¥ TR2AMAR D B PR 2 &) 29



SHANTUI BN LB | BHER

IR AR
DECELERATOR PEDAL

30 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 154-43-14573A iR Pedal 1
2 07020-01021 SR M10*1 Oil cup M10*1 2
3 01640-22032 #pE 20 Washer 20 1
4 GB290-HK2016 R SN R S K Needle roller bearing 4
5 06122-02004 BB B Ring, Dust 6
6 171-05-01000 EE Rocker arm 1
7 01010-50830 1242 M8*30 Bolt M8*30 2
8 01602-20825 8 Washer 8 2
9 04010-10519 FE g Woodruff Key 3
10 175-43-35210 1257 Screw 1
1 01582-11008 128 M10*1.25 Nut M10*1.25 1
12 01010-51055 12+ M10*55 Bolt M10*55 1
13 175-43-35230 W Gasket 1
14 175-43-35190 RS Spring 1
15 175-43-35220 ZEN Shaft ring 1
16 01643-31032 #RE 10 Washer 10 1
17 01580-11008 128 M10 Nut M10 1
18 01016-50845 1242 M8*45 Bolt M8*45 1
19 01580-10806 128 M8 Nut M8 2
20 04248-30832 #F Lever 1
21 175-43-41680 i Shaft 1
22 04250-40847 FEAr R Joint bearing 2
23 01590-30809 128 M8 Nut M8 2
24 04050-12016 FOHE Cotter pin 2
25 04250-60847 KA Joint bearing 1
26 01508-40805 128 M8 £ Nut (L.H.) M8 1
27 175-43-41671 x5 Bracket 1
28 01010-51235 124 M12*35 Bolt M12*35 4
29 01643-31232 HE 12 Washer 12 4
30 175-43-C1210 e Rocker arm 1
31 17Y-05-00016 REAR Rubber sheet 1
Wit TRRARR A EIRA R 31



SHANTUI BN LB | BHER

e
FAN

32 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHZFR =S EHAE
NO. PART NO. PART NAME QTY MODEL
1 600-613-1140 KB Fan 1
LWLt TRV B ERAE 33



RIYEBEE | BEEH

SHANTUI

Ehee
RADIATOR

\ x\

Wit TR N ERA T

SO

/
/7
7

o
o) o)k
0, S hﬂ‘v
L))
) Ve
.
7

o.c
‘o

o,

34



THEM | KB KBRERME

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-03-C1002 B ER B Radiator ass'y 1
1 175-03-C1111 5 Upper tank 1
2 154-03-11682 EHE Pressure valve 1
3 07000-13045 O HE O-ring 1
4 175-03-32570 8 Filter screen 1
5 01010-51025 124 M10*25 Bolt M10*25 2
6 01602-21030 #E 10 Washer 10 108
7 07053-10000 ko Filler cap 1
8 07057-03271 *Ir Snap ring 1
9 07056-00048 1 8 M Filter screen 1
10 175-03-32261 BF Core 1
1 175-03-31133 T% Lower tank 1
12 175-03-32940 EPR (G ) Cover shield (R.H.) 1
13 175-03-31153 g Gasket 2
14 175-03-31181 R Plate 4
15 01010-51030 24 M10*30 Bolt M10*30 102
16 175-03-32990 R Plate 4
17 175-03-32930 PR () Cover shield (L.H.) 1
18 01010-51075 124 M10*75 Bolt M10*75 6
19 01643-31032 #E 10 Washer 10 7
20 175-03-32961 *Z8 Bracket 2
21 195-03-22401 B Damper 2
22 01010-51225 124 M12725 Bolt M12*25 19
23 01643-31232 HE 12 Washer 12 26
24 01091-52220 124 M22*1.5%120 Bolt M22*1.5*120 4
25 01582-12218 128 M22*1.5 Nut M22*1.5 8
26 01643-32260 P 22 Washer 22 28
27 175-03-32951 * 28 Bracket 2
28 198-03-21530 FEk Binder plate 2
29 01091-52205 124 M22*1.5*105 Bolt M22*1.5*105 4
30 195-03-22270 B Shim 12
31 195-03-22501 B Damper 2
32 01010-51245 1242 M12*45 Bolt M12*45 4
33 01010-51435 1242 M14*35 Bolt M14*35 4
34 01643-31445 HE 14 Washer 14 4
35 175-03-32972 *Z8 Bracket 2
36 175-03-32770 RE(H) Bracket (R.H.) 1
¥ TR2AMAR D B PR 2 &) 35



RIYEBEE | BEEH

SHANTUI

Ehee
RADIATOR

\ x\

Wit TR N ERA T

SO

/
/7
7

o
o) o)k
0, S hﬂ‘v
L))
) Ve
.
7

o.c
‘o

o,

36



SHANTUI

THEM | KB KBRERME

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
37 175-03-32760 5 (£) Bracket (L.H.) 1
38 01011-51835 124 M18*135 Bolt M18*135 4
39 175-03-32650 = Sleeve 4
40 195-03-11570 7R Shim 8
41 195-03-11340 g Pad 1
42 175-03-C1320 5 Tube 1
43 07042-20108 12 3 Screw plug 1
44 01010-51230 124 M12*30 Bolt M12*30 5
45 01602-21236 i 12 Washer 12 8
46 175-03-C1340 £z Bracket 1
47 175-03-C1330 W Hose 1
48 07280-07429 Bk Clip 4
49 195-03-11361 B Gasket 1
50 175-03-C1350 =5 Tube 1
51 07042-20415 122 Screw plug 1
52 175-03-C1380 wE Hose 1
53 07280-08029 Bk Clip 4
54 01010-51235 124 M12*35 Bolt M12*35 4
55 195-03-13241 i3 Valve 1
56 04059-01010 %4z Iron wire 2
57 175-03-31530 wE Hose 1
58 07280-03826 sk Clip 4
59 175-03-C1370A E3 Clip 2
60 175-03-C1360 wE Hose 1
61 175-03-C1121 = Tube 1
62 195-03-11980 # Pad 1
63 195-03-11530 3L Nipple 2
64 07281-00197 % & Hose Clamp 2
65 175-03-C1420 BE Hose 1
66 195-03-11580 k¥ Clamp 1
67 01010-51020 24 M10*20 Bolt M10*20 5
68 01010-51220 1242 M12*20 Bolt M12*20 3
69 195-03-11690 g7 Clamp 3
70 195-03-13131 5 Tube 1
71 195-03-22160 & Seat 2
¥ TR2AMAR D B PR 2 &) 37



SHANTUI BN LB | BHER

B XUR B W 2
RADIATOR FAN GUARD AND NET

38 LW TR AR AR



THEM | KB KBRERME

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

0 175-03-C1002 B ER B Radiator ass'y 1
1 175-03-C1142 1RIP5E Holder 1
2 01010-51230 124 M12*30 Bolt M12*30 1
3 01602-21236 HhE 12 Washer 12 25
4 175-03-32710A B Pin 1
5 01010-51275 124 M12*75 Bolt M12*75 10
6 01643-31232 HE 12 Washer 12 28
7 175-03-32232 E Sleeve 10
8 175-54-27350 o Spring 40
9 01643-32060 #HHE 20 Washer 20 10
10 175-54-28770 RN Snap ring 10
1 195-03-13150 FEHR Binder plate

12 01010-51020 24 M10%20 Bolt M10*20 4
13 175-03-32720 R Plate 1
14 01010-51225 124 M12*25 Bolt M12*25 4
15 01010-51235 24 M12735 Bolt M12*35 22
16 175-03-C1271 i Shaft 1
17 07011-00090 BAmH Oil seal 1
18 GB276-6212C4 RIHER AR Deep groove ball bearings 1
19 01010-51240 124 M12*40 Bolt M12*40 6
20 175-03-C1280 & Drum 1
21 GB272-6310C4 SRS BR B AR Deep groove ball bearings 1
22 195-03-11842 A Retainer ring 1
23 195-03-11851 g Locking plate 1
24 01010-51030 24 M10*30 Bolt M10*30 5
25 195-03-11870 7 Pad 1
26 175-03-34380 = Cover 1
27 01602-21030 #1810 Washer 10 3
28 195-03-11880 EhR Shim 10
29 175-03-C1290 Bk Pulley 1
30 01010-51260 124 M12*60 Bolt M12*60 6
31 07020-01021 SR M10*1 Oil cup M10*1 1
32 175-03-C1470 =5 Tube 1
33 566-16-11970 =P Clip 2
34 01010-50816 124 M8*16 Bolt M8*16 2
35 01643-30823 #HE 8 Washer 8 2
36 07213-80710 =3k Nipple 1

¥ TR2AMAR D B PR 2 &) 39



SHANTUI BN LB | BHER

B XUR B W 2
RADIATOR FAN GUARD AND NET

40 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHBHR e ERAME
NO. PART NO. PART NAME QTY MODEL
37 175-03-C1250 = Cover 1
38 175-03-C1241 ™ Z Cover 1
39 175-03-C1261 = Cover 1
40 04122-22279 V R V-shaped belt 1

W TREAMAR D B RR 2 7

41



SHANTUI BN LB | BHER

Bk EER (BE I Z3)
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)

42 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 23Y-03N-09000 WiReE Shock absorber 4
2 171-03A-01000 B ER Radiator 1
4 185-03-00010 g Pad 8
5 23Y-03N-06000 JEE Seat 4
7 156-03-02000 4 Clamp 8
8 171-03A-03000 e Hose 2
9 171-03A-04000 5 Tube 1
10 171-03A-05000 W Hose 1
11 171-03A-06000 W Hose 1
13 175-03-C1420 W Hose 1
16 171-03A-07000 W Hose 1
19 171-03A-08000 5 Tube 1
20 171-03A-09000 *Z8 Bracket 1
21 171-03A-10000 = Tube 1
24 175-03-C1380 wE Hose 1
25 171-03A-11000 5 Tube 1
27 175-03-31530 HE Hose 1
28 195-03-13241 i3 Valve 1
32 171-03A-00001 W Hose 1
34 175-03-C1370A E3 Clip 2
40 171-03A-14000 FRE Guard 2
42 171-03A-00002 R Gasket 1
43 171-03A-00003 HE# Gasket 1
44 01010-52095 1242 M20*95 Bolt M20*95 4
45 01643-32060 #E 20 Washer 20 4
46 01010-51025 124 M10*25 Bolt M10*25 14
47 01643-31032 #E 10 Washer 10 14
52 01643-31232 #HE 12 Washer 12 10
53 01010-51230 124 M12*30 Bolt M12*30 6
54 01643-32260 #HE 22 Washer 22 2
55 01580-12218 125 M22 Nut M22 4
56 07280-07429 Bk Clip 4
58 07281-00197 R 4t Hose Clamp 2
61 07280-08029 Bk Clip 4
62 07042-20415 123 Screw plug 1
64 01010-50816 24 M8*16 Bolt M8*16 10
65 01643-30823 #F5 8 Washer 8 10
¥ TR2AMAR D B PR 2 &) 43



SHANTUI BN LB | BHER

Bk EER (BE I Z3)
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)

44 L3 TR ERA A



THEM | KB KBRERME

SHANTUI

FS S FHAR = ERHE
NO. PART NO. PART NAME QTY MODEL
66 07280-03826 (= Clip 4
69 01010-51225 124 M12*25 Bolt M12*25 2
72 04059-01010 sy Iron wire 1

W TREAMAR D B RR 2 7

45



SHANTUI BN LB | BHER

Bk EER (BE I Z3)
RADIATOR AND PIPING (GOING WITH THE NATIONAL II-ENGINE)

46 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHER 2 &AL
NO. PART NO. PART NAME QTY MODEL
3 175-03-C1271 h Shaft 1
6 171-03A-02000 PRE Guard 1
12 195-03-11880 EH Shim 10
14 195-03-11842 HE Retainer ring 1
15 195-03-11851 oy Locking plate 1
17 175-03-34380 = Cover 1
18 195-03-11870 # Pad 1
22 175-03-C1290 R Pulley 1
23 175-03-C1280 il Drum 1
26 171-03A-12000 PRE Guard 1
29 175-03-C1261 W= Cover 1
30 171-03A-13000 R Holder 1
31 175-03-C1250 W = Cover 1
33 175-03-C1241 IS Cover 1
35 175-03-C1470 & Tube 1
36 566-16-11970 =P3 Clip 2
37 175-03-32232 = Sleeve 10
38 175-54-27350 HE Spring 40
39 175-54-28770 *Ir Snap ring 10
41 175-03-32710A 5H Pin 1
47 01643-31032 #E 10 Washer 10 9
48 01010-51240 124 M12*40 Bolt M12*40 6
49 07011-00090 e iE) Oil seal 1
50 GB276-6212C4 AL RS Deep groove ball bearings 1
51 01010-51235 124 M12*35 Bolt M12*35 24
52 01643-31232 #HE 12 Washer 12 55
53 01010-51230 124 M12*30 Bolt M12*30 9
57 01010-51260 12+ M12*60 Bolt M12*60 6
59 01010-51030 124 M10*30 Bolt M10*30 5
60 GB276-6310C4 RSB b A& Deep groove ball bearings 1
63 01602-21236 #HE 12 Washer 12 8
64 01010-50816 1244 M8*16 Bolt M8*16 2
65 01643-30823 8 Washer 8 2
67 01643-32060 #E 20 Washer 20 10
68 01010-51275 124 M12*75 Bolt M12*75 10
70 07213-80710 L Nipple 1
71 07020-01021 SRR M10*1 Qil cup M10*1 1
i TAZHUMAR A B IR 2 7 a7



SHANTUI BN LB | BHER

MR RS
OIL COOLER ASS'Y

0
©

(7
11

S««
S

48 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 175-03-C2100A A Oil cooler 1
2 24Y-03-01000 EEE Connecting pipe 1
3 07000-13042 O ZH O-ring 2
4 01010-51230 24 M12*30 Bolt M12*30 4
5 01643-31232 HE 12 Washer 12 4
6 195-03-13241 iR Valve 1
7 GB3081-82 %4y Iron wire 1
8 175-03-31530 B Hose 1
9 01010-51070 #2# M10*70 Bolt M10*70 1
10 01602-21030 #E 10 Washer 10 10
11 01010-51030 2 M10*30 Bolt M10*30 5
12 175-03-C2171 & Tube 1
13 175-03-C2180 e Pad 1
14 175-03-C2160 e Pad 2
15 02010-70632 24 Bolt 4
16 07042-20108 E Screw plug 2
17 175-03-C2150 & Tube 1
18 07280-05429 &x Clip 8
19 07260-04116 B Hose 2
20 175-03-C2220 & Tube 1
21 01010-51645 124 M16*45 Bolt M16*45 5
22 01643-31645 #1816 Washer 16 5
LI TN MR R E R A 49



RAYKRERER Y | ZHEEM

SHANTUI

JoR 31 7E
FUEL TANK

LW TR AR AR

50



BEM | R EELE SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 16Y-04C-02000 HFEE Fuel tank cap 1
2 171-04-00001 MR Dipstick 1
3 07056-18416 1 8 M Filter screen 1
4 171-04-01000 PRIMAE Fuel tank 1
5 14Y-04-00001 BB Cushion 12
6 14Y-04-00002 = Sleeve 6
7 14Y-04-00003 AR Plate 6
8 14Y-04-00004 AR Plate 6
9 01643-32060 #E 20 Washer 20 12
10 01010-52075 1242 M20*75 Bolt M20*75 6
1 24Y-04-20000 T3 Bracket 1
12 01010-52065 124 M20*65 Bolt M20*65 6
13 07000-05290 O EHE O-ring 1
14 171-04-02000 EEE Flange 1
15 24Y-04-00005 =3k Nipple 1
16 07700-40460 107 Valve 2
17 24Y-04-00004 UK 3% 3k Drain Nipple 1
18 07280-01210 =P 3 Clip 1
19 07270-01265 wE Hose 1
20 01643-31032 #E 10 Washer 10 10
21 01010-51025 24 M10%25 Bolt M10*25 10
22 07002-02434 OB O-ring 1
23 07239-12410 125 Nut 3
24 24Y-04-00008 3k Nipple 1
25 24Y-04-00009 =3k Elbow 1
26 07042-20108 R Ze Screw plug 1

LWLt TRV B ERAE 51



SHANTUI BB | TR

KAIRE B
FUEL PIPING

& &)

B i¥E
Detail B

AiFE
Detail A

52 L3 TR AR AR



BEM | R EEL SHANTUI

Fs S FHER 3 ERHE
NO. PART NO. PART NAME QTY MODEL

1 24Y-04-40000 HomE Tube, Oil feed 1

2 24Y-04-30000 BlhE Scavenge pipe 1

3 08036-12514 “% % Wire clip 8

4 08035-03010 %% Wire clip 6

5 01010-51016 24 M10*16 Bolt M10*16 7

6 01643-31032 #E 10 Washer 10 7

7 24Y-04-00002 LR Plate 2

8 24Y-04-00003 & Tube 1

9 24Y-04-00010 3L Nipple 1

10 23Y-04-00007 3k Nipple 1

11 07700-40460 @07 Valve 1

12 23Y-04-00008 3k Nipple 1

L3 TRV B ERAE 53



SHANTUI BN LB | BHER

IHZR R
FILLING PUMP ASS'Y

54 WL TIEHMBR A EIRA



THEM | KB KBRERME

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
0 171-04-10000 MR R Filling pump ass'y 1
1 171-04-00002 mEf Gasket 1
2 171-04-10100 ME Oil tube 1
3 01010-50625 124 M6*25 Bolt M6*25 8
4 01643-30623 #E 6 Washer 6 8
5 07281-00259 M2 5 Hose Clamp 6
6 09483-10524 W Hose 1
7 01010-51025 24 M10*25 Bolt M10*25 2
8 01643-31032 #E 10 Washer 10 6
9 01010-51065 24 M10*65 Bolt M10*65 4
10 171-04-10300 = Cover 1
1 07282-12288 =4 Clip 1
12 31Y-04-06000 pilibi:EE Filling pump 1
13 09483-10506 BE Hose 1
14 171-04-10200 L Nipple 1
15 31Y-04-04000 TR 1 Fast Socket 1
16 31Y-04-05000 R 3 3k Quick plug 1
17 171-04-10001 L Nipple 1
18 09483-10520 B Hose 1
19 171-04-10400 TEOM AT Strainer 1
LI TN MR R E R A 55



SHANTUI BT | THER

56 LW TR AR AR



TR | TEENT RS SHANTUI

EIERFIEETE
TORQUE CONVERTOR AND TRANSMISSION

LWLt TRV B ERAE 57



SHANTUI IEETITEA | TR

T
UNIVERSAL JOINT

58 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL

1 175-20-11140 SR Oil nozzle 2

2 175-20-11110 & Bearing 8

3 175-20-11120 +Fh Cross shaft 2

4 175-20-11130 TR Junction plate 1

5 01010-51260 124 M12*60 Bolt M12*60 16

6 01602-21236 #E 12 Washer 12 16

7 175-20-11100-01 Wik Steel plate 2

59

W TREAMAR D B RR 2 7



SHANTUI IEETITEA | TR

TR T S
TORQUE CONVERTER HOUSING AND VALVE

60 LW TR AR AR



SHEM | TEETIES SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-13-21007 AR EE AR Torque converter ass'y 1
1 195-13-13114 AR Housing body 1
2 07042-20415 R e Screw plug 3
3 175-13-23290 R e Screw plug 1
4 07005-01612 2 Sealing gasket 1
5 175-13-23220 = Cover 1
6 175-13-23231 HHB Gasket 1
7 01010-51225 1242 M12*25 Bolt M12*25 4
8 01602-21236 #E 12 Washer 12 37
9 07044-13620 123 Screw plug 1
10 07002-23634 O #E O-ring 1
1 175-13-24111 Wi Gear 1
12 GB296-3206C3 XF A bk G K Pouble row angu.lar 1
contact ball bearing
13 04064-03015 =l Retainer ring 1
14 04530-11628 BIRIRET Lifting screw 2
15 01010-51230 124 M12*30 Bolt M12*30 3
16 01643-31232 #E 12 Washer 12 3
17.20 07000-72070 O EHE O-ring 1
17 134-13-13400 T yERSA G Strainer ass'y 1
17.10 134-13-13410 = Cover 1
17.40 134-13-13430 1242 Bolt 1
17.30 195-13-13420 T ERE Strainer 1
18 | 175-13-23500 BT R A Oll scavenger pump 1
ass'y
18.10 175-13-23510 £ 2R Drive gear ass'y 1
18.20 175-13-23520 MEN5E B AR Driven gear ass'y 1
18.30 175-13-23530 B Box body ass'y 1
18.11 07000-72115 O KE O-ring 1
17.70 04050-11212 FOHE Cotter pin 1
17.50 01641-20608 #HE 6 Washer 6 1
18.40 01190-01011 BowE Threaded bushing 2
17.60 01590-30607 128 M6 Nut M6 1
18.80 01602-20825 #HE 8 Washer 8 4
19 01010-51235 124 M12*35 Bolt M12*35 4
18.90 01641-20812 #E 8 Washer 8 4
18.70 01010-50835 248 M8*35 Bolt M8*35 4
18.60 04020-00820 g e Cylindrical pin 2

LWLt TRV B ERAE 61



SHANTUI IEETITEA | TR

TR T S
TORQUE CONVERTER HOUSING AND VALVE

62 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
18.50 175-13-23540 = Cover 1

20 01641-21223 12 Washer 12 4

21 195-13-16100 ESR R B Overflow valve ass'y 1

22 01010-51290 1242 M12*90 Bolt M12*90 3

23 01010-51295 1242 M12*95 Bolt M12*95 3

o4 175-13-26401 B A Pressure-adjusting 1

valve ass'y

25 01010-51240 1248 M12*40 Bolt M12*40 23

26 175-11-11112 # Pad 1

27 09607-05080 FRhE Label plate 1

28 04418-03060 IRhESET Rivet 4

29 07042-20108 122 Screw plug 1

30 07020-00613 AR M6 Oil cup M6 1

L TAEHMAR (R PR 7] 63



SHANTUI IEETITEA | TR

iREE e 2R
TURBINE AND STATOR

64 WL TIEHMBR A EIRA



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-13-21007 AR EE AR Torque converter ass'y 1
1 175-13-21124 RiE Pump impeller 1
2 175-13-21141 sk Gear 1
3 01643-31032 #E 10 Washer 10 54
4 01010-51035 124 M10*35 Bolt M10*35 12
5 175-13-21160 & Bearing 1
6 01010-61035 1242 Bolt 30
7 01602-21030 #E 10 Washer 10 30
8 195-13-12711 ZEHIR Sealing ring 1
9 07000-65190 O I O-ring 1
10 07040-11007 123 Screw plug 2
11 175-13-21213 B2 Cover wheel 1
12 175-13-21220 K Gear 1
13 01010-81230 124 M12*30 Bolt M12*30 38
14 01643-31232 HE 12 Washer 12 24
15 175-13-21253 ENE Positioning cover 1
16 195-13-11261 itk Lock plate 4
17.40 195-13-11550 ET Rivet 18
17 175-13-21513 R Turbine 1
17.10 175-13-21522 RE Turbine 1
17.20 175-13-21532 L2t Hub 1
17.30 175-13-21540 R Plate 1
18 175-13-21641 B TS Shaft coupling 1
18.10 175-13-21662 BT Shaft coupling 1
18.20 175-13-11671 = Cover 1
19 01010-51235 1242 M12*35 Bolt M12*35 6
20 01602-21236 B 12 Washer 12 12
21 175-13-22721 = Cover 1
22 175-13-22730 FE B Seal ring 1
23 07011-00080 BRI Oil seal 1
24 07020-00613 M M6 Oil cup M6 1
25 175-13-21240 & Bearing 1
26 175-13-21654 i Shaft 1
27 175-13-21692 HE Retainer ring 1
28 175-13-21712 PIEH Lock washer 1
29 195-13-11810 1244 Bolt 2
30 178-13-11720 EEESEN Sealing ring 1
Wit TRRARR A EIRA R 65



SHANTUI IEETITEA | TR

iREE e 2R
TURBINE AND STATOR

66 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
31 GB276-6313C4 R IHER K Deep groove ball bearings 1
32 175-13-21770 #HE Washer 1
33 04064-06525 HE Retainer ring 1
34 175-13-21750 IREE Ring seat 1
35 07000-35055 O AR O-ring 1
36 175-13-22313 S# Guide roller 1
37 175-13-22122 S EEE Ring, Guide 1
38 01010-51030 1244 M10*30 Bolt M10*30 12
39 07000-65135 O AR O-ring 1
40 175-13-22524 h Shaft 1
41 04064-08530 HE Retainer ring 1
it TARHU AR A IR 67



SHANTUI IEETITEA | TR

TR

TORQUE TRANSMISSION CASE

68 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

0 175-15-00226 TEFE Transmission case 1

1 175-15-41111 TIEFBE Transmission case body 1

2 01010-51240 124 M12*40 Bolt M12*40 22

3 01602-21236 12 Washer 12 22

4 04020-01228 e Cylindrical pin 1

5 175-15-41121 iy Shim 1

6 07048-02216 FrdhzE Plug, Dust 3

69

W TREAMAR D B RR 2 7



SHANTUI IEETITEA | TR

TEFELSH (1/2)
TRANSMISSION GEAR AND SHAFT (1/2)

70 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

0 175-15-00226 TEFE Transmission case 1
1 175-15-41160 T JE Piston seat 1
2 145-14-11320 R e Screw plug 6
3 175-15-41172 AR Plate 1
4 175-15-42920 R Plate 1
5 175-15-41189 JEEEFE Piston seat 1
6 175-15-42670 KIr Snap ring 1
7 04020-01228 R ELE Cylindrical pin 4
8 175-15-41192 1242 Bolt 12
9 175-15-41292 1242 Bolt 2
10 145-14-11570 Erade Washer 14
1 09231-01430 wHE Bushing 4
12 175-15-41211 M Casing

13 195-15-11230 [y Screw plug 1
14 07042-20211 e Screw plug 1
15 07018-11805 EoESEN Sealing ring 2
16 GB276-6016 RIHBREH K Deep groove ball bearings 1
17 195-15-11240 g Gasket 1
18 170-14-22140 S MR Retainer 1
19 07012-50100 BERHE Oil seal 1
20 07000-15290 O EHE O-ring 1
21 01010-51235 124 M12*35 Bolt M12*35 6
22 01602-21236 HE 12 Washer 12 12
23 175-15-42112 i Shaft 1
24 175-15-42122 g Gear 1
25 195-15-12141 s Gasket 1
26 GB276-61924 AR S Deep groove ball bearings 1
27 130-09-16780 +KIR Snap ring 2
28 175-15-42151 ;3 R Shaft coupling 1
29 07000-05055 O EHE O-ring 1
30 175-15-12160 iR Plate 1
31 01010-51230 124 M12*30 Bolt M12*30 8
32 04081-05512 iy Shim 1
33 175-15-42311 7R FE Bearing support 1
34 175-15-12780 H Pin 6
36 175-15-42322 TEZE Carrier 1
37 175-15-42451 g Gear 9

¥ TR2AMAR D B PR 2 &) &



SHANTUI IEETITEA | TR

TEFELSH (1/2)
TRANSMISSION GEAR AND SHAFT (1/2)

72 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
38 175-15-42471 Sk Gear 3
39 175-15-42512 i Shaft 3
40 175-15-42532 i Shaft 3
41 04260-00635 $MBR Steel ball 6
42 09232-05125 & Bearing 24
43 09233-05125 1B Thrust washer 24
44 175-15-42610 HHE Gear ring 1
45 175-15-42620 5 Gear ring 1
46 175-15-42632 HHE Gear ring 1
47 175-15-12715 EEI2 Fr Friction disk 1
48 175-15-42721 IR Plate 9
49 175-15-42860 THEE Piston 1
50 175-15-12750 AESEN Sealing ring 4
51 175-15-12820 AESEN Sealing ring 1
52 175-15-42870 TRE Piston 2
53 195-15-12740 ZE IR Sealing ring 2
54 175-15-42780 HE Spring 12
55 145-14-12810 HE Spring 12
56 145-14-12760 H Pin 6
57 175-15-42880 HE Spring 78
¥ TR2AMAR D B PR 2 &) 73



SHANTUI IEETITEA | TR

BEFELSH (2/2)
TRANSMISSION GEAR AND SHAFT (2/2)

74 WL TIEHMBR A EIRA



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-15-00226 TEFE Transmission case 1
1 178-15-11130 = Housing 1
2 234-15-12780 1257 Screw 3
3 175-15-41140 AR Plate 1
4 145-14-11320 12 5 Screw plug 12
5 175-15-41150 REE Piston cabin 1
6 175-15-42890 SEIRGEE Spring, Waveform 5
7 175-15-31210 EN5H Pin, Dowel 4
8 04020-01228 RS Cylindrical pin 12
9 07000-73022 O # & O-ring 5
10 175-15-41310 EIR Collar 1
11 04020-00616 EEER=] Cylindrical pin 1
12 01010-51435 248 M14*35 Bolt M14*35 2
13 01602-01442 #HE 14 Washer 14 8
14 GB283-NU212C4 R4 F & Cylindrical roller bearing 1
15 04064-06020 P E Retainer ring 1
16 175-15-42131 g Gear 1
17 04064-08530 HE Retainer ring 1
18 175-15-42213 i Shaft 1
19 145-14-12790 HE Spring 24
20 175-15-42850 EAESEN Sealing ring 5
21 GB276-61924 SRS BR B AR Deep groove ball bearings 1
22 130-09-16780 RN Snap ring 2
23 04070-00130 HE Retainer ring 1
24 175-15-42180 B Disk-shaped spring 1
25 234-21-12180 12105 Nut 1
26 175-15-42220 B Pin 1
27 234-21-12190 BnE Shim 1
28 234-21-12210 bl Locking plate 1
29 01010-50816 124 M8*16 Bolt M8*16 2
30 175-15-42340 =Rl E Oil baffle plate 1
31 130-09-15740 *Ir Snap ring 1
32 175-15-42364 TER Carrier 1
33 175-15-42571 T (M) Gear (Outer drum) 1
34 01010-51490 124 M14*90 Bolt M14*90 6
35 175-15-42230 RH LIRS Bolt, Hinge 16
36 175-15-42240 bl Locking plate 8
¥ TR2AMAR D B PR 2 &) 75



SHANTUI IEETITEA | TR

BEFELSH (2/2)
TRANSMISSION GEAR AND SHAFT (2/2)

76 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
37 175-15-42491 Sk Gear 3

38 175-15-42552 i Shaft 3

39 04260-00635 $MBR Steel ball 3

40 09232-03838 LS Bearing 3

41 09233-03820 IEHERE Thrust washer 6

42 175-15-42650 7S} Gear ring 1

43 175-15-42412 SRELE Oil cylinder body 1

44 04260-00952 §ER Steel ball 2

45 175-15-42971 RE Valve cover 2

46 234-15-12790 123 Screw plug 2

47 175-15-42421 SN QOuter drum 1

48 175-15-42430 O #E O-ring 1

49 01010-51230 24 M12*30 Bolt M12*30 12

50 01602-21236 HE 12 Washer 12 12

51 01582-01210 128 M12*1.5 Nut M12*1.5 16

52 175-15-12715 =329 Friction disk 13

53 175-15-42721 AR Plate 1

54 175-15-12750 2 IR Sealing ring 2

55 175-15-42870 THEE Piston 1

56 195-15-12740 ZH IR Sealing ring 1

57 154-15-12715 BRI Fr Friction disk 5

58 281-15-12720 gt Tooth piece 4

59 175-15-42740 THE Piston 1

60 175-15-42750 22 IR Sealing ring 1

61 234-15-11220 IAESETN Sealing ring 1

¥ TR2AMAR D B PR 2 &) L&



SHANTUI IEETITEA | TR

TR
TRANSMISSION CASE

78 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-15-00226 TEFE Transmission case 1
1 175-15-43116 EFRA& Housing body (Rear) 1
2 07042-20211 R e Screw plug 1
3 175-15-43152 7 Housing body 1
4 01010-51240 124 M12%40 Bolt M12*40 5
5 01602-21236 #E 12 Washer 12 9
6 GB288-22211C PICSE Fih & Spherical Roller Bearing 1
7 04065-01030 HE Retainer ring 1
8 175-15-43212 e Gear 1
9 175-15-49340 & Bearing 1
10 175-15-43270 & Bearing 1
1 01010-51435 124 M14*35 Bolt M14*35 2
12 04081-07012 B Shim 2
13 178-15-13620 iRk Plate 1
14.1 178-15-13520 #nE Shim 3
14.2 178-15-13540 7R Shim 3
14 178-15-00121 BB Shim ass'y 1
15 178-15-19330 & Bearing 1
16 178-15-13370 [ZEIN Ring 1
17 178-15-13240 INT R A Pinion shaft 1
18 175-15-43232 5 Gear 1
19 178-15-13360 (52N Ring 1
20 178-15-13260 i X JEE Bearing support 1
21 178-15-19350 & Bearing 1
22 178-15-13140 = Cover 1
23 01010-51250 1242 M12*50 Bolt M12*50 4
24 175-15-05011 BB Shim ass'y 1
241 175-15-13311 BnE Shim 4
24.2 175-15-13331 #BE Shim 4
24.3 175-15-13470 #E Shim 4
24.4 175-15-13480 B Shim 4
24.5 175-15-13380 R Shim 2
24.6 175-15-13390 iy Shim 2
25 175-15-05051 BB Shim ass'y 1
¥ TR2AMAR D B PR 2 &) 79



SHANTUI IEETITEA | TR

TR
TRANSMISSION CONTROL VALVE

80 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HeE EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-15-35002 255 1 24 Transmission control ]
valve ass'y
1 175-15-45110 (3R Valve body 1
2 07000-63022 OBIE O-ring 12
3 07000-63025 ORIE O-ring 3
4 175-15-45180 124 Bolt 3
5 01602-21030 #E 10 Washer 10 16
6 175-15-45170 124 Bolt 3
7 175-15-45160 1244 Bolt 1
8 01010-51075 124 M10*75 Bolt M10*75 1
9.2 04260-00952 NER Steel ball 2
9 195-15-15671 ENEE Device, Locating 1
9.1 195-15-15680 o Spring 2
10 175-15-45260 ENEE Device, Locating 1
11 175-15-45212 [3hnS Valve body 1
12 144-15-25210 [es Screw plug 1
13 175-15-45231 B Slide bolt 1
14 09363-01053 X York 2
15 01580-11008 128 M10 Nut M10 2
16 01010-51025 124 M10*25 Bolt M10*25 8
17 07042-00108 123 Screw plug 2
18 175-15-45471 = Cover 1
19 07000-62016 O EHE O-ring 1
20 07000-63032 O AIE O-ring 1
21 175-15-35430 HE Plunger 1
22 175-15-45420 B I Slide valve 1
23 195-15-15440 RS Spring 1
24 175-15-45450 EEPo Block 1
25 04065-03515 B Retainer ring 3
26 175-15-45220 @iE Valve stem 1
27 155-15-15410 (342 Valve body 1
28 155-15-15850 = Cover 1
29 07000-63040 O &I O-ring 1
30 145-14-43381 B I Slide valve 1
31 130-09-15170 KIR Snap ring 1
32 145-14-23180 EEPo Block 1
33 175-15-15550 3] Valve 1
¥ TR2AMAR D B PR 2 &) 81



SHANTUI IEETITEA | TR

TR
TRANSMISSION CONTROL VALVE

82 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
34 180-14-25560 HE Spring 1
35 175-15-15540 3] Valve 1
36 145-14-43331 3] Valve 1
37 154-15-33430 HE Spring 1
38 145-14-43340 & Seat 1
39 145-14-33450 rade] Washer 1
40 145-14-33420 HE Spring 1
41 145-14-33351 HE Spring 1
42 145-14-43370 7 Pad 3
43 144-15-25330 = Cover 1
44 155-15-15360 EEPEN Block 1
45 154-15-15320 1% #F Valve stem 1
46 155-15-15351 HE Sleeve 1
47 155-15-15370 124 Bolt 1
48 01602-20619 HE 6 Washer 6 1
49 175-15-45390 S Seat, Guide 1
50 234-15-15230 HE Spring 1
51 175-15-45380 i) Valve 1
52 145-14-23720 FEE Plunger 1
L TIEVMRDERAR 83



SHANTUI IEETITEA | TR

= SR FIF
COVER AND VALVE CONTROL LEVER

o 37
Ve
g G

a

(=

((

s

D

sl
Pl

guv

Q
\
RS

(©—0©

84 WL TIEHMBR A EIRA



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
0 1751535002 S I Transmission control 1
valve ass'y

1 175-15-45510 = Cover 1
2 175-15-45520 # Pad

3 04020-00820 B Cylindrical pin 2
4 01010-51025 124 M10*25 Bolt M10*25 14
5 01602-21030 #pE 10 Washer 10 23
6 01640-21016 #E 10 Washer 10 14
7 175-15-45530 = Cover 1
8 175-15-45540 #H Pad 1
9 01124-51025 124 Stud 4
10 175-15-45550 = Sleeve 2
11 01580-11008 12 M10 Nut M10 5
12 07000-63028 (oF: ]2 O-ring 4
13 01010-51020 124 M10*20 Bolt M10*20 4
14 175-15-45750 R Plate 1
15 175-15-45760 # Pad 1
16 175-15-45610 h Shaft 1
17 04064-01812 HE Retainer ring 2
18 175-15-45570 H#E Washer 2
19 144-15-29110 NES) Oil seal 2
20 06120-02016 EET & Needle Roller Bearing 3
21 175-15-45560 FTHF Lever 1
22 07040-15223 123 Screw plug 1
23 07002-05234 O K E O-ring 1
24 175-15-45620 IR Retaining ring 1
25 04050-03040 FFOH Cotter pin 1
26 175-15-45630 AT+ Lever 1
27 06121-02016 & Bearing 1
28 175-15-45650 124 Bolt 1
29 07002-01223 O & O-ring 1
30 125-15-11530 124 Bolt 1
31 04059-01010 =374 Iron wire 1
32 144-15-29120 & Bearing 2
33 144-15-25690 B Roller 1
34 175-15-45690 AL Lever 1
35 175-15-45660 #E Washer 2
36 175-15-45670 =B Sleeve 1
37 175-15-45710 HE Spring 1
38 175-15-45780 e Bracket 1

L TAEHMAR (R PR 7] 85



SHANTUI IEETITEA | TR

i1 ]
LUBICATING VALVE

86 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 175-15-14110 (34 Valve body 1

2 175-15-14120 o Spring 1

3 175-15-14130 i3 Valve 1

4 175-15-14141 SmE Sleeve, Guide 1

5 175-15-14150 = Cover 2

6 07000-63032 O AU O-ring 2

7 01010-50835 124 M8*35 Bolt M8*35 4

8 01602-20825 18 Washer 8 4

9 175-15-14161 ZE Gasket 1

10 01010-51055 124 M10*55 Bolt M10*55 2

11 01010-51065 124 M10*65 Bolt M10*65 2

12 01602-21030 #E 10 Washer 10 4

13 175-15-44190 =g Sleeve 1

14 175-15-44180 = Sleeve 1

15 07000-72018 O K E O-ring 2

16 07000-63022 O AR O-ring 1

87

W TREAMAR D B RR 2 7



SHANTUI IEETITEA | TR

TIERBHNA (1/2)
GEAR SHIFT LEVER (1/2)

88 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-43-54141 F Lever 1
2 09361-01460 wHE Bushing 1
3 09304-01240 FH Handle 1
4 07281-00359 R 4t Hose Clamp 1
5 175-43-54230 {RgEE S Flexible hose 1
6 04065-03012 HE Retainer ring 1
7 195-43-25310 wE Bushing 1
8 04064-01710 HE Retainer ring 1
9 04250-61056 AR Joint bearing 1
10 01508-41006 126 M10*1.25 & Nut (L.H.) M10*1.25 1
11 04248-31044 F Lever 1
12 01582-11008 125 M10*1.25 Nut M10*1.25 2
13 04250-41056 %R Joint bearing 2
14 01593-31008 125 M10*1.25 Nut M10*1.25 3
15 04050-12018 FOass Cotter pin 3
16 175-43-42750 e Rock arm 1
17 GB290-HK2016 R SNE R K Needle roller bearing 1
18 01640-22032 # i 20 Washer 20 1
19 04064-02012 HE Retainer ring 1
20 06122-02004 [ 2 25 4 B Ring, Dust 2
21 04252-01061 FK AR Joint bearing 1
22 04254-11032 #H Washer 2
23 195-43-25290 X EE Bracket 1
24 01643-31032 #E 10 Washer 10 2
25 01010-51025 1242 M10*25 Bolt M10*25 2
26 175-43-41241 * #F Support bar 1
27 04010-10516 ¥R Woodruff Key 1
28 01602-20825 #E 8 Washer 8 1
29 01010-50830 1242 M8*30 Bolt M8*30 1
30 175-43-38262 s Upper plate 1
31 01643-30823 #E 8 Washer 8 4
32 01220-40816 24T M8*16 Screw M8*16 4
33 09305-00800 FH Handle 1
34 175-43-41252 BB Rock arm 1
35 175-43-38270 HE Spring 1
36 04205-11658 5H 4 Pin shaft 1
37 04050-14026 FOass Cotter pin 1
i TR AR A HR A 89



SHANTUI IEETITEA | TR

TIERBHNA (1/2)
GEAR SHIFT LEVER (1/2)

20 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
38 175-43-54191 R AL AT Limit lever 1

39 04050-11610 F O Cotter pin 4

40 175-43-54211 F Lever 1

41 01640-20610 6 Washer 6 2

42 01010-51225 1242 M12*25 Bolt M12*25 4

43 01643-31232 HEE 12 Washer 12 4

44 175-43-41115 = Cover 1

45 195-54-26230 HRET Screw 1

46 175-43-41863 ER Cover plate 1

47 195-54-26210 24T Screw 2

W TR A IR A o1



SHANTUI IEETITEA | TR

TIRRHNH (2/2)
GEAR SHIFT LEVER (2/2)

92 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 04250-41056 P REE S Joint bearing 3
2 01582-11008 12 £ M10*1.25 Nut M10*1.25 3
3 04245-41007 F Lever 1
4 01593-11008 12 M10*1.25 Nut M10*1.25 6
5 04050-12018 FOass Cotter pin 6
6 175-43-41234 R Rock arm 1
7 GB290-HK2016 R INBLE SR Needle roller bearing 1
8 01640-21826 #E 18 Washer 18 1
9 04064-01812 HE Retainer ring 1
10 175-43-42680 * 2z Bracket 1
11 195-43-25170 X TR Joint bearing 2
12 195-43-25180 L Flexible shaft 1
13 175-43-42570 R Rock arm 1
14 GB290-HK1612 R INBLR S AR Needle roller bearing 2
15 04250-61056 A& Joint bearing 1
16 01508-41006 128 M10*1.25 & Nut (L.H.) M10*1.25 1
17 04248-31026 F Lever 1
18 175-43-41311 R Rock arm 1
19 04010-10516 ek Woodruff Key 1
20 01016-50850 1244 M8*50 Bolt M8*50 1
21 01602-20825 #E 8 Washer 8 1
22 01580-10806 125 M8 Nut M8 1
23 175-43-42560 8 Bracket 1
24 175-43-42581 SH 4 Pin shaft 1
25 01602-20619 6 Washer 6 1
26 01010-50616 124 M6*16 Bolt M6*16 1
27 01010-51225 124 M12*25 Bolt M12*25 2
28 01643-31232 #HE 12 Washer 12 4
29 01010-51230 1248 M12*30 Bolt M12*30 2
30 06122-02004 [N ] Ring, Dust 2
31 06122-01603 [N ] Ring, Dust 2
32 07020-00613 PR M6 Oil cup M6 2
¥ TR2AMAR D B PR 2 &) 93



SHANTUI IEETITEA | TR

TRIMIR
TRANSMISSION PUMP

94 WL TIEHMBR A EIRA



SHEM | TEETIES SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 07430-71113 R EER 4 Bracket, Pump 1

2 07433-71021 ELIN Body, Pump 1

3 07430-71132 REMRM Cover, Pump 1

4 07433-71042 FEhiER Driving gear 1

5 07433-71052 Wi Driven gear 1

6 04020-00820 e Cylindrical pin 4

7 01050-51295 124 M12*1.5*95 Bolt M12*1.5*95 8

8 01582-11210 12K M12*1.5 Nut M12*1.5 8

9 01602-21236 HE 12 Washer 12 8

10 07430-71160 plicE=) Oil seal 1

LWLt TRV B ERAE 95



SHANTUI IEETITEA | TR

FINE FILTER ASS'Y

V2

®

:
7 W
3
B
\

- o
67

96 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 171-74-01100 K Box body 1
2 175-49-11580 I8 Filter screen 2
3 175-49-25530 i3 Valve 2
4 175-49-25540 F Lever 2
5 01540-21050 i T 42 £ Butterfly-shaped nut 2
6 04050-02018 FOass Cotter pin 2
7 01582-01008 12 M10*1.25 Nut M10*1.25 2
8 195-49-13740 = Cover 2
9 07000-12115 O KB O-ring 2
10 07000-12110 O KB O-ring 2
11 01010-51440 124 M14*40 Bolt M14*40 8
12 01643-31445 #E 14 Washer 14 8
13 171-74-02000 Xz Bracket 1
14 01010-51235 124 M12*35 Bolt M12*35 10
15 01602-21236 HE 12 Washer 12 6
16 01643-31232 HE 12 Washer 12 4
¥ TR2AMAR D B PR 2 &) 97



SHANTUI IEETITEA | TR

BIHEREWAL
TORQUE CONVERTER PIPING SYSTEM

RE =
See Fig. Engine

A
|

ﬁé A Detail B Detail C
@ A
< ®
®
0 #E G
#¥E F Detail G
Detail F

98 LW TR AR AR



THEM | TRERNEETE

SHANTUI

Fs S FHER 2 EAHE

NO. PART NO. PART NAME QTY MODEL
1 07000-13042 O & O-ring
2 01010-51070 124 M10*70 Bolt M10*70
3 01602-21030 #E 10 Washer 10 15
4 175-49-C1160 EF Tube 1
5 07100-21406 wE Hose 2
6 175-49-C1180A =5 Tube 1
7 175-49-C1190A = Tube 1
8 154-19-17122 E Plug 2
9 07005-01612 T HE Sealing gasket 2
10 07042-20108 R Ze Screw plug 2
1 01010-51040 124 M10*40 Bolt M10*40 4
12 175-49-C1210 BEF Tube 1
13 07230-20422 Bk Nipple 1
18 01010-51050 124 M10*50 Bolt M10*50 1
20 175-61-14760 7 Clamp 1
21 175-61-14770 7 Clamp 1
22 07102-20406 s Hose 1
23 07000-13028 O HE O-ring 1
24 01010-51030 124 M10*30 Bolt M10*30 2
25 07002-12034 O EHE O-ring 1
26 150-04-12320 BT Tube 1
27 154-04-12420 s Clamp 1
28 01010-51220 24 M12720 Bolt M12*20 1
29 01602-21236 HE 12 Washer 12 1
30 175-49-C1221 EF Tube 1
31 01010-51075 124 M10*75 Bolt M10*75 2
33 07000-13040 O #E O-ring 1
34 07102-20603 wE Hose 1
35 07102-21011 BE Hose 1
36 07232-11034 =3k Nipple 1
37 07239-13320 125 Nut 2
38 07002-13334 O FE O-ring 2
40 01010-51055 124 M10*55 Bolt M10*55 2
42 175-49-21483 BEF Tube 1
43 07102-20403 BE Hose 1
44 175-49-23510 =3k Elbow 1
47 01010-50820 1242 M8*20 Bolt M8*20 2

¥ TR2AMAR D B PR 2 &) 29



SHANTUI IEETITEA | TR

BIHEREWAL
TORQUE CONVERTER PIPING SYSTEM

RE =
See Fig. Engine

A
|

ﬁé A Detail B Detail C
@ A
< ®
®
0 #E G
#¥E F Detail G
Detail F

100 LW TR AR AR



SHEM | TEETIES SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
49 07000-13035 OFHE O-ring 1
50 175-49-25680 B Tube 1
51 07281-00549 Mz 5 Hose Clamp 2
52 07260-03213 = Hose 1
53 175-49-21434 BT Tube 1

LWLt TRV B ERAE 101



SHANTUI IEETITEA | TR

.zl_ﬂ‘k'dqﬁgg—f—l‘.
TORQUE TRANSMISSION PIPING SYSYTEM

ITiE
Transmission Control Valve E

\1,

/&

e
L

s
M@g
HE A

Ty, g Detail A
=, o Sy
{ l
g% Dy //r@
{ b )
@/ @ /& #ED ’
£E B | Detail D
Detail B HE E ©®
Detail E
@9
17
39 ? V’% Q/ ¢
N XIQ e f
& b )0
& Qr\
#¥B F 1@
Detail F
#EH
Detail H

102 Wi TR DBRAR



THEM | TRERNEETE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 07260-04117 & Hose 1
2 07281-00609 R 35 Hose Clamp 2
3 175-49-22124 & Tube 1
4 01010-51080 24 M10%80 Bolt M10*80 2
5 01602-21030 #E 10 Washer 10 16
6 07000-13032 O HE O-ring 1
7 07235-10628 3L Elbow 2
8 07239-12410 125 Nut 2
9 07002-12434 O #E O-ring 2
10 07102-20608 & Hose 1
1 572-74-06000 =5 Tube 1
12 01010-51035 124 M10*35 Bolt M10*35 2
13 07000-13035 O EHE O-ring 2
14 24G-74-02000 = Tube 1
15 01010-51055 124 M10*55 Bolt M10*55 4
16 07042-20108 122 Screw plug 3
17 175-49-23862 EF Tube 1
18 01010-51065 124 M10*65 Bolt M10*65 2
19 07000-13028 O #E O-ring 2
20 175-49-21235 BT Tube 1
21 01010-51060 24 M10760 Bolt M10*60 2
22 07102-20612 R Hose 1
23 175-49-22134 3R Bracket 1
24 01010-51635 124 M16*35 Bolt M16*35 1
25 01643-31645 B 16 Washer 16 1
26 07283-24354 =E3 Clip 1
27 01599-01011 128 M10*1.25 Nut M10*1.25 2
28 01643-31032 #1810 Washer 10 2
29 07000-13025 O EHE O-ring 1
30 175-49-21472 = Tube 1
31 07213-81013 3L Nipple 1
32 175-49-23580 EF Tube 1
33 07260-00922 wE Hose 1
34 07281-00197 MR 3t Hose Clamp 2
35 175-49-23570 =5 Tube 1
36 07213-81521 =3k Nipple 2
37 07260-01410 wE Hose 1
¥ TR2AMAR D B PR 2 &) 103



SHANTUI IEETITEA | TR

.zl_ﬂ‘k'dqﬁgg—f—l‘.
TORQUE TRANSMISSION PIPING SYSYTEM

ITiE
Transmission Control Valve E

\1,

/&

e
L

s
M@g
HE A

Ty, g Detail A
=, o Sy
{ l
g% Dy //r@
{ b )
@/ @ /& #ED ’
£E B | Detail D
Detail B HE E ©®
Detail E
@9
17
39 ? V’% Q/ ¢
N XIQ e f
& b )0
& Qr\
#¥B F 1@
Detail F
#EH
Detail H

104 Wi TR DBRAR



THEM | TRERNEETE

SHANTUI

Fs BHS FHER He ERAE
NO. PART NO. PART NAME QTY MODEL

38 07281-00259 W $ Hose Clamp 2

39 175-49-11911 Ef Tube 1

40 07201-51527 25 Nut 1

41 07102-20603 wE Hose 2

42 07000-13075 O xE O-ring 1

43 01010-51030 124 M10*30 Bolt M10*30 4

105

W TREAMAR D B RR 2 7



SHANTUI IEETITEA | TR

TrHFEERS (BEE I &Z3090)
TORQUE CONVERTER PIPING SYSTEM
(GOING WITH THE NATIONAL II-ENGINE)

W& zhH
See Fig. Engine

i 171-74A-A000-3

samzeEng (S ’

HEA *E B ¥E C .
. 5D
Detail A Detail B Detail C E
Detail D
(@)

~

¥E E
Detail E @ @ Detail F

106 Wi TR DBRAR



SHANTUI

THEM | TRERNEETE

Fs S FHER HE EHHLE
NO. PART NO. PART NAME QTY MODEL

1 07000-13042 O B O-ring 1
2 01010-51070 24 M10*70 Bolt M10*70

3 01602-21030 #E 10 Washer 10 10
4 175-49-C1160 &F Tube 1
5 07100-21403 wE Hose 2
6 171-74A-01000 B Tube 1
7 171-74A-02000 W Tube 1
8 07283-24346 =S Clip 2
9 01599-01011 ¥ M10*1.25 Nut M10*1.25 4
10 01643-31032 #1810 Washer 10 4
11 175-49-C1210 &EF Tube 1
12 07230-20422 Bk Nipple 1
13 07102-20406 = Hose 1
14 07000-13028 O HE O-ring 2
15 01010-51030 24 M10*30 Bolt M10*30 2
16 07002-12034 O £ H O-ring 1
17 150-04-12320 &EF Tube 1
18 154-04-12420 £ F Clamp 1
19 01010-51220 24 M12*20 Bolt M12*20 1
20 01602-21236 HE 12 Washer 12 1
21 175-49-C1221 &7 Tube 1
22 01010-51075 24 M10*75 Bolt M10*75 2
23 07000-13040 O HE O-ring 1
24 07102-20603 B Hose 1
25 07102-21011 B Hose 1
26 07232-11034 L Nipple 1
27 07239-13320 L 8s Nut 2
28 07002-13334 O £ H O-ring 2
29 01010-51055 #2# M10*55 Bolt M10*55 2
30 175-49-21483 &7 Tube 1
31 07102-20403 B Hose 1
32 175-49-23510 23 Elbow 1
33 01010-50820 124 M8*20 Bolt M8*20 2
34 07000-13035 O . H O-ring 1
35 175-49-25680 &F Tube 1
36 07281-00549 % & Hose Clamp 2
37 07260-03213 B Hose 1
38 175-49-21434 &7 Tube 1

LI TN MR R E R A 107



SHANTUI IEETITEA | TR

TEEEERRS (EE | Z3hH)
TORQUE CONVERTER PIPING SYSTEM
(GOING WITH THE NATIONAL II-ENGINE)

TR
Transmission Control Valve

\ '('Q.
/‘ gEA O
e Detail A

“y , 5y /@

@{I?% /@fs 1@@9 f

i
("

‘((((@ @

¥E B Detall D
ﬁlﬁ C EE E ©
Detail B 5 Detail C@ Dotail E
@

) ? V’% Q 19
@ g @ f
% ‘/ & @‘ O

& A f\
#¥E F 7&2
Detail F G 4 1¥l E G
Detail G ¥E H
Detail H

108 Wi TR DBRAR



SHANTUI

THEM | TRERNEETE

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 07260-04117 & Hose 1
2 07281-00609 R 35 Hose Clamp 2
3 175-49-22124 & Tube 1
4 01010-51080 24 M10%80 Bolt M10*80 2
5 01602-21030 #E 10 Washer 10 16
6 07000-13032 O HE O-ring 1
7 07235-10628 3L Elbow 2
8 07239-12410 125 Nut 2
9 07002-12434 O #E O-ring 2
10 07102-20608 & Hose 1
1 572-74-06000 =5 Tube 1
12 01010-51035 124 M10*35 Bolt M10*35 2
13 07000-13035 O EHE O-ring 2
14 24G-74-02000 = Tube 1
15 01010-51055 124 M10*55 Bolt M10*55 4
16 07042-20108 122 Screw plug 3
17 175-49-23862 EF Tube 1
18 01010-51065 124 M10*65 Bolt M10*65 2
19 07000-13028 O #E O-ring 2
20 175-49-21235 BT Tube 1
21 01010-51060 24 M10760 Bolt M10*60 2
22 07102-20612 R Hose 1
23 175-49-22134 3R Bracket 1
24 01010-51635 124 M16*35 Bolt M16*35 1
25 01643-31645 B 16 Washer 16 1
26 07283-24354 =E3 Clip 1
27 01599-01011 128 M10*1.25 Nut M10*1.25 2
28 01643-31032 #1810 Washer 10 2
29 07000-13025 O EHE O-ring 1
30 175-49-21472 = Tube 1
31 07213-81013 3L Nipple 1
32 175-49-23580 EF Tube 1
33 07260-00922 wE Hose 1
34 07281-00197 MR 3t Hose Clamp 2
35 175-49-23570 =5 Tube 1
36 07213-81521 =3k Nipple 2
37 07260-01410 wE Hose 1
¥ TR2AMAR D B PR 2 &) 109



SHANTUI IEETITEA | TR

TEEEERRS (EE | Z3hH)
TORQUE CONVERTER PIPING SYSTEM
(GOING WITH THE NATIONAL II-ENGINE)

TR
Transmission Control Valve

\ '('Q.
/‘ gEA O
e Detail A

“y , 5y /@

@{I?% /@fs 1@@9 f

i
("

‘((((@ @

¥E B Detall D
ﬁlﬁ C EE E ©
Detail B 5 Detail C@ Dotail E
@

) ? V’% Q 19
@ g @ f
% ‘/ & @‘ O

& A f\
#¥E F 7&2
Detail F G 4 1¥l E G
Detail G ¥E H
Detail H

110 Wi TR DBRAR



THEM | TRERNEETE

SHANTUI

Fs BHS FHER He ERAE
NO. PART NO. PART NAME QTY MODEL

38 07281-00259 W $ Hose Clamp 2

39 175-49-11911 Ef Tube 1

40 07201-51527 25 Nut 1

41 07102-20603 wE Hose 2

42 07000-13075 O xE O-ring 1

43 01010-51030 124 M10*30 Bolt M10*30 4

111

W TREAMAR D B RR 2 7



SHANTUI

TR ITEFE | THEMR

HeREERg (BE I Z3)
OIL COOLER PIPING SYSYTEM
(GOING WITH THE NATIONAL II-ENGINE)

=msme  C
To Oil Cooler

TR

»
mpaiE D
To Oil Cooler

SR
ot

©
(@é d

%

2

HEA
Detail A

#¥E B
Detail B

#E C
Detail C

112

Wi TR DBRAR



SHEM | TEETIES SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 171-74A-01000 EE Tube 1

2 171-74A-02000 EE Tube 1

3 07100-21412 & Hose 1

4 07100-21424 & Hose 1

5 171-74A-04000 EE Tube 1

6 171-74A-03000 EE Tube 1

7 171-74A-00001 =E3 Clip 1

8 01643-31032 #E 10 Washer 10 2

9 01010-51040 124 M10*40 Bolt M10*40 2

10 07005-01612 T E Sealing gasket 2

1 154-19-17122 E Plug 2

12 07042-20108 123 Screw plug 2

13 07000-13042 O EHE O-ring 2

14 01602-21236 HE 12 Washer 12 8

15 01010-51250 124 M12*50 Bolt M12*50 8

LWLt TRV B ERAE 113



SHANTUI BT | THER

114 LW TR AR AR



TLEEM | R RGTA T SHANTUI

L ERSE b i
STEERING SYSTEM AND FINAL DRIVE

LWLt TRV B ERAE 115



SHANTUI s RGN | BEEM

ENRE SV
MAIN FRAME AND STEERING CASE

@V®
©)

116 LW TR AR AR



THEM | EERELER

SHANTUI

FS S FHAR HE ERHE
NO. PART NO. PART NAME QTY MODEL
1 171-30-01000 FNMREEHHE Main.frame and 1
steering case
2 07044-13620 L Screw plug 1
3 07002-13634 O KB O-ring 1
4 175-21-32170 = Cover 1
5 07000-15195 O #E O-ring 1
6 01010-52040 12+ M20*40 Bolt M20*40 6
7 01602-22060 o EE I 20 Spring washer 20 6
8 07030-00252 BERE Breather plug 3
9 170-21-11190 TEEL Elbow 3
10 175-21-11181 = Cover 1
11 01580-11210 2 £ Nut 3
12 01602-21236 HEE 12 Washer 12 3
13 175-21-32135 #h Shim 1
14 07000-15470 O . H O-ring 1
15 01010-52050 1242 M20*50 Bolt M20*50 6
16 01643-32060 [ 20 Washer 20 11
17 04020-01842 B Cylindrical pin 1
18 01120-52050 1245 Stud 5
19 | 01582-02016 i269 M20*1.5 Nut M20*1.5 5
21 07049-02025 [apANE=S Plug, Dust 2
22 07049-03949 fh 2 Plug, Dust 22
L TAEHMAR (R PR 7] 17



H RGN RD | THEMR

SHANTUI

mAESHR
OIL FILTER AND LEVEL GAUGE

® @@@w

N\

@

®
/

Lo/

® PR N
&—v=z_

)]

HT

—gT>-0 T
® @%

® 4>

Wi TR AR AR

118



THEM | EERELER

SHANTUI

Fs S FHBR HE &AL
NO. PART NO. PART NAME QTY MODEL
1 154-21-11581 #H Washer 1
2 171-30-02000 =i Tube 1
3 07281-00549 Mz 5 Hose Clamp 2
4 171-30-00001 HOR B Hose 1
5 171-30-03000 = Tube 1
6 07056-10045 1T 58 MY Filter screen 1
7 07051-20000 R AaE Filler cap 1
8 01010-51235 1244 M12*35 Bolt M12*35 3
9 01602-21236 HEE 12 Washer 12 3
10 01010-51020 1244 M10*20 Bolt M10*20 2
" 01643-31032 #E 10 Washer 10 2
12 175-21-35210 i Shim 1
13 01010-50825 124 M8*25 Bolt M8*25 2
14 01602-20825 #HE 8 Washer 8 2
15 171-30-04000 =1 Tube 1
16 01010-51025 124 M10*25 Bolt M10*25 2
17 01602-21030 #E 10 Washer 10 4
18 01010-51030 124 M10*30 Bolt M10*30 2
19 175-21-35410 R Plate 1
20 175-21-32153 SRR Dipstick 1
21 07000-12018 O KB O-ring 1
22 195-49-12990 i Clamp 1
23 175-21-35242 it Clamp 1
24 01010-51225 1242 M12*25 Bolt M12*25 2
25 01643-31232 HE 12 Washer 12 2
L TAEHMAR (P H PR 7] 19



SHANTUI s RGN | BEEM

ENRESRHE (BE I Z3hH)
MAIN FRAME AND STEERING CASE

(GOING WITH THE NATIONAL II-ENGINE)

HAB ¢4 R T BRBAEAE 1 @ @
NTAA855-C360S20 E! % Zhill \\@
This assembly is used for Cummins

National II- NTAA855-C360S20 engine v

120 LW TR AR AR



THEM | EERELER

SHANTUI

FS S FHAR HE ERHE
NO. PART NO. PART NAME QTY MODEL
1 171-30A-01000 FNMREEHHE Main.frame and 1
steering case
2 07044-13620 L Screw plug 1
3 07002-13634 O KB O-ring 1
4 175-21-32170 = Cover 1
5 07000-15195 O #E O-ring 1
6 01010-52040 12+ M20*40 Bolt M20*40 6
7 01602-22060 o EE I 20 Spring washer 20 6
8 07030-00252 BERE Breather plug 3
9 170-21-11190 TEEL Elbow 3
10 175-21-11181 = Cover 1
11 01580-11210 2 £ Nut 3
12 01602-21236 HEE 12 Washer 12 3
13 175-21-32135 #h Shim 1
14 07000-15470 O . H O-ring 1
15 01010-52050 1242 M20*50 Bolt M20*50 6
16 01643-32060 #1178 20 Washer 20 11
17 04020-01842 B Cylindrical pin 1
18 01120-52050 1245 Stud 5
19 | 01582-02016 i269 M20*1.5 Nut M20*1.5 5
21 07049-02025 [apANE=S Plug, Dust 2
22 07049-03949 fh 2 Plug, Dust 22
L TAEHMAR (R PR 7] 121



SHANTUI R GRAED | SRR

mimESHR (BE I &3h#)
OIL FILTER AND LEVEL GAUGE
(GOING WITH THE NATIONAL II-ENGINE)

W4E P T RS I & @
NTAA855-C360S20 %! % ] b @ ()
@\ This assembly is used e
for Cummins National II- v N
5 .
\ NTAA855-C360S20 engine .
B 4
— e

@
A
[

O

122 Wi TR DBRAR



THEM | EERELER

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 154-21-11581 #H Washer 1
2 171-30-02000 =1 Tube 1
3 07281-00549 Mz 5 Hose Clamp 2
4 171-30-00001 HOR B Hose 1
5 171-30-03000 = Tube 1
6 07056-10045 17 58 R Filter screen 1
7 07051-20000 mAE Filler cap 1
8 01010-51235 1244 M12*35 Bolt M12*35 3
9 01602-21236 HE 12 Washer 12 3
10 01010-51020 1244 M10*20 Bolt M10*20 2
" 01643-31032 #E 10 Washer 10 2
12 175-21-35210 i Shim 1
13 01010-50825 124 M8*25 Bolt M8*25 2
14 01602-20825 #HE 8 Washer 8 2
15 171-30-04000 =1 Tube 1
16 01010-51025 124 M10*25 Bolt M10*25 2
17 01602-21030 #E 10 Washer 10 4
18 01010-51030 1244 M10*30 Bolt M10*30 2
19 175-21-35410 R Plate 1
20 175-21-32153 SRR Dipstick 1
21 07000-12018 OB O-ring 1
22 195-49-12990 i Clamp 1
23 175-21-35242 it Clamp 1
24 01010-51225 1242 M12*25 Bolt M12*25 2
25 01643-31232 HE 12 Washer 12 2
L TAEHMAR (R PR 7] 123



SHANTUI s RGN | BEEM

SRS
BEVEL GEAR AND SHAFT

124 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-21-32113 T Cross shaft 1
2 175-21-22140 R HE> 5% Spiral bevel gear 1
3 170-21-12170 1245 Bolt 12
4 01580-11613 128 M16 Nut M16 12
5 170-21-12160 NIk Spacer 6
6 175-21-32190 7R JFE Bearing support 2
7.10 175-21-32210 iy Shim 20
7.20 175-21-32220 iy Shim 20
7.30 175-21-32230 iy Shim 16
7 175-21-00032 BB Shim ass'y 2
8 GB297-32219 B 4538 F 5l & Tapered Roller Bearing 2
9 01010-51440 124 M14*40 Bolt M14*40 16
10 01643-31445 HE 14 Washer 14 16
11 198-21-11490 BH] Hub 2
12 170-22-11130 EEESEN Sealing ring 4
13 01010-51645 1248 M16*45 Bolt M16*45 24
14 01643-31645 #E 16 Washer 16 24
15 198-21-11480 oy Locking plate 2
16 170-21-12141 12105 Nut 2
17 154-21-22211 i Gasket 2
18 01010-51025 24 M10%25 Bolt M10*25 4
19 01643-31032 #E 10 Washer 10 4
¥ TR2AMAR D B PR 2 &) 125



SSSSSSS

o FmTEas o
SSSSSSSSSSSSSSSSSSS




BUEM | EERARLED SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL

1 175-22-21271 N Inner drum 1

2 175-22-21281 NG Outer drum 1

3 175-22-21131 E& Platen 1

4 175-22-21141 THE Piston 1

5 154-22-11230 EEA Friction disk 12

6 175-22-21160 krshay Inner tooth 1

7 175-22-21170 Ko E Big spring 8

8 175-22-21180 I\ Small spring 8

9 175-22-21190 ZEHIR Sealing ring 1

10 175-22-21231 E=E Sleeve 8

1 175-22-21242 1242 Bolt 8

12 175-22-21250 = Lock washer 4

LWLt TRV B ERAE 127



SHANTUI s RGN | BEEM

HlEhm SR E
BRAKE BAND AND LINKAGE

//;g% Hlzh B h
N o Z | ; %g
N q/\/ Brake Booster

128 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER 2 EAHE
NO. PART NO. PART NAME QTY MODEL
1.40 04412-00514 T Rivet 198
1 175-33-28100 HIEhHE Bk Brake band ass'y 1
1.10 175-33-28110 I Brake band 1
1.20 175-33-28130 B Liner 4
1.30 175-33-28140 B Liner 6
1 175-33-28200 HIThHE 2Rk Brake band ass'y 1
1.10 175-33-28210 H Brake band 1
2 154-33-21262 i Shaft 2
3 01010-51025 1242 M10*25 Bolt M10*25 2
4 01602-21030 #E 10 Washer 10 2
5 100-33-13120 HE Spring 2
6 175-33-24210 H Pin 2
7 175-33-24220 HE Washer 2
8 04050-14050 FFO4H Cotter pin 2
9 175-33-24231 AT Lever 2
10 154-33-11620 TR Lock plate 2
11 154-33-11610 HE Spring 2
12 01010-51016 1242 M10*16 Bolt M10*16 4
13 154-33-11540 iR Lock block 2
14 175-33-24272 R FF Screw 2
15 175-33-24240 VIR Terminal block 2
16 175-33-24260 i Lock shaft 4
17 175-33-24251 #F Lever 2
18 154-33-11650 FE Seat 2
19 150-33-12171 HE Spring 2
20 175-33-24281 LIS L.H. Bracket 1
20 175-33-24291 PR R.H. Bracket 1
21 01010-52055 124 M20*55 Bolt M20*55 8
22 01643-32060 #E 20 Washer 20 8
23 154-33-11720 ENLE Pin, Dowel 4
24 175-33-24311 12T Screw 2
25 175-33-24320 X3k Forkhead 2
26 175-33-24330 Xk Forkhead 2
27 04050-04028 FFOH Cotter pin 4
28 175-33-24450 HT Pin 4
29 01583-51811 12 M18*1.5 Nut M18*1.5 2
30 175-33-24342 125 Nut 2
i TR B IR A 129



SHANTUI s RGN | BEEM

HlEhm SR E
BRAKE BAND AND LINKAGE

//;g% Hlzh B h
N o Z | ; %g
N q/\/ Brake Booster

130 LW TR AR AR



THEM | EERELER

SHANTUI

Fs BHS FHER He ERAE
NO. PART NO. PART NAME QTY MODEL
31 170-33-13330 BT Roller 2
32 04050-14026 FOHE Cotter pin 2
33 01641-21626 #E 16 Washer 16 2
34 04205-01645 L Pin shaft 2
35 198-43-13220 Eradec] Washer 2
36 154-33-21280 wTHE Bushing 2
37 175-33-24353 BT Rocker 2
38 07000-13030 O #HE O-ring 2
39 07000-13025 O #E O-ring 2
W TREAMAR D B RR 2 7 131



H RGN ED | THEMHR

SHANTUI

HlZhBY 85
BRAKE BOOSTER

LW TR AR AR

132



THEM | EERELER

SHANTUI

FS S FHAR e ERHE
NO. PART NO. PART NAME QTY MODEL
1 175-33-28330 THEE Piston 2
2 175-33-24441 i Shaft 2
3 04064-12512 HE Retainer ring 4
4 195-33-14341 wE Bushing 2
5 170-33-13370 HE Spring 2
6 175-33-31310 itk Lock plate 2
7 175-33-28310 iR L.H. Valve body 1
7 175-33-28320 A R R.H. Valve body 1
8 154-33-21420 i Locking plate 2
9 154-33-21430 Enla Locking plate 2
10 01010-51255 1242 M12*55 Bolt M12*55 8
11 04020-01228 e Cylindrical pin 8
12 07000-12020 O LB O-ring 4
13 154-33-21310 h Shaft 1
13 175-33-26130 i Shaft 1
14 04000-01030 - Flat key 4
15 154-33-21340 JHE Oil seal 2
16 154-33-21350 SHE Qil seal 2
17 154-33-21150 = Rock arm 2
18 01010-51235 1242 M12*35 Bolt M12*35 10
19 01602-21236 #HiE 12 Washer 12 46
20 175-33-25991 F Lever 1
20 175-33-26110 F Lever 1
21 01010-51245 1242 M12*45 Bolt M12*45 2
23 175-33-24378 Vot Cover (L.H.) 1
23 175-33-24388 HE Cover (R.H.) 1
24 154-33-21320 HE Sleeve 2
25 154-33-21330 thE Sleeve 2
26 175-33-24415 ey Shim 2
28 195-33-11220 BE Spacer 6
29 01010-51280 1244 M12*80 Bolt M12*80 4
30 01010-51260 1244 M12*60 Bolt M12*60 30
32 175-33-24361 R E End cover 2
33 175-33-24511 iy Shim 2
36 154-33-21142 = Cover 2
37 07000-12095 O & O-ring 2
38 170-33-13330 BT Roller 2
39 04205-01645 £H 4 Pin shaft 2
40 01641-21626 #E 16 Washer 16 2
41 04050-14026 FA%H Cotter pin 2
LI TN MR R E R A 133



SHANTUI s RGN | BEEM

B [ ¥ AT
STEERING CONTROL LEVER

134 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-43-51111 BE (&) Rock arm (L.H.) 1
2 175-43-51121 BE(AH) Rock arm (R.H.) 1
3 175-43-51131 FR Handle 2
4 175-43-51180 125 Nut 2
5 GB290-HK2016 R SN R SR K Needle roller bearing 8
6 06122-02004 BB B Ring, Dust 8
7 175-43-51211 i Shaft 1
8 01010-51025 124 M10*25 Bolt M10*25 2
9 01602-21030 #E 10 Washer 10 2
10 04050-12016 FFOH Cotter pin 4
1 01590-30809 128 M8 Nut M8 4
12 04245-40839 #F Lever 2
13 175-43-51220 R NS Flexible hose 2
14 01580-10806 128 M8 Nut M8 4
15 113-43-23270 A& Joint bearing 4
16 175-43-42640 BE Rock arm 1
17 175-43-42650 BE Rock arm 1
18 175-43-51231 x5 Bracket 1
19 175-43-51241 i Shaft 1
20 01010-51225 124 M12*25 Bolt M12*25 5
21 01643-31232 HE 12 Washer 12 5
22 07020-00613 S M6 Oil cup M6 2
23 175-43-51191 R Plate 1
24 04050-13030 FOHE Cotter pin 4
25 01593-31411 128 M14*1.5 Nut M14*1.5 4
26 04250-41474 CREE Joint bearing 4
27 01582-11411 128 M14*1.5 Nut M14*1.5 6
28 04245-41451 #F Lever 2
29 01508-41408 28 M14*1.5 & Nut (L.H.) M14*1.5 2
30 154-44-21650 2E Sleeve, Bolt 2
31 04248-31452 F Lever 2
32 09311-41237 22 it Bolt 2
33 01580-11210 125 Nut 2
Wit TRRARR A EIRA R 135



H RGN ED | THEMHR

SHANTUI

i BB
BRAKE PEDAL

LW TR AR AR

136



THEM | EERELER

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 16Y-26C-01000 BR () Pedal (L.H.) 1
2 16Y-26C-02000 R (FH) Pedal (R.H.) 1
3 07021-01090 SHAR 90° M10*1 Oil cup 90° M10*1 4
4 GB290-HK3520 R SN R S K Needle roller bearing 4
5 06122-03504 B L 55 4t Ring, Dust 4
6 04010-11032 FEE Woodruff Key 2
7 10Y-26-13000 mE= Rock arm 2
8 01010-51235 24 M12*35 Bolt M12*35 2
9 01643-31232 HE 12 Washer 12 6
10 10Y-26-00003 * 28 Bracket 2
11 04244-41413 FFLE 5 Lever ass'y 2
12 01580-31411 2 Nut 2
13 04210-21456 X AR Fork plate 2
14 09311-41237 42 i Bolt 2
15 01580-11210 2 Nut 2
16 154-43-41260 RS Spring 2
17 10Y-26-00004 L Nipple 2
18 04205-11440 % Pin shaft 8
19 04050-14022 FFOE Cotter pin 8
20 171-26-00002 % Shaft 1
21 171-26-01000 B8 (%) Rock arm (L.H.) 1
22 171-26-02000 B (#H) Rock arm (R.H.) 1
23 01010-51225 124 M12*25 Bolt M12*25 4
24 04059-01010 Y4 Iron wire 1
25 01306-10616 #2457 M6*16 Screw M6*16 1
26 GB290-HK3020 R INBLE SR Needle roller bearing 4
27 06122-03004 B b 2 4t Ring, Dust 4
LI TN MR R E R A 137



SHANTUI s RGN | BEEM

i EhEEAT
BRAKE LINKAGE

138 LW TR AR AR



BUEM | EERARLED SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 175-43-42272 5 Bracket 1
2 01010-51645 24 M16*45 Bolt M16*45 8
3 01643-31645 #E 16 Washer 16 8
4 195-43-24621 XEE(L) Seat (L.H.) 1
5 195-43-24631 XE(H) Seat (R.H.) 1
6 01010-51230 24 M12*30 Bolt M12*30 8
7 01643-31232 HE 12 Washer 12 8
8 195-43-24321 % Shaft 1
9 01010-50816 24 M8*16 Bolt M8*16 1
10 171-26-04000 e (%) Ratchet wheel (L.H.) 1
11 GB290-HK3520 R SNE R S A Needle roller bearing 4
12 06122-03504 B L R 4t Ring, Dust 6
13 07020-01021 SEAR M10*1 Oil cup M10*1 3
14 195-43-24391 X e Seat 2
15 04010-11032 F R Woodruff Key 2
16 171-26-00001 4 Shaft 1
17 154-43-15581 e Rock arm 1
18 01010-51245 24 M12*45 Bolt M12*45 2
19 01602-21236 HE 12 Washer 12 2
20 195-43-24430 PR Shield 1
21 171-26-05000 Eoa =2 Rock arm 1
22 171-26-03000 W (h) Ratchet wheel (R.H.) 1
23 176-43-41350 L Elbow 4
24 08036-10814 “%x Wire clip 2
25 01010-51016 24 M10*16 Bolt M10*16 3
26 01643-31032 #E 10 Washer 10 3
27 175-43-42720 & Tube 1
28 175-43-42710 & Tube 1
29 08036-11214 %k Wire clip 1
30 04050-14026 FOass Cotter pin 4
31 04205-11438 5 Pin shaft 4
32 04211-21478 X OR Fork plate 2
33 01582-11411 2 M14*1.5 Nut M14*1.5 2
34 04244-51486 FEME Lever ass'y 2

LWLt TRV B ERAE 139



H RGN ED | THEMHR

SHANTUI

S H3h
PARKING BRAKE

{

2y
@
‘\\'

~)
K\
I

®
v
® “®

-
®

® @©

Qmam@gj/

LW TR AR AR

© Q@ ©®

140



THEM | EERELER

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 195-43-24560 AT Support bar 1
2 09305-00800 F Handle 1
3 01010-50830 1242 M8*30 Bolt M8*30 2
4 01602-20825 8 Washer 8 2
5 04010-10516 F R Woodruff Key 2
6 195-43-24551 R Rock arm 1
7 09350-01615 HE Sleeve 4
8 195-43-24541 +F Lever 1
9 01580-10806 12 M8 Nut M8 7
10 04250-40847 X F & Joint bearing 5
11 01590-30809 125 M8 Nut M8 5
12 04050-12016 FO8 Cotter pin 5
13 171-26-07000 = EE Seat 1
14 01010-51230 1248 M12*30 Bolt M12*30 2
15 01643-31232 #HE 12 Washer 12 2
16 171-26-06000 e Rock arm 1
17 175-43-41382 e Rock arm 1
18 04245-40823 F Lever 1
19 175-43-41452 * 8 Bracket 1
20 01010-51640 124 M16*40 Bolt M16*40 2
21 01643-31645 #HE 16 Washer 16 2
22 195-43-21940 INE Small shaft 1
23 195-43-24471 BIT (£ ) Detent (L.H.) 1
24 195-43-24481 BT (5 ) Detent (R.H.) 1
25 01640-22032 #E 20 Washer 20 2
26 04050-14028 F O Cotter pin 2
27 175-43-41413 wE Rock arm 1
28 195-43-12640 wHE Bushing 1
29 01641-21626 #E 16 Washer 16 1
30 04050-14026 FOass Cotter pin 1
31 103-33-11260 S Spring 1
32 195-43-24491 F Lever 1
L TAEHMAR (R PR 7] 141



SHANTUI s RGN | BEEM

¥ e H2R
STEERING PUMP

HA
Outlet

142 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 07438-72111 LR Bracket ass'y 1
2 07440-71221 ELIN Body, Pump 1
3 07433-71131 REMRM Cover, Pump 1
4 07440-71042 FEhiER Driving gear 1
5 07440-71052 Wi Driven gear 1
6 04020-00820 e Cylindrical pin 4
7 01051-51420 124 M14*1.5*120 Bolt M14*1.5*120 8
8 01582-11411 12K M14*1.5 Nut M14*1.5 8
9 01602-21442 #E 14 Washer 14 8
10 07438-71160 plicE=) Oil seal 1
¥ TR2AMAR D B PR 2 &) 143



SHANTUI s RGN | BEEM

AR 2R S X
COARSE STRAINER ASS'Y

144 L3 TR ERA A



THEM | EERELER

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-49-22281 EERVN Box body 1
2 175-49-11222 I8 Filter screen 1
3 175-49-11231 EER RN Magnet ass'y 1
4 154-19-11230 g Spring 1
5 07000-13130 O HE O-ring 1
6 175-49-21690 = Cover 1
7 01010-51235 124 M12*35 Bolt M12*35 8
8 01602-21236 HE 12 Washer 12 4
9 01643-31232 #E 12 Washer 12 4
¥ TR2AMAR D B PR 2 &) 145



H RGN ED | THEMHR

SHANTUI

% o] 1]
STEERING VALVE

LW TR AR AR

146



SHANTUI

THEM | EERELER

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 144-40-22211 e Valve body 1
2 195-40-11540 1 Shaft 2
3 01593-31613 12 M16*1.5 Nut M16*1.5 2
4 04050-14026 FF O Cotter pin 2
5 144-40-22180 E Seat 2
6 144-40-22170 B Seat 2
7 175-40-31230 o Spring 2
8 04065-03212 HE Retainer ring 2
9 195-40-13110 HE Retainer ring 2
10 195-40-11550 HE Spring 2
11 195-40-11560 B Seat 2
12 175-40-31150 HE Spring 2
13 195-40-11570 JEE Seat 2
14 144-40-22190 # Washer 2
15 01590-30607 12 M6 Nut M6 4
16 04050-11212 Fass Cotter pin 4
17 195-40-11531 1R 75 Valve core 2
18 702-11-11190 THEE Piston 2
19 175-40-31130 HE Spring 2
20 175-40-31530 123 Screw plug 2
21 07002-13034 OB O-ring 2
22 07043-70108 122 Screw plug 1
23 144-40-22230 i {4 Valve body 1
24 144-40-22290 SE Sleeve, Guide 2
25 144-40-22260 i Shaft 2
26 144-40-22270 JEE Seat 2
27 144-40-22280 JEE Seat 2
28 144-40-22340 S Spring 2
29 154-40-41130 RS Spring 2
30 01580-10806 12 M8 Nut M8 2
31 130-21-12330 Bl Locking plate 2
32 144-40-22311 1R 7 Valve core 2
33 144-40-22320 TEE Piston 2
34 175-40-31410 I Spring 2
35 144-40-22250 123 Screw plug 2
36 144-40-22330 R Plate 1
37 01010-50816 124 M8*16 Bolt M8*16 1
L TAEHMAR (R PR 7] 147



H RGN ED | THEMHR

SHANTUI

% o] 1]
STEERING VALVE

LW TR AR AR

148



THEM | EERELER

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
38 01650-20808 #H8 Shim 8 1
39 175-40-31510 g8 Tube 2
40 07000-12011 O HE O-ring 4
41 07000-12015 O HE O-ring 1
42 01010-51050 124 M10*50 Bolt M10*50 2
43 01602-21030 #E 10 Washer 10 2
44 195-40-11590 BINFT Control lever 1
45 195-40-11610 BINFT Control lever 1
46 09350-01820 HE Sleeve 1
47 09350-02215 HE Sleeve 2
48 175-40-31270 HE Oil seal 2
49 144-40-22240 #F Lever 2
50 01010-50860 24 M8*60 Bolt M8*60 2
51 01602-20825 #HE 8 Washer 8 2
52 04010-00416 [ # Woodruff Key 2
53 144-40-22160 1242 Bolt 2
L TIEVMRDERAR 149



SHANTUI

L2
FETY VALVE




BUEM | EERARLED SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

1 195-49-13750 [3hnS Valve body 1

2 07043-70108 e = Screw plug 1

3 145-14-23710 1R 7 Valve core 1

4 145-14-23720 HE Plunger 1

5 195-40-11431 o Spring 1

6 170-33-13530 b Plug 2

7 07000-13025 O #E O-ring 2

8 04065-03515 HE Retainer ring 2

9 07000-13042 O #E O-ring 2

10 01010-51085 124 M10*85 Bolt M10*85 4

1 01602-21030 #E 10 Washer 10 4

LWLt TRV B ERAE 151



H RGN ED | THEMHR

SHANTUI

BB E RS
BRAKE PIPING SYSTEM

\
@\m
@\\
e
® @@
| S
@@ﬁo»/ﬂ\
Sz
o o
S o
= >
©® 0
80
(7]

N

2

LW TR AR AR

152



THEM | EERELER

SHANTUI

Fs S THER HE ERHE
NO. PART NO. PART NAME QTY | MODEL
1 175-49-23460 R Plate 1
2 175-40-22521 i Pad 1
3 01010-51260 24 M12*60 Bolt M12*60 13
4 01602-21236 HE 12 Washer 12 13
5 195-33-11220 BE Spacer 13
6 144-40-22220 B GASKET 1
7 01010-51240 #2244 M12*40 Bolt M12*40 1
8 01010-51250 #244 M12*50 Bolt M12*50 5
9 01643-31232 HE 12 Washer 12 6
10 175-33-23470 & Tube 1
11 07000-13028 OHE O-ring 1
12 07102-20303 o Hose 4
13 203-62-12330 AL Elbow 2
14 195-49-13830 ik Nipple 2
15 195-49-13840 21 Nut 2
16 07002-11623 OFHE O-ring 2
17 07232-10315 L Nipple 4
18 07239-12009 21 Nut 4
19 07002-12034 OE O-ring 5
20 07230-20315 BiEL Nipple 1
21 175-49-25670 EE L Elbow 2
22 07000-12018 O HE O-ring 2
23 175-40-22461 *F Clamp 2
24 01012-51035 24 M10*35 Bolt M10*35 1
25 01590-31012 215 M10 Nut M10 1
26 04050-12018 FF O Cotter pin 1
27 175-40-22580 & Tube 1
28 175-40-22570 s Tube 1
29 07000-13022 OE O-ring 2
30 175-49-C1221 s Tube 1
31 01010-51075 24 M10*75 Bolt M10*75 2
33 07000-13040 OHE O-ring 1
34 07102-20603 e Hose 1
35 07102-21011 e Hose 1
36 07232-11034 L Nipple 1
37 07239-13320 21 Nut 2
38 07002-13334 OE O-ring 2
W TN ERAR 153



H RGN ED | THEMHR

SHANTUI

BB E RS
BRAKE PIPING SYSTEM

\
@\m
@\\
e
® @@
| S
@@ﬁo»/ﬂ\
Sz
o o
S o
= >
©® 0
80
(7]

N

2

LW TR AR AR

154



SHANTUI

THEM | EERELER

Fs S FHATR H= ERHE
NO. PART NO. PART NAME QTY MODEL
40 01010-51055 1244 M10*55 Bolt M10*55 2
42 175-49-21483 BT Tube 1
43 07102-20403 s Hose 1
44 175-49-23510 =3 Elbow 1
47 01010-50820 1244 M8*20 Bolt M8*20 2
49 07000-13035 O & O-ring 1
50 175-49-25680 (=l Tube 1
51 07281-00549 Mz 5 Hose Clamp 2
52 07260-03213 s Hose 1
53 175-49-21434 B Tube 1
it TR AU B AR A 155



SHANTUI R GRAED | SRR

HOERRSE (1/2)
STEERING PIPING SYSTEM (1/2)

a9

@ ©®

T/

o—

© a%mm
To Steerlng Cont ol Va
%r_‘lﬁ <X U Q\
T (@/

Steering Pum
@ M g/.
——(y
@
® 5
&2 @\@ KA
A & (19 From Steering Case
PURRRE
Detail AA , o

Q Coarse Strainer

B i¥E
Detail B \@

@

¥ ? \
® / ?Fﬁl*ﬁﬂf‘?ﬁ /
Steering Filter \ @@
S, LY
J .
@) & \ @Q{
o ° ®
C M [Tg—e a @ Dj
Detail C @\@ Dthi:EID

156 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER 2 &AL
NO. PART NO. PART NAME QTY MODEL

1 07000-13090 OFHE O-ring 1
2 01010-51030 124 M10*30 Bolt M10*30

3 01602-21030 #E 10 Washer 10 13
4 175-49-22590 5 Tube 1
5 24Y-61-01000 e Hose 1
6 07289-00095 Bk Clip 4
7 175-49-21112 BEF Tube 1
8 01010-51235 124 M12*35 Bolt M12*35 8
9 01602-21236 i 12 Washer 12 17
10 07000-13080 O KB O-ring 1
11 07000-13082 O KB O-ring 1
12 175-49-22113 BEF Tube 1
13 07119-01408 wE Hose 1
14 01010-51240 1248 M12*40 Bolt M12*40 14
15 01643-31232 #HE 12 Washer 12 9
16 07371-31465 E== Flange 4
17 07000-13048 OFHE O-ring 2
18 175-49-C1111 = Tube 1
19 07042-20108 R Ze Screw plug 4
20 01010-51075 124 M10*75 Bolt M10*75 4
21 07000-13050 O EHE O-ring 1
22 07000-13095 O EHE O-ring 1
23 07000-13035 O EHE O-ring 3
24 175-49-C1132 ET Tube 1
25 01010-51275 124 M12*75 Bolt M12*75 2
26 07102-21011 W Hose 1
27 24G-74-03000 5 Tube 1
28 01010-51060 12+ M10*60 Bolt M10*60 4
29 24G-74-07000 5 Tube 1
30 175-49-25690 R Plate 1
31 01010-50860 248 M8*60 Bolt M8*60 1
32 01643-30823 8 Washer 8 3
33 01010-50820 124 M8*20 Bolt M8*20 2
34 07102-20615 W Hose 1
35 175-49-22212 Je 7 Clamp 1
36 01010-51020 12 M10*20 Bolt M10*20 2
37 01643-31032 #E 10 Washer 10 4

¥ TR2AMAR D B PR 2 &) 157



SHANTUI R GRAED | SRR

HOERRSE (1/2)
STEERING PIPING SYSTEM (1/2)

a9

@ ©®

T/

o—

© a%mm
To Steerlng Cont ol Va
%r_‘lﬁ <X U Q\
T (@/

Steering Pum
@ M g/.
——(y
@
® 5
&2 @\@ KA
A & (19 From Steering Case
PURRRE
Detail AA , o

Q Coarse Strainer

B i¥E
Detail B \@

@

¥ ? \
® / ?Fﬁl*ﬁﬂf‘?ﬁ /
Steering Filter \ @@
S, LY
J .
@) & \ @Q{
o ° ®
C M [Tg—e a @ Dj
Detail C @\@ Dthi:EID

158 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHATR H= ERHE
NO. PART NO. PART NAME QTY MODEL
38 175-49-41350 $F Clamp 1
39 01010-51230 1244 M12*30 Bolt M12*30 1
40 175-49-22225 = Tube 1
41 01011-51020 1244 M10*120 Bolt M10*120 2
42 07000-13028 O B O-ring 1
43 175-49-23550 L Bracket 1
44 01010-51270 124 M12*70 Bolt M12*70 1
45 07283-22738 (= Clip 1
46 01599-01011 125 M10*1.25 Nut M10*1.25 2
47 24G-74-02000 = Tube 1
it TR AU B AR A 159



HERGEMNLED | THEM

SHANTUI

HOERRSE (2/2)
STEERING PIPING SYSTEM (2/2)

@ ,
TT—®
@

ZHlBhES
L.H. Brake

BRH4E
To Steering Case

et

Detail A

E [ d @
Detail E

LW TR AR AR

Detail D

160



THEM | EERELER

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-49-23221 BT Tube 1
2 04260-02540 MER Steel ball 1
3 175-49-23230 o Spring 1
4 07000-13028 O & O-ring 1
5 175-49-23211 E= Flange 1
6 07000-12055 O & O-ring 1
7 01010-50620 124 M6*20 Bolt M6*20 3
8 01602-20619 6 Washer 6 3
9 01010-51035 124 M10*35 Bolt M10*35 3
10 01602-21030 #E 10 Washer 10 4
11 175-49-21510 4 Bracket 1
12 01010-51230 124 M12*30 Bolt M12*30 6
13 01643-31232 #HiE 12 Washer 12 2
14 07283-24346 =3 Clip 1
15 01599-01011 12£ M10*1.25 Nut M10*1.25 2
16 01643-31032 #E 10 Washer 10 2
17 07100-20417 HE Hose 1
18 175-49-23340 fF Clamp 1
19 01010-51020 124 M10*20 Bolt M10*20 1
20 175-49-23350 g7 Clamp 1
21 175-49-23360 Sk Clamp 1
22 08035-02514 ¥k Wire clip 2
23 175-49-23370 7 Clamp 1
24 175-49-23380 wE Hose 2
25 175-49-23242 BEF Tube 1
26 07042-20108 R Ze Screw plug 1
27 175-49-23281 # Pad 1
28 01602-21236 #HE 12 Washer 12 4
¥ TR2AMAR D B PR 2 &) 161



H RGN ED | THEMHR

SHANTUI

ERNEER

PRESSURE MEASUREMENT PIPING

LW TR AR AR

162



THEM | EERELER

SHANTUI

Fs S FHER 2 &AL
NO. PART NO. PART NAME QTY MODEL
1 07042-20108 R = Screw plug 1
5 16Y-76B-00001 U e Pressure measurement ]
seat
3 17Y-74B-00001 =3k Nipple 10
4 17Y-74B-02000 wE Hose 4
5 17Y-74B-01000 BE Hose 3
6 01010-51245 125 M12*45 Bolt M12*45 2
7 01643-31232 HE 12 Washer 12 2
8 14Y-74-36000 T 3 Sk Pressure measure joint 7
9 01580-10806 125 M8 Nut M8 4
10 07002-10823 O #E O-ring 4
11 17Y-74B-00002 = Nipple 4
12 10Y-76B-00002 T & R hE Label plate 1
13 16Y-76B-00002 R Plate 1
14 04418-02550 tRhREET Rivet 4
L TAEHMAR (R PR 7] 163



SHANTUI s RGN | BEEM

FEZRE
EQUALIZER BAR ASS'Y

ENMR

Main Frame

164 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 175-50-31113 a2 Equalizer Bar 1
2 177-50-11160 wHE Bushing 2
3 177-50-11170 AN Ring, Dust 2
4 175-50-31160 wHE Bushing 2
5 175-50-21134 & Pin 1
6 01010-51640 24 M16*40 Bolt M16*40 4
7 01602-21648 #E 16 Washer 16 4
8 04082-00616 LR Retainer 2
9 175-50-32111 %28 Bracket 2
10 175-50-12110 SE s Cushion 4
1 175-50-22131A e Seat 2
12 07020-01021 SEAR M10*1 Oil cup M10*1 1
13 07213-80710 3L Nipple 1
14 01010-51016 24 M10*16 Bolt M10*16 2
15 01643-31032 #1810 Washer 10 2
16 08036-10614 43k Wire clip 2
17 175-50-21190 & Tube 1
18 176-43-41350 TEEL Elbow 1
LI TN MR R E R A 165



SHANTUI s RGN | BEEM

&feana
FINAL DRIVE CASE

N
-
‘% @efﬁ%%

166 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-27-31114 LEENFE Final drive case (L.H.) 1
1 175-27-31124 HAEEHA Final drive case (R.H.) 1
2 175-27-31132 ki Shim 2
3 175-27-31463 EEE Flange 2
4 01010-51850 24 M18*50 Bolt M18*50 16
5 01602-21854 #E 18 Washer 18 16
6 175-27-31495 T Driving gear 2
7 170-09-13210 ik Bearing 2
8 175-27-31161 7R EE Bearing support 2
9 07000-15235 O KB O-ring 2
10 07013-10120 BEHE Oil seal 2
11 01010-51640 124 M16*40 Bolt M16*40 24
12 01643-31645 #E 16 Washer 16 16
13 170-27-11232 # Washer 2
14 195-27-12620 Fi Lock washer 2
15 170-21-12141 121 Nut 2
16 01010-51225 1242 M12*25 Bolt M12*25 2
17 175-27-31170 = Cover 2
18 07000-15150 O KB O-ring 2
19.10 175-27-31180 iy Shim 8
19.20 175-27-31190 #hH Shim 4
19.30 175-27-31210 #hH Shim 2
19 175-27-00051 BER Shim ass'y 2
20 170-09-13220 & Bearing 2
21 175-27-31233 INEE Pinion 2
22 175-27-31255 PSEis Gear 2
23 175-27-31260 e Key 6
24 175-27-31270 # Washer 2
25 175-27-31282 S Clamping ring 4
26 175-27-32470 Ela Locking plate 4
27 01010-51230 24 M12*30 Bolt M12*30 20
28 170-09-13230 TR Bearing 2
29 170-09-13240 IR Bearing 2
30 175-27-31291 = Cover 2
i TAZHUMAR A B IR 2 7 167



SHANTUI s RGN | BEEM

&feana
FINAL DRIVE CASE

N
-
‘% @efﬁ%%

168 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
31.10 | 175-27-31310 Hhp Shim 1
31.20 | 175-27-31320 #p Shim 2
31.30 | 175-27-31330 7 Shim 4
31 175-27-00061 2
32 07000-15260 O . H O-ring 2
33 01010-52055 24 M20*55 Bolt M20*55 72
34 01602-22060 o EE L EE 20 Spring washer 20 76
35 04020-01842 R ELE Cylindrical pin 4
36 07049-12018 frhzE Plug, Dust 4
37 01602-21236 HE 12 Washer 12 2
38 07040-13618 122 Screw plug 4
39 07002-13634 (oF: A= O-ring 6
40 07044-13620 o Screw plug 2
41 175-27-31530 R Plate 2
42 175-27-31540 Ela Locking plate 4
43 01010-52050 124 M20*50 Bolt M20*50 4
44 01010-52455 24 M24*55 Bolt M24*55 16
45 01602-22472 HE 24 Washer 24 16
46 175-27-32611 PR Guard plate (L.H.) 1
46 175-27-32641 LR Guard plate (R.H.) 1
47 01602-21648 HE 16 Washer 16 8
LI TN MR R E R A 169



SHANTUI s RGN | BEEM

LR ainiih S5Eh
FINAL DRIVE GEAR SHAFT AND SPROCKET

170 LW TR AR AR



THEM | EERELER

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-27-31343 40 Half shaft 2
2 170-27-12472 125 Nut 2
3 170-27-12480 2N Ring 2
4 170-27-12491 B Pin 2
5 175-27-31362 % B Gear ring 2
6 175-27-31370 Enla Locking plate 18
7 175-27-12181 1242 Bolt 36
8 01582-02419 128 M24*1.5 Nut M24*1.5 36
9 175-27-31384 wR®R Gear hub 2
10 GB288-23134CC3 IR FEh & Spherical Roller Bearing 2
11 04071-00280 HE Retainer ring 2
12 170-09-13250 WEI F AR Dout.)le row cylindrical 9
bearing
13 175-27-22131 EEIN Loop
14 175-27-22140 EEE Flange 2
15 01010-51440 124 M14%40 Bolt M14*40 12
16 170-27-12210 P Lock washer 6
17 154-27-12152 = Cover
18 07000-15410 O EHE O-ring 4
19 01010-51230 124 M12*30 Bolt M12*30 40
20 01602-21236 HE 12 Washer 12 40
21 154-27-12162 = Cover 2
22 170-27-00021 SEEHE B Floating oil seal ass'y 2
22.10 170-27-12513 EafimE Floating oil seal 2
22.20 170-27-12520 O ®E O-ring 2
23 175-27-31480 b Block 2
24 170-27-12250 B Pin, Dowel 4
25 01602-21648 #HE 16 Washer 16 14
26 01252-71635 12$7 M16*35 Screw M16*35 2
27 175-27-22325 PSPES Tooth block 18
27 175-27-22325A Wk Tooth block 18
28 175-27-31394 Bt Sprocket hub 2
29 178-27-11150 1242 Bolt 54
30 01803-12430 125 M24 Nut M24 54
31 07000-15315 O EHE O-ring 2
32 175-27-22150 125 Nut 2
33 175-27-31411 fRE Spacer 2
¥ TR2AMAR D B PR 2 &) 1m



SHANTUI s RGN | BEEM

LR ainiih S5Eh
FINAL DRIVE GEAR SHAFT AND SPROCKET

172 LW TR AR AR



SHANTUI

THEM | EERELER

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
34.10 175-27-32711 FdE Floating oil seal 2

34 175-27-00120 SEEHE AR Floating oil seal ass'y 2
34.20 100-27-11330 O & O-ring 2

35 04000-01580 i Flat key 2

36 175-27-32510 TE AL H Pin, Dowel 2

37 175-27-31441 HE Sleeve 2

38 04020-01638 & 155 Cylindrical pin 2

39 175-27-31510 X EE Seat 2

40 175-27-22255 HE Washer 2

41 175-27-22272 2R Nut 2

42 175-27-31550 Elay Locking plate 2

43 175-27-31560 Ela Locking plate 2

44 01010-51225 24 M12*25 Bolt M12*25 4

45 07000-15185 O EHE O-ring 2

46 175-27-22242 = Cover 2

47 01010-51645 124 M16*45 Bolt M16*45 12

LWLt TRV B ERAE 173



SHANTUI BT | THER

174 LW TR AR AR



THEM | (TEES SHANTUI

TTERS
TRACK SYSTEM

LWLt TRV B ERAE 175



SHANTUI FERG | BUHEER

Az

TRACK FRAME ASS'Y

176 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-30-30004 SEIRHE Track frame part 1
1 175-30-31115 EEER Track frame (L.H.) 1
2 175-30-31218 HEER Track frame (R.H.) 1
3 175-30-11272 R Plate 4
4 175-30-21333 R Plate 4
5 175-30-21342 R Plate 4
6 175-30-21353 hinEE Guard 3
7 175-30-21363 hinEE Guard 3
8 178-30-12161A PR Guard plate 2
9 178-30-12171A PR Guard plate 2
10 178-30-12140 ER Plate (L.H.) 1
1 178-30-12150 AR Plate (R.H.) 1
12 175-30-31142 X ERIER Support (L.H.) 1
13 175-30-31242 AXIETER Support (R.H.) 1
14 01010-52045 1242 M20*45 Bolt M20*45 24
15 01643-32060 #EE 20 Washer 20 24
16 01011-53040 24 M30*3%140 Bolt M30*3*140 2
17 01011-53090 1242 M30*3*190 Bolt M30*3*190 2
18 01601-23075 #E 30 Washer 30 4
19 07040-13016 123 Screw plug 2
20 07002-13034 O EHE O-ring 2
21 154-30-11612 ThR = Bearing Cover 2
22 07020-01021 AR M10*1 Oil cup M10*1 2
23 01011-52400 124 M24*100 Bolt M24*100 8
24 01602-22472 24 Washer 24 8
25 154-30-11810 HE Bushing 4
26 04020-01024 B Cylindrical pin 4
27 154-30-11821 2B Seal ring 8
28 154-30-11831 mHB Gasket 4
29 175-30-31530 TR = Bearing Cover 1
30 175-30-31540 ThR = Bearing Cover 1
Wit TRRARR A EIRA R 177



SHANTUI FERG | BUHEER

KR E
TENSION DEVICE

PR&EIZEAE
Stopper L.H.

PREIZEAE
Stopper R.H.

178 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER HeE EAHE
NO. PART NO. PART NAME QTY MODEL
1 176-30-44110 FEE Seat cover 2
2 01010-52095 124 M20*95 Bolt M20*95 16
3 01602-22060 o EE L EE 20 Spring washer 20 16
4 175-30-34210 i Shaft 2
5 195-30-14151 Eradec] Washer 2
6 01010-52460 1242 M24*60 Bolt M24*60 18
7 195-30-14160 1 EhEA Spacer 2
8 01010-51650 1242 M16*50 Bolt M16*50 8
9 01010-51655 1242 M16*55 Bolt M16*55 4
10 01602-21648 16 Washer 16 12
1 175-30-34161 = Cover 2
12 07000-15090 O EHE O-ring 2
13 175-30-24222 JHE Oil cylinder 2
14 198-30-14420 THE Oil plug 2
15 195-30-13191 JEIRES Grease fitting 2
16 07020-01021 SR M10*1 Oil cup M10*1 2
17 04064-07525 HE Retainer ring 2
18 175-30-24242 2 IR Sealing ring 2
19 170-30-14211 THEE Piston 2
20 170-30-14230 EZN Ring 4
21 175-30-24361 $HT Pin 2
22 175-30-24270 # Pad 2
23 01010-51225 124 M12725 Bolt M12*25 8
24 01602-21236 HE 12 Washer 12 20
25 01010-51235 124 M12*35 Bolt M12*35 12
26 07019-00130 75 £ e Seal, Dust 2
27 01602-22472 24 Washer 24 16
28 175-30-34252 = Cover 2
29 170-30-14221 WE Bushing 2
30 07021-01060 AR 60° M10*1 Oil cup 60° M10*1 2
31 175-30-34260 H Washer 2
32 04020-01024 == Cylindrical pin 2
33 175-30-34312 1242 Bolt 2
34 175-30-34140 S o) i Seat, Guide 2
35 175-30-34180 HE Spring 2
36 175-30-34190 HE Spring 2
37 175-30-34320 = Sleeve 2
Wit TRRARR A EIRA R 179



SHANTUI FERG | BUHEER

KR E
TENSION DEVICE

PR&EIZEAE
Stopper L.H.

PREIZEAE
Stopper R.H.

180 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

38 175-30-34150 S 1a JEE Seat, Guide 2

39 170-30-14351 12K Nut 2

40 170-30-34290 NIk Spacer 2

41 01010-51020 1242 M10*20 Bolt M10*20 2

42 01602-21030 #E 10 Washer 10 2

43 170-30-14341 Erigy Shim 2

44 175-30-34331 = Cover 2

181

W TREAMAR D B RR 2 7



1TERS | SHEMR

SHANTUI

BERE
TRACK FRAME COVER

LW TR AR AR

182



THEMR | TERS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-30-37154 = Cover 2
2 01010-51430 124 M14*30 Bolt M14*30 28
3 01602-21442 #E 14 Washer 14 40
4 01643-31445 #E 14 Washer 14 40
5 175-30-37113 x5 Bracket 2
6 01010-52080 1242 M20*80 Bolt M20*80 8
7 01602-22060 o EE L EE 20 Spring washer 20 8
8.30 01642-21216 HE 12 Washer 12 2
8.40 01590-31215 128 M12 Nut M12 2
8 175-30-37103 TR Casing ass'y 1
8.10 175-30-37220 EEF Casing (L.H.) 1
8.20 195-09-18140 1242 Bolt 2
9 175-30-37170 *E Cover (L.H.) 1
8.50 04050-13026 FFOH Cotter pin 2
10 175-30-37186 hE Cover (R.H.) 1
11 175-30-37212 R Plate 1
12 01010-51445 124 M14*45 Bolt M14*45 2
13 01010-51440 1242 M14*40 Bolt M14*40 10
14 175-30-27143A R E () Hood (L.H.) 1
15 175-30-27133A B sE (H) Hood (R.H.) 1
16 01010-51635 24 M16*35 Bolt M16*35 4
17 01010-51650 12+ M16*50 Bolt M16*50 4
18 01602-21648 #HE 16 Washer 16 8
19 01643-31645 #HHE 16 Washer 16 8
20 07049-01418 FrdzE Plug, Dust 2
21 175-30-37200 TR Casing ass'y 1
21.10 175-30-37230 hEXR Casing (R.H.) 1
¥ TR2AMAR D B PR 2 &) 183



SHANTUI FERG | BHEH

BRI
TRACK ROLLER'S GUARD PLATE

184 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
1 175-30-32175 hingEE Guard 1
2 175-30-32185 hingEE Guard 1
3 175-30-32195 hinEE Guard 2
4 01010-52490 124 M24*90 Bolt M24*90 24
5 01602-22472 24 Washer 24 36
6 01643-32460 24 Washer 24 24
7 175-30-32151 wE Bushing 12
8 175-30-32162 1242 Bolt 12
9 01580-12419 125 M24 Nut M24 12
10 170-30-12162 EEL Plate 6
1 01010-52050 1242 M20*50 Bolt M20*50 12
12 01602-22060 T ZE I 20 Spring washer 20 12
it TASHUMAR A PR 185



SHANTUI FERG | BUHEER

5| FE T
FRONT IDLER ASS'Y

a,
., 27
o4 [
@gﬁ @i i )
g . @ 5/

186 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-30-23114 5| &% Idler 2
2 175-30-23121 h Shaft 2
3 07052-31624 e e Screw plug 2
4.30 170-30-91130 $H Pin 8
4 175-30-36108 =5 Sleeve 4
4.10 175-30-36168 k) Bushing 4
4.20 175-30-36172A L] Sleeve 4
5 07000-12130 O & O-ring 4
6 01010-51235 124 M12*35 Bolt M12*35 24
7 01602-21236 HE 12 Washer 12 24
8.10 175-30-36273 2 & Float seal 8
8 175-30-00701 SERHE R Floating oil seal ass'y 4
8.20 175-30-16215 OE O-ring 8
9 07000-13068 O #E O-ring 4
10 175-30-33272 Sz Idler support 4
10.10 175-30-33282 Sz Idler support 4
10.20 170-30-13343 R Plate 4
11 195-30-17960 iR Plate 8
12 155-30-13230 MR Rubber spring 8
13 175-30-24131 SROEHE Riveting ass'y 4
14 176-30-43111 & Fulcrum bearing 2
15 176-30-43121 X% Support 2
16 175-30-23172 124 Bolt 4
17 175-30-23180 2 £ Nut 4
18 01602-21648 #HE 16 Washer 16 12
19 01640-21626 #E 16 Washer 16 4
20 175-30-33440 Erigay Shim 48
21 175-30-33450 #hH Shim 24
22 175-30-33460 R Plate 4
23 175-30-33492 124 Bolt 8
24 01602-22060 o EE L EE 20 Spring washer 20 8
25 175-30-33214 MR Side plate 4
26 175-30-33420 #hH Shim 4
27 170-30-13234 #hH Shim 36
28 01011-52260 1242 M22*160 Bolt M22*160 16
29 01602-22268 g 22 Washer 22 16
30 175-30-33430 #H Shim 8
31 175-30-33471 = Cover 2
32 175-30-33481 = Cover 2
33 01010-51635 124 M16*35 Bolt M16*35 8
L TAEHMAR (R PR 7] 187



SHANTUI FERG | BUHEER

NEREK
TRACK ROLLER ASS'Y

LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHATR W= ERHE
NO. PART NO. PART NAME QTY MODEL
o Single-flange track
0 175-30-00486 BihFER AR 4
roller ass'y
\ Double-flange track
0 175-30-00496 Wih L ER B 10
roller ass'y
R Track roller, Single
1 178-30-16113 BINKER 4
flange
Track roller, Double
2 178-30-16123 Wih = B 10
flanges
3 175-30-36130 S Ei Track roller shaft 14
4 07052-31624 [y Screw plug 14
5 175-30-36210 TERE Track roller cover 14
6 175-30-36220 TERE Track roller cover 14
7 175-30-26230 IR Retaining ring 28
8.10 175-30-36168 k) Bushing 28
8.20 175-30-36172A =g Sleeve 28
8.30 170-30-91130 £ Pin 56
8 175-30-36108 =g Sleeve 28
9 07000-12130 O B O-ring 28
10 175-30-00701 SEHE R Floating oil seal ass'y 28
10.20 175-30-16215 O HE O-ring 56
10.10 175-30-36273 pEZ) Float seal 56
11 07000-13068 O EE O-ring 28
12 01010-51235 1248 M12*35 Bolt M12*35 168
13 01602-21236 #E 12 Washer 12 168
14 01011-82415 1244 M24*115 Bolt M24*115 56
15 01602-22472 #EE 24 Washer 24 56
16 175-30-26241 R Plate 14
WL TENHERNBIRAE 189



SHANTUI FERG | BUHEER

RS
CARRIER ROLLER ASS'Y

190 LW TR AR AR



THEMR | TERS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-30-45110A i Carrier roller 4
2 GB297-30212 R R F & Tapered Roller Bearing 8
3 175-30-25130 FEE Carrier roller shaft 4
4 07052-31624 R e Screw plug 4
5 175-30-45130 = Cover 4
6 01010-51440 1242 M14*40 Bolt M14*40 12
7 01602-21442 #E 14 Washer 14 12
8 07000-15105 O #HE O-ring 4
9 175-30-35160 BHSE Guide seat 4
10 175-30-35170 BHSE Guide seat 4
1 07000-12130 O #E O-ring 4
12 07000-13065 O #E O-ring 4
13 04020-00616 B Cylindrical pin 8
14 170-30-15190 125 Nut 4
15 170-30-15210 EZN Ring 4
16 175-30-00701 SEEME B Floating oil seal ass'y 4
16.20 175-30-16215 O FE O-ring 8
16.10 175-30-36273 2 H Float seal 8
17 175-30-35180 =] Pin 8
18 04064-07025 P Retainer ring 4
19 07049-00811 [N Plug, Dust 8
20 175-30-25184 R XZE Carrier roller support 4
21 01010-52065 24 M20*65 Bolt M20*65 16
22 01602-22060 o EE L EE 20 Spring washer 20 24
23 01010-52090 124 M20*90 Bolt M20*90 8
¥ TR2AMAR D B PR 2 &) 191



SHANTUI FERG | BUHEER

& X
TRACK ASS'Y

HER fRAgER =R
Width 560 mm Width 560
mm

610 mm

192 LW TR AR AR



TUHEM | (FEES SHANTUI

Fs S FHER = EHHLE
NO. PART NO. PART NAME QTY MODEL
0 8228-MC-411561 B Ak Track ass'y
0 8228-MC-411562 B RN Track ass'y
1 8228-MA-001561 EHIR Track shoe 82
1 8228-MA-001562 EHIR Track shoe 82
2 8228-MA-00062 24 Bolt 328
3 8228-MA-00061 2 Nut 328
4.40 8228-MA-00052 WA Gasket 160
4.30 8228-MA-00031 HE Bushing 80
4.10 8228-MC-00011 ST Track link (L.H.) 82
4.20 8228-MC-00021 AT Track link (R.H.) 82
4.70 8228-MA-00032 THEE Main pin’ s sleeve 2
4.60 8228-MA-00041 % Pin shaft 80
4.90 8228-MA-00042 55 %h Pin shaft, Master 2
4.50 8228-MA-00051 BREHE Ring, Dish 324
4.80 8228-MA-00053 FHES® Gasket, Master 4

LWLt TRV B ERAE 193



SHANTUI BT | THER

194 LW TR AR AR



FEEM | P2 SHANTUI

il
GUARD

LWLt TRV B ERAE 195



SHANTUI B | BHEY

HiR=ERiP R E
RADIATOR GUARD

196 LW TR AR AR



THEMY | B SHANTUI
Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL

1 171-50-01000 BHLE Engine-hood, front 1
2 01011-82750 124 M27*150 Bolt M27*150 16
3 01643-32780 g 27 Washer 27 16
4 171-50-10000 P HE Guard fence 1
5 01010-51650 124 M16*50 Bolt M16*50 4
6 01643-31645 #E 16 Washer 16 4
7 23Y-50B-00003 g Cap 4
8 01010-51225 1242 M12*25 Bolt M12*25 1
9 01643-31232 #E 12 Washer 12 30
10 171-50-02000 = Cover 1
1 01010-51220 1242 M12*20 Bolt M12*20 3
12 175-54-21822 Z AR Side plate (L.H.) 1
13 175-54-21832 AR Side plate (R.H.) 1
14 175-54-21318 R Plate 1
15 175-54-21325 R Plate 1
16 01010-51230 24 M12*30 Bolt M12*30 12
17 23Y-50B-10000 X B Seat 2
18 175-54-C1251 = Cover 1
19 01010-52070 1242 M20*70 Bolt M20*70 4
20 01643-32060 #pE 20 Washer 20 4
21 01010-51235 24 M12*35 Bolt M12*35 4
29 171-50-20000 P (05 ) Guar.d fence (For Saudi 1
Arabia)
22 171-50-30000 P HE Guard fence 1
¥ TR2AMAR D B PR 2 &) 197



SHANTUI B | BHEY

IR E
ENGINE GUARD

198 LW TR AR AR



THEMY | B SHANTUI
Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

1 171-50-03000 FE Upper cover 1
1 171-50-09000 FE(HER) Lower cover (For desert) 1
2 171-50-07000 = Cover 1
3 01010-51020 124 M10%20 Bolt M10*20 4
4 01643-31032 #E 10 Washer 10 8
5 01010-51235 124 M12*35 Bolt M12*35 13
6 01643-31232 HE 12 Washer 12 19
7 175-54-21811 R Plate 2
8 01010-51230 124 M12*30 Bolt M12*30 4
9 175-54-21361 BiELA 1 Lock hook ass'y 2
10 01010-51025 124 M10*25 Bolt M10*25 4
11 171-50-04000 = Cover 1
12 171-50-05000 = Cover 1
13 175-54-21340 HE Washer 4
14 171-50-08000 * 8 Bracket 1
15 01010-51645 124 M16745 Bolt M16*45 8
16 01643-31645 B 16 Washer 16 8
17 09420-01903 ®F Armrest 2
18 171-50-06000 = Cover 1
19 175-54-C1290 R Plate 2
20 01010-51245 124 M12¥45 Bolt M12*45 6
21 171-50-11000 PR E Dust sleeve 1
22 01010-50820 12+ M8*20 Bolt M8*20 8
23 01643-30823 #E 8 Washer 8 1
24 01580-10806 128 M8 Nut M8 8
25 171-50-00003 b (RESER ) .PI:.;\te (for use when no A/C 1
is installed)
26 01010-50835 1244 M8*35 Bolt M8*35 3
27 07281-02429 Wz Hose Clamp 1
¥ TR2AMAR D B PR 2 &) 199



SHANTUI 3 | TR

BA=EmrRE (BE I Z30H)
RADIATOR GUARD (GOING WITH THE NATIONAL II-ENGINE)

IE4R 4 A T FRERERE] 1l
NTAA855-C360S20 B! % Zh#l
This assembly is used
for Cummins National Il-
NTAA855-C360S20 engine

200 LW TR AR AR



THEM | HE SHANTUI
Fs S FHER =) EAHE
NO. PART NO. PART NAME QTY MODEL

1 171-50A-01000 BHLE Engine-hood, front 1
2 01011-82750 124 M27*150 Bolt M27*150 16
3 01643-32780 g 27 Washer 27 16
4 171-50-10000 P HE Guard fence 1
5 01010-51650 124 M16*50 Bolt M16*50 4
6 01643-31645 #E 16 Washer 16 4
7 23Y-50B-00003 g Cap 4
8 01010-51225 1242 M12*25 Bolt M12*25 1
9 01643-31232 #E 12 Washer 12 22
10 171-50A-02000 = Cover 1
1 01010-51220 1242 M12*20 Bolt M12*20 3
14 171-50A-05000 FHRE Upper shield 1
15 171-50A-04000 THXE Lower shield 1
16 01010-51230 124 M12*30 Bolt M12*30 4
17 23Y-50B-10000 x JEE Seat 2
18 171-50A-03000 = Cover 1
19 01010-52070 124 M20*70 Bolt M20*70 4
20 01643-32060 #pE 20 Washer 20 4
21 01010-51235 124 M12*35 Bolt M12*35 4
29 171-50-20000 W (05 ) Guar.d fence (For Saudi 1
Arabia)
¥ TR2AMAR D B PR 2 &) 201



SHANTUI 3 | TR

ZAMIPE (BLE I & 31)
ENGINE GUARD (GOING WITH THE NATIONAL II-ENGINE)

PO,
HE2E 14 B T FREAERE Il Ng %
NTAA855-C360S20 %% ® o@D ®
This assembly is used
for Cummins National IlI-
NTAA855-C360S20 engine

202 LW TR AR AR



THEMY | B SHANTUI
Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

1 171-50-03000 FE Upper cover 1
1 171-50-09000 FE(HER) Lower cover (For desert) 1
2 171-50-07000 = Cover 1
3 01010-51020 124 M10%20 Bolt M10*20 4
4 01643-31032 #E 10 Washer 10 8
5 01010-51235 124 M12*35 Bolt M12*35 13
6 01643-31232 HE 12 Washer 12 19
7 175-54-21811 R Plate 2
8 01010-51230 124 M12*30 Bolt M12*30 4
9 175-54-21361 BiELA 1 Lock hook ass'y 2
10 01010-51025 124 M10*25 Bolt M10*25 4
11 171-50-04000 = Cover 1
12 171-50-05000 = Cover 1
13 175-54-21340 HE Washer 4
14 171-50-08000 * 8 Bracket 1
15 01010-51645 124 M16745 Bolt M16*45 8
16 01643-31645 B 16 Washer 16 8
17 09420-01903 ®F Armrest 2
18 171-50-06000 = Cover 1
19 175-54-C1290 R Plate 2
20 01010-51245 124 M12¥45 Bolt M12*45 6
21 171-50-11000 PR E Dust sleeve 1
22 01010-50820 12+ M8*20 Bolt M8*20 8
23 01643-30823 #E 8 Washer 8 1
24 01580-10806 128 M8 Nut M8 8
25 171-50-00003 b (RESER ) .PI:.;\te (for use when no A/C 1
is installed)
26 01010-50835 1244 M8*35 Bolt M8*35 3
27 07281-02429 Wz Hose Clamp 1
¥ TR2AMAR D B PR 2 &) 203



FE | THER

SHANTUI

2l
FENDER

T R RIR AR
With R.O.P.S

BB
With R.0.P.S

LW TR AR AR

204



THEMY | B SHANTUI
Fs S FHER 2 &AL
NO. PART NO. PART NAME QTY MODEL

1 171-51-14000 LB Fender (L.H.) 1
2 171-51-11000 HEMR Fender (R.H.) 1
3 01010-52450 1242 M24*50 Bolt M24*50
4 01643-32460 i 24 Washer 24 16
5 07049-02430 D Plug, Dust 10
6 01010-52465 124 M24*65 Bolt M24*65
7 171-51-01000 HE Lamp cover (R.H.)
8 01010-51225 124 M12*25 Bolt M12*25 8
9 01643-31232 HE 12 Washer 12 28
10 171-51-20000 = Cover 1
10 171-51-21000 = (EBREH) Cover (Used for 1
installing R.O.P.S)
11 01011-51275 124 M12*175 Bolt M12*175 12
12 171-51-02000 = Cover 1
12| 171-51-03000 Z (EHBRER) thateetal 1
installing R.O.P.S)
13 175-54-26255 x 8 Bracket 1
14 175-54-26272 X ZE Bracket 1
15 01010-51655 124 M16*55 Bolt M16*55 16
16 01643-31645 #E 16 Washer 16 36
17 175-54-34110 HXZE Bracket (R.H.) 1
18 01010-51645 1242 M16*45 Bolt M16*45 16
19 175-54-22840 hF Handle 2
20 01010-51445 124 M14*45 Bolt M14*45 4
21 01643-31445 #HE 14 Washer 14 4
22 175-54-22420 = Cover 2
23 01010-51235 1248 M12*35 Bolt M12*35 8
24 195-54-23991 R Pedal 2
25 01010-51850 1242 M18*50 Bolt M18*50 8
26 01643-31845 #HEE 18 Washer 18 8
27 01010-51640 124 M16*40 Bolt M16*40 4
28 171-51-22000 EfTE Lamp cover (L.H.) 1
29 175-54-26263 Vo Bracket (L.H.) 1
L TAEHMAR (R PR 7] 205



SHANTUI 3 | TR

M ER
SUPPORT

206 LW TR AR AR



SHEM | = SHANTUI
Fs S FHZFR =S &R A
NO. PART NO. PART NAME Q'TY MODEL

1 175-54-33884 B Bracket 1

2 01010-51635 1242 M16*35 Bolt M16*35

3 01643-31645 #[E 16 Washer 16 17
4 175-54-33892 B Bracket 1

5 175-54-33981 *zE Bracket 1

6 171-51-31000 *zs Bracket 1

7 01010-51645 124+ M16*45 Bolt M16*45 8
8 175-54-22196 R % Bar 1

9 01010-51230 124 M12*30 Bolt M12*30 2
10 01643-31232 #hE 12 Washer 12 2
11 171-51-12000 *z8 Bracket 1

12 01010-51225 1242 M12*25 Bolt M12*25 2
13 01602-21236 #HE 12 Washer 12 2

L TR MR A 207



FE | THER

SHANTUI

He

=
COVER, REAR

LW TR AR AR

208



BHEM | E SHANTUI
Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 171-51-25000 = Cover
2 01010-51225 1242 M12*25 Bolt M12*25
3 124-54-26540 Erigc] Washer
4 154-54-46150 s Bracket
5 01010-51025 24 M10*25 Bolt M10*25
6 01643-31032 #E 10 Washer 10
7 171-51-26000 * 2z Bracket
8 01643-31232 BE 12 Washer 12
9 01580-11210 12 RF Nut 4
10 198-54-19150 % Retainer 1
11 01010-50612 124 M6*12 Bolt M6*12 2
12 01643-30623 P 6 Washer 6 2
13 171-51-17000 EHEME Battery cover 1
14 01010-51230 1248 M12*30 Bolt M12*30 19
15 24Y-50-02000 = Cover 1
16 175-54-33861 = Cover 1
17 175-54-33851 = Cover 1
18 175-54-33871 = Cover 1
19 171-51-27000 ER (HNEHEA) GWHQNGGW 1
installation ripper)
19 171-51-08000 =R Cover plate 1
20 171-51-06000 IR Guard plate 1
21 171-51-09000 ik Guard plate 1
21 | 171-51-10000 pin (et o pae (For 1
installation ripper)
22 171-51-07000 PR Guard plate 1
23 120-54-12210 HE Spring 2
24 04205-10620 $H%h Pin shaft 2
25 01641-20608 #HE 6 Washer 6 2
26 04050-01610 FO5E Cotter pin 2
27 195-54-26210 124T Screw 17
28 171-51-16000 = Cover 1
29 01010-51295 124 M12¥95 Bolt M12*95 4
30 171-51-32000 R Plate 1
31 171-51-00004 =R Cover plate 1
32 198-54-41941 g Cap 7
33 16Y-51C-00010 B Cap 1
34 171-51-00006 AESEES Seal strip 2

LWLt TRV B ERAE 209



FE | THER

SHANTUI

AR 2R
FRAME, FLOOR PLATE

LW TR AR AR

210



THEM | HE SHANTUI
Fs S FHER 2 &AL
NO. PART NO. PART NAME QTY MODEL

1 171-51-04000 b A 58 Floor frame 1
2 01011-52045 1242 M20*145 Bolt M20*145

3 01580-12016 12 £ M20 Nut M20

4 01643-31032 #E 10 Washer 10 44
5 01010-51035 1242 M10*35 Bolt M10*35 23
6 171-51-19000 *ZE Bracket 1
7 171-51-30000 * B Bracket 1
8 171-51-00001 =R Cover plate 1
9 01010-51025 1244 M10*25 Bolt M10*25 21
10 171-51-05000 =R Cover plate 1
" 171-51-18000 = Cover 1
12 171-51-00003 R Plate 2
13 171-51-00002 R Plate 1
14 171-51-13000 = Cover 1
15 23Y-51B-00010 #H Washer 7
16 23Y-51B-24000 = EE Damping seat 7
17 01011-52025 1242 M20*125 Bolt M20*125 2
18 01023-30610 1247 M6*10 Screw M6*10 2
19 171-51-28000 ER Cover plate 1
20 171-51-15000 x 8 Bracket 1
21 01643-31232 HE 12 Washer 12 4
22 01010-51230 1248 M12*30 Bolt M12*30 4
23 171-51-29000 X ZE Bracket 1
24 171-51-00005 g Cap 1
25 171-51-33000 bt 2 Pad, Floor plate 1

L TAEHMAR (R PR 7] n



FE | THER

SHANTUI

& HHMIPE
ENGINE GUARD, SIDE

LW TR AR AR

212



THEMY | B SHANTUI
Fs S FHER HeE &AL
NO. PART NO. PART NAME QTY MODEL

1 01643-31232 #HiE 12 Washer 12 24
2 01010-51235 124 M12*35 Bolt M12*35 14
3 24M-54-24000 1R Plate 1
4 171-54-00001 ER Binder plate 1
5 171-54-00002 ER Binder plate 1
6 23Y-54-13000 Rk Block 10
7 171-54-02000 HipE Guard (R.H.) 1
8 01010-51255 1244 M12*55 Bolt M12*55 6
9 24M-54-10004 ER Binder plate 2
10 24M-54-20003 o Rubber pad 1
" 24M-54-10003 AR Rubber pad 1
12 23Y-54B-05000 *ZE Bracket 2
13 01643-31032 #E 10 Washer 10 5
14 01010-51020 1248 M10*20 Bolt M10*20 5
15 171-54-00003 B Rubber pad 1
16 171-54-00004 o Rubber pad 1
17 171-54-01000 LipE Guard (L.H.) 1
18 09420-01903 ®F Armrest 2
19 01010-51265 124¢ M12*65 Bolt M12*65 4
20 24M-54-11000 R Plate 1
21 198-54-19150 = Retainer 2
22 04050-12016 FOass Cotter pin 2
23 154-54-43240 F (%) Lever (L.H.) 1
24 154-54-43250 F(#H) Lever (R.H.) 1
25 01010-50612 1242 M6*12 Bolt M6*12 4
26 01643-30623 #E 6 Washer 6 4
27 171-54-03000 R Plate 1
L TAEHMAR (R PR 7] 213



SHANTUI B | BHEY

JRAPARE X
BOTTOM GUARD PLATE ASS'Y

NN
HFEA ﬁé;

Detail A

214 LW TR AR AR



SHEM | 3 SHANTUI
Fs S FHATR HE ERHE
NO. PART NO. PART NAME QTY MODEL

1 175-54-23230 = Cover 1
2 01010-51235 1242 M12*35 Bolt M12*35 10
3 01643-31232 #E 12 Washer 12 10
. Bottom guard plate
4 175-54-C1261 B B3R 1
(Front)
5 180-54-13160 =) Hook 1
6 01010-52075 1248 M20*75 Bolt M20*75 8
7 01643-32060 #E 20 Washer 20 8
8 24Y-50-00001 =R Cover plate 2
9 175-54-C1270 = Cover 1
10 175-54-23461 £ Bracket 1
11 175-54-23471 1248 Bolt 1
12 01640-23045 #E 30 Washer 30 1
13 01590-33033 12 £ M30*3 Nut M30*3 1
14 04050-16355 HFOH Cotter pin 1
15 01010-52455 24 M24*55 Bolt M24*55 10
16 01643-32460 #EE 24 Washer 24 28
17 01010-52465 24 M24*65 Bolt M24*65 18
R Bottom guard plate
18 175-54-23169 BRI 1
(Rear)
19 175-54-23220 = Cover 1
20 24Y-50-01000 = Cover 1
215

W TREAMAR D B RR 2 7



SHANTUI 3 | TR

HE 7 1%
OIL CYLINDER SUPPORT

216 LW TR AR AR



THEMY | B SHANTUI
Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 175-61-C1110 AT Support rod 1
2 07021-01060 SRR 60° M10*1 Oil cup 60° M10*1 2
3 07020-01021 SRR M10*1 Oil cup M10*1 6
4 175-61-15140 HE Sleeve 2
5 175-61-15151 HE Sleeve 2
6 175-61-15130 12 44 Bolt 8
7 01602-22783 g 27 Washer 27 8
8 01580-12722 125 M27 Nut M27 4
9 07145-00125 B 2 B Ring, Dust 2
10 07145-00085 B 2 B Ring, Dust 4
" 175-61-12114 JE Seat 2
12 175-60-19121 = Cover 4
13.20 175-60-19141 1 Plug 4
13.10 175-61-12121 HHE Bushing 4
13 175-61-15201 HHE Bushing 4
14 175-70-15190 SH 4 Pin shaft 4
15 01010-51890 124 M18*90 Bolt M18*90 8
16 01602-21854 #HEE 18 Washer 18 8
L TAEHMAR (R PR 7] 217



SHANTUI 3 | TR

HAELSZIE (ELE I & 3040)
OIL CYLINDER SUPPORT (GOING WITH THE NATIONAL II-ENGINE)

® LB A T BRI

& | @ g NTAA855-C360S20 &% #l

@ > TR This assembly is used
f Blade Lift Cylinder  for Cummins National II-

NTAA855-C360S20 engine

218 Wi TR DBRAR



THEMY | B SHANTUI
Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 171-85A-01000 AT Support rod 1
2 07021-01060 SRR 60° M10*1 Oil cup 60° M10*1 2
3 07020-01021 SRR M10*1 Oil cup M10*1 6
4 175-61-15140 HE Sleeve 2
5 175-61-15151 HE Sleeve 2
6 175-61-15130 12 44 Bolt 8
7 01602-22783 g 27 Washer 27 8
8 01580-12722 125 M27 Nut M27 4
9 07145-00125 B 2 B Ring, Dust 2
10 07145-00085 B 2 B Ring, Dust 4
" 175-61-12114 JE Seat 2
12 175-60-19121 = Cover 4
13.20 175-60-19141 1 Plug 4
13 175-61-15201 HHE Bushing 4
13.10 175-61-12121 HHE Bushing 4
14 175-70-15190 SH 4 Pin shaft 4
15 01010-51890 124 M18*90 Bolt M18*90 8
16 01602-21854 #HEE 18 Washer 18 8
17 171-85A-01001 JE Seat 2
L TAEHMAR (R PR 7] 219



SHANTUI BT | THER

220 LW TR AR AR



SUHEM | TEEBEHES SHANTUI

TEREEH RS
WORK EQUIPMENT CONTROL SYSTEM

LWLt TRV B ERAE 221



SHANTUI TIERBEHZS | HEM

T REAL
BLADE LIFT CYLINDER

222 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 171-62-01400 N7 Cylinder body 1
2 171-62-01003 &1k Cylinder head 1
3 07177-07530 WE Bushing 1
4 171-62-01200 =t Step seal 1
5 07000-12135 O- BIE O-ring 1
6 171-62-01002 1RIPE Guard ring 1
7 707-51-75110 FHE Seal ring 1
8 07000-12140 O #HE O-ring 1
9 GB895.1-80 HE Retainer ring 1
10 07177-07515 wHE Bushing 1
1 175-63-12550 THEE Piston 4
12 171-62-01100 N Ring, Dust 1
13 07179-00097 (RN Retainer 1
14 175-63-12650 1% & Valve seat 8
15 01322-40825 X ERET Set screw 1
16 171-62-01500 THE Piston rod 1
17 07137-05008 [ty 36 T A& Spherical Plain Bearing 1
18 04065-01110 HE Retainer ring 2
19 07000-13050 O #E O-ring 2
20 175-63-92662 THEE Piston 1
21 01010-51245 124 M12¥45 Bolt M12*45 1
22 01643-31232 HE 12 Washer 12 1
23 04020-00616 B 4% 55 Cylindrical pin 2
24 07155-01435 B E Trim ring 1
25 707-44-14080 TAERHE Piston ring 1
26 175-63-12352 HE Retainer ring 2
27 171-62-01001 125 Nut 1
28 175-63-12540 wE Bushing 2
29 175-63-12370 R Plate 1
30 04059-01020 Y74 Iron wire 1
i TAZHUMAR A B IR 2 7 223



TEREEHRS | THEHR

SHANTUI

(GBS
TILT OIL CYLINDER

LW TR AR AR

224



FHEM | TIERERRIRS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 171-63-01100 N7 Cylinder body 1
2 195-63-52160 WE Bushing 1
3 171-63-01001 &1k Cylinder head 1
4 07177-09035 wHE Bushing 1
5 171-63-01300 =t Step seal 1
6 07000-15215 O HE O-ring 1
7 07001-05220 1RIp Guard ring 1
8 GB895.1-95 HE Retainer ring 1
9 01322-41025 XEWRET Set screw 1
10 04059-01030 %4z Iron wire 1
1 07177-09020 wHE Bushing 1
12 171-63-01005 KY & KY-Ring 1
13 171-63-01400 N Ring, Dust 1
14 07179-00113 SE M FH IR Retainer 1
15 01252-42090 124 M20*90 Bolt M20*90 12
16 01643-32060 #EE 20 Washer 20 12
17 171-63-01500 TREM Piston rod 1
18 175-71-11211 = Cover 1
19 707-44-22080 EERHE Piston ring 1
20 07155-02250 BEE Trim ring 1
21 171-63-01003 EE:S Piston 1
22 171-63-01004 125 Nut 1
23 01010-51440 124 M14740 Bolt M14*40 3
24 01643-31445 #HHE 14 Washer 14 3
25 175-63-52572 = Cover 1
26 195-63-52990 R Ze Screw plug 2
27 175-63-52552 HE Oil tube 1
28 171-63-01200 BT Tube 1
29 07000-13035 O EHE O-ring 2
30 01010-51050 124 M10*50 Bolt M10*50 4
31 01643-31032 #HE 10 Washer 10 8
32 195-63-52871 Sk Bow-shaped clip 1
33 01010-51420 1242 M14*20 Bolt M14*20 1
34 01010-51065 124 M10*65 Bolt M10*65 4
¥ TR2AMAR D B PR 2 &) 225



SHANTUI TIERBEHZS | HEM

TARMIREK
WORK PUMP ASS'Y

226 LW TR AR AR



SHEM | TEEEEHES SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 07445-66011 T3 Bracket 1
2 07446-66020 %) Body, Pump 1
3 07445-66030 RE Cover, Pump 1
4 07446-66040 FEhiER Driving gear 1
5 07446-66050 MEh % Driven gear 1
6 07445-66760 woHE Bushing 1
7 07445-66770 wE Bushing 1
8 07445-66870 HE Bushing 1
9 07445-66091 RiFE Guard ring 4
10 01010-51655 1242 M16*55 Bolt M16*55 16
1 01602-21648 16 Washer 16 16
12 07443-66140 O #E O-ring 2
13 07000-12015 O EHE O-ring 2
14 07443-66736 U 3R U-ring 2
15 07445-66130 ESE) Plate, Seal 2
16 07438-66090 7N Ring 2
17 04025-00412 e Cylindrical pin 2
18 07445-66171 HT Pin 2
19 07445-66181 et & Needle Roller Bearing 4
20 07043-70211 123 Screw plug 2
21 07443-11163 HE Oil seal 1
22 04065-06525 B Retainer ring 1
23 07445-66860 THE Bushing 1

LWLt TRV B ERAE 227



SHANTUI TIERBEHZS | HEM

T1EimFE (1/2)
HYDRAULIC TANK (1/2)

228 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-60-29006 TERFERMN QOil tank ass'y 1
1 201-41-11006 AT B A 24 5 Tilt oil cylinder control 1
valve ass'y
2 01010-51230 124 M12*30 Bolt M12*30 7
3 01602-21236 #E 12 Washer 12 1
4 201-43-24002 T BRI A Work equipment control 1
valve ass'y
5 01010-51235 124 M12*35 Bolt M12*35 4
6 01643-31232 HE 12 Washer 12 4
7 175-60-39121 hEE Oil tank 1
8 175-60-27119 hEE Oil tank 1
9 175-60-27132 iy Shim 1
10 01010-51025 124 M10%25 Bolt M10*25 55
11 01602-21030 #E 10 Washer 10 58
12 07715-11257 7N Ring 1
13 07715-00651 E Cover 1
14 07715-21074 BE Rear cover 1
15 01598-11011 128 M10 Nut M10 4
16 07044-13620 123 Screw plug 1
17 07002-13634 O EE O-ring 1
18 07056-10045 1 8 M Filter screen 1
19 07051-00000 mAE Filler cap 1
20 701-30-63130 R Ze Screw plug 1
21 07002-12034 O EHE O-ring 1
22 141-60-32170 i Yoke 6
23 04205-01028 $H Pin shaft 6
24 04050-03016 FOass Cotter pin 6
25 175-60-29140 i Shaft 3
26 04010-10519 F g Woodruff Key 3
27 175-60-29150 radec Washer 3
28 GB290-HK2520 TR SNE R S A Needle roller bearing 6
29 154-60-12370 HE Oil seal 3
30 01640-22440 #HE 24 Washer 24 3
31 01010-51040 124 M10*40 Bolt M10*40 3
¥ TR2AMAR D B PR 2 &) 229



SHANTUI TIERBEHZS | HEM

T1EimFE (1/2)
HYDRAULIC TANK (1/2)

230 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHATR H= ERHE
NO. PART NO. PART NAME QTY MODEL
32 175-60-27371 £ Bracket 1
33 175-60-29120 B Arm 1
34 195-60-13120 i Arm 1
35 175-60-27310 & Arm 1
36 01010-51440 1244 M14*40 Bolt M14*40 4
37 01602-21442 #E 14 Washer 14 4
38 01643-31445 #E 14 Washer 14 4
39 01010-51850 1242 M18*50 Bolt M18*50 5
40 01602-21854 #pE 18 Washer 18 5
41 01643-31845 #pE 18 Washer 18 5
it TR AU B AR A 231



SHANTUI TIERBEHZS | HEM

T1EiMFE (2/2)
HYDRAULIC TANK (2/2)

eSS IRy
To Tilt Cylinder Rod Side

ol

A ==/
o
Hydraulic Tank , - O><”
o Q "
Q>

232 LW TR AR AR




FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-60-29006 TERFERMN QOil tank ass'y 1
1 175-60-27380 R Filter 1
2 175-60-27300 [EAERES Valve ass'y 1
3 175-60-27340 g Spring 1
4 07000-15150 O HE O-ring 1
5 175-60-27171 = Cover 1
6 154-60-12260 R e Screw plug 1
7 07000-12010 O #HE O-ring 1
8 01010-51235 1242 M12*35 Bolt M12*35 4
9 01602-21236 12 Washer 12 20
10 07378-01460 B = Cover, Dust
1 07000-13048 O #E O-ring
12 01010-51240 124 M12¥40 Bolt M12*40 16
13 07000-13050 O EHE O-ring 2
14 175-60-29130 ZoMAEE Cushion 1
15 01010-51230 124 M12*30 Bolt M12*30 2
16 01643-31232 12 Washer 12 4
17 175-60-27262 =3k Elbow 1
18 01010-51275 124 M12*75 Bolt M12*75 2
19 175-60-27253 BF Tube 1
20 07332-01400 BERERS Connector 1
21 175-60-27272 =3k Elbow 1
22 01144-51435 1245 Stud 2
23 01580-01411 128 M14 Nut M14 2
24 01643-31445 14 Washer 14 6
25 01010-51445 1242 M14*45 Bolt M14*45 4
¥ TR2AMAR D B PR 2 &) 233



SHANTUI TIERBEHZS | HEM

TR SRR (1/2)
BLADE LIFT AND RIPPER CONTROL VALVE (1/2)

Fir T 2R MELIE
o Ripper CyIinclIHér ottom Side

B L REHET ALY
~ To eriger ?g#‘%?&?()d Side
2|47~ 3 T i
To Blaldefl‘.i t Eyg'nderﬂaﬁd Side

25 TR THEL R ED

Blade Lift Cylinder Bottom Side
KRB R
From§P7ump

234 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HeE EAHE
NO. PART NO. PART NAME QTY MODEL
0 201-43-24002 - Work equipment control 1
valve ass'y
1 701-43-31510 (3R Valve body 1
1 201-43-41002 THEER Work equipment control 1
valve
2 07042-20415 L Screw plug 2
3 701-43-31480 W4T Valve stem 2
4 701-43-31420 i) o Valve core 2
5 701-53-31130 o Spring 2
6 701-43-33130 & Seat 2
7 07000-13035 O & O-ring 6
8 701-53-31160 R Plate 2
9 01010-51445 124 M14%45 Bolt M14*45 4
10 01602-21442 14 Washer 14 4
11 701-43-31440 HE Sleeve 1
12 701-43-31181 RE Spacer 2
13 701-43-31191 BE Spacer 2
14 701-43-31211 HE Sleeve 1
15 701-43-31221 HE Spring 2
16 01010-51285 124 M12*85 Bolt M12*85 1
17 01602-21236 R 12 Washer 12 6
18 701-43-31460 R Plate 2
19 01011-51215 124 M12*115 Bolt M12*115 4
20 701-43-31291 HE Sleeve 1
21 701-43-31470 HE Tube 4
22 01010-51290 124 M12*90 Bolt M12*90 1
23 701-51-31250 O B[ O-ring 5
24 07000-12015 O FE O-ring 25
25 701-40-61180 FF IR Gasket ring 4
26 701-40-51002 LI Safety valve 1
27 701-40-61002 NS IR 4B 4 Valve ass'y 1
28 701-40-62002 MIBRLZER Ripper safety valve 1
¥ TR2AMAR D B PR 2 &) 235



SHANTUI TIERBEHZS | HEM

TR SRR (2/2)
BLADE LIFT AND RIPPER CONTROL VALVE (2/2)

REHTE
Hydraulic Tank

236 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HeE &AL
NO. PART NO. PART NAME QTY MODEL
0 201-43-24002 - Work equipment control 1
valve ass'y
1 701-40-51002 RE Safety valve 1
1 701-40-51111 ) 2 Valve body 1
2 701-40-51120 i) e Valve core 1
3 701-30-51130 RS Spring 1
4 701-40-51130 k== Cover, Flange 1
5 701-30-51151 1% & Valve seat 1
6 701-30-51160 SR Poppet valve 1
7 701-30-51171 HE Spring 1
8 701-10-51160 122 Screw plug 1
9 701-30-51190 125 Nut 1
10 07000-13048 O EHE O-ring 2
11 01011-51405 124 M14*105 Bolt M14*105 2
12 01602-21442 #HhE 14 Washer 14 11
13 701-40-51160 ZhE Buffer tube 1
14 01010-51030 124 M10*30 Bolt M10*30 2
15 01602-21030 #E 10 Washer 10 2
16 701-40-61002 KNI ) £H 4 Valve ass'y 1
16 701-40-61152 1387 Valve body 1
17 701-40-61120 i Valve 4
18 701-50-61131 HE Spring 4
19 701-40-72120 & Seat 4
20 07000-13040 OB O-ring 4
21 01011-51420 124 M14*120 Bolt M14*120 2
22 01010-51495 124 M14¥95 Bolt M14*95 4
23 701-40-62002 L VN R e 7] Ripper safety valve 1
23 701-40-62162 [i3R%: Valve body 1
24 01643-31445 #E 14 Washer 14 3
25 01010-51455 1242 M14*55 Bolt M14*55 1
26 01011-51465 1242 M14*165 Bolt M14*165 2
27 701-40-62171 MmE Oil supply tube 1
28 701-30-72122 JEE Seat 1
¥ TR2AMAR D B PR 2 &) 237



SHANTUI TIERBEHZS | HEM

TR SRR (2/2)
BLADE LIFT AND RIPPER CONTROL VALVE (2/2)

REHTE
Hydraulic Tank

238 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S THER H= ERHE
NO. PART NO. PART NAME QTY MODEL
29 07002-13034 O B O-ring 1
30 701-30-72112 1387, Valve body 1
31 701-30-72132 1R 7 Valve core 1
32 701-30-72140 g Spring 1
33 01583-53018 12 M30*1.5 Nut M30*1.5 1
34 701-30-72150 R ZE Screw plug 1
WL TENHERNBIRAE 239



SHANTUI TIERBEHZS | HEM

154 H BT 43R 24 ] 2
TILT OIL CYLINDER CONTROL VALVE ASS'Y

@
e
a? | SN
a3 /
®
T
® R i 1
0 Hydraulic Control Valve
® 58
®®
7]
an

B RRHEL R AR
To Tilt Cylinder Bottom Side

B IRRHT i
To Tilt Cylinder Rod Side

@ BIEMAE
Hydraulic Tank

240 Wi TR DBRAR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 701-41-31320 (34 Valve body 1
2 07042-20415 e = Screw plug 1
3 701-41-31121 ESEIN Collar 1
4 701-41-31130 AT Valve stem 1
5 701-43-31480 AT Valve stem 1
6 701-41-31180 o Spring 1
7 701-41-31150 JEE Seat 1
8 07000-13028 OE O-ring 1
9 701-51-31172 R Plate 1
10 01010-51450 124 M14*50 Bolt M14*50 2
11 01602-21442 #E 14 Washer 14 2
12 701-43-31181 BE Spacer 1
13 701-43-31191 BE Spacer 1
14 701-43-31291 HE Sleeve 1
15 701-43-31221 RS Spring 1
16 01010-51290 124 M12*90 Bolt M12*90 1
17 01602-21236 12 Washer 12 3
18 701-43-31460 R Plate 1
19 01011-51215 124 M12*115 Bolt M12*115 2
20 701-43-31470 B Tube 2
21 701-51-31250 O B O-ring 2
22 07000-12015 O EHE O-ring 1
it TASHUMAR A PR 241



SHANTUI TIERBEHZS | HEM

THEREBBMK
HYDRAULIC PIPING ASS'Y

& EmAE
Hydraulic Tank

Hydraulic Pu@ A Rbi¥E

Detail A

C Ai¥E
Detail C

(7)
B &bixE
Detail B

242 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-60-26114 ET Tube 1
2 07000-12075 O K E O-ring 1
3 01010-51455 124 M14*55 Bolt M14*55 2
4 01602-21442 14 Washer 14 6
5 24Y-61-01000 wE Hose 1
6 07289-00095 =E3 Clip 4
7 175-60-26141 BT Tube 1
8 07000-12070 O #HE O-ring 1
9 01011-51200 124 M12*100 Bolt M12*100 2
10 01602-21236 12 Washer 12 20
1 01010-51245 1244 M12*45 Bolt M12*45 2
12 175-60-26162 =5 Tube 1
13 07000-13050 O EHE O-ring 1
14 01010-51285 124 M12*85 Bolt M12*85 2
15 01010-51255 124 M12*55 Bolt M12*55 2
16 07042-20108 123 Screw plug 1
17 07114-01409 & Hose 1
18 07000-13048 O HE O-ring 3
19 07371-31465 E= Flange 4
20 01010-51240 1244 M12*40 Bolt M12*40 8
21 175-60-26182 = Tube 1
22 01010-51250 124 M12*50 Bolt M12*50 4
23 01010-51025 24 M10725 Bolt M10*25 2
24 01602-21030 #E 10 Washer 10 2
25 07000-13025 O HE O-ring 1
26.3 04025-00532 R4 Cylindrical pin 1
26 155-60-12500 TRUSH IR 2 R Qil drain valve ass'y 1
26.1 155-60-12510 i 14 Valve body 1
26.2 155-60-12520 i3] Valve 1
26.4 07040-12414 e Screw plug 1
26.5 07005-02416 mHEE Sealing gasket 1
27 01010-51445 124 M14*45 Bolt M14*45 4
28 07000-13092 O HE O-ring 1
i TAZHUMAR A B IR 2 7 243



SHANTUI TIERBEHZS | HEM

FRAER (1/2)
BLADE LIFT PIPING (1/2)

244 L3 TR ERA A



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-61-14451 e Tube 1
2 175-61-14463 e Tube 1
3 01010-51245 124 M12*45 Bolt M12*45 8
4 01602-21236 HE 12 Washer 12 23
5 07000-13048 O E O-ring 2
6 07283-24346 =4 Clip 1
7 175-61-17220 R Plate 1
8 07283-23442 =4 Clip 3
9 01643-31032 #1510 Washer 10 8
10 01599-01011 21 M10*1.25 Nut M10%1.25 8
1 01010-51235 24 M12*35 Bolt M12*35 6
12 01643-31232 #HE 12 Washer 12 3
13 175-61-C2130 b Plate 1
14 07118-01214 WE Hose 1
15 07118-01216 e Hose 1
16 07371-31255 E== Flange 8
17 01010-51035 124 M10*35 Bolt M10*35 16
18 01602-21030 #1510 Washer 10 16
19 07000-13038 O HE O-ring 4
20 175-61-17230 ¥ Clamp 2
21 175-61-17240 = Sleeve 1
22 01010-51290 244 M12*90 Bolt M12*90 1
23 175-61-C2240 =k Tube 1
24 175-61-C2220 e Tube 1
25 175-61-C2110 & Tube 1
26 175-61-C2120 EF Tube 1
27 07000-13035 O HE O-ring 4
28 01010-51240 1244 M12*40 Bolt M12*40 8
29 175-61-C2140 R Plate 1
30 01010-51640 1244 M16*40 Bolt M16*40 2
31 01602-21648 HE 16 Washer 16 2
LI TN MR R E R A 245



SHANTUI TIERBEHZS | HEM

FRAER (2/2)
BLADE LIFT PIPING (2/2)

]
2 ] @ st/
o Il T

HEA } % B (19

DetaiIA‘ Detail B gg/ #E C

23 Detail F #E G
Detail G

246 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-61-C2150 B Tube 1
2 175-61-C2160 B Tube 1
3 07000-13035 O EE O-ring 2
4 01010-51270 1242 M12*70 Bolt M12*70 4
5 01602-21236 HE 12 Washer 12 16
6 175-61-C2170 ol Bracket 1
7 01010-51255 1244 M12*55 Bolt M12*55 8
8 01643-31232 HE 12 Washer 12 2
9 07114-01009 e Hose 2
10 07283-23442 =S Clip 2
" 01599-01011 125 M10*1.25 Nut M10*1.25 20
12 01643-31032 #E 10 Washer 10 20
13 01010-51235 124 M12*35 Bolt M12*35 4
14 07000-13032 OB O-ring 20
15 07371-31049 R= Flange 40
16 01010-51035 124 M10*35 Bolt M10*35 80
17 01602-21030 #E 10 Washer 10 80
18 175-61-C2180 F Lever 1
19 175-61-C2190 sEX Flange 1
20 07283-23450 =3 Clip 8
21 175-61-18390 R Plate 1
22 07114-01013 wE Hose 4
23 175-61-18330 ER Plate (L.H.) 1
24 175-61-18380 HIR Plate (R.H.) 1
25 175-61-18290 HIR Plate (R.H.) 1
26 07114-01006 L= Hose 4
27 175-61-18340 BT Tube 1
28 175-61-18350 (= Tube 1
29 175-61-18360 (= Tube 1
30 175-61-18370 (= Tube 1
L TAEHMAR (R PR 7] 247



SHANTUI TIERBEHZS | HEM

i TR F i EL
BLADE LIFT CYLINDER

248 LW TR AR AR



SHEM | TEEEEHES SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
0 171-62-01000 BFmELER (Z£)  Lift oil cylinder ass'y (L.H.) 1
0 171-62-02000 RISHELER (H) Lift oil cylinder ass'y (R.H.) 1
1 171-62-01400 FIRZ Cylinder body 1
2 175-63-13131 SRSk Oil cylinder head 1
3 07177-07530 WE Bushing 1
4 707-51-75110 b Seal ring 1
5 07000-12135 O- AU O-ring 1
6 07146-02136 R4 E Guard ring 1
7 01010-52470 124 M24*70 Bolt M24*70 4
8 01602-22472 $hE 24 Washer 24 4
9 175-63-13630 BHE Seal cap 1
10 07177-07515 ESE=S Bushing 1
11 07000-13095 O #E O-ring 1
12 144-63-94170 By 4> B Ring, Dust 1
13 07179-00097 CREEEEIN Retainer 1
14 01010-51655 12+ M16*55 Bolt M16*55 2
15 01602-21648 #HE 16 Washer 16 2
16 175-63-13120 TRET Piston rod 1
17 07137-05008 [a)iir 3 T bR Spherical Plain Bearing 1
18 04065-01110 P Retainer ring 2
19 07000-13050 O ®E O-ring 2
20 175-63-92662 TRE Piston 1
21 01010-51245 124 M12*45 Bolt M12*45 1
22 01643-31232 HEE 12 Washer 12 1
23 04020-00616 & 455 Cylindrical pin 2
24 07155-01435 BEE Trim ring 1
25 04059-01020 %oz Iron wire 1
26 175-63-12352 P Retainer ring 2
27 171-62-01001 2 £ Nut 1
28 175-63-12540 wHE Bushing 2
29 175-63-12370 R Plate 1

LWLt TRV B ERAE 249



SHANTUI TIERBEHZS | HEM

R B 1]
QUICK DROP VALVE

6

AN

6

250

LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
0 175-63-13300 T FHEE AT AL (£ ) Blade lift oil cylinder 1
ass'y (L.H.)
0 175-63-13400 TP AT S A () Blade lift oil cylinder 1
ass'y (R.H.)
0 195-63-14001 (=954 Valve ass'y 1
1 195-63-14111 1387 Valve body 1
2 195-63-14140 i3] Valve 1
3 195-63-14150 i3] Valve 1
4 195-63-14152 E2N Ring 1
5 195-63-14180 o Spring 1
6 01642-21216 R 12 Washer 12 1
7 01011-51615 124 M16*115 Bolt M16*115 2
8 01602-21648 #E 16 Washer 16 2
9 07000-12055 O HE O-ring 1
10 195-63-14130 =3k Elbow 1
1 07000-13048 O #E O-ring 1
12 07000-13045 O EHE O-ring 2
13 01010-51065 12+ M10*65 Bolt M10*65 2
14 01010-51075 124 M10*75 Bolt M10*75 2
15 01602-21030 #E 10 Washer 10 10
16 01010-51280 124 M12%80 Bolt M12*80 2
17 01010-51270 1242 M12*70 Bolt M12*70 2
18 01602-21236 #E 12 Washer 12 9
19 175-63-13461 BH(x) Tube (L.H.) 1
19 175-63-13471 BE(H) Tube (R.H.) 1
20 07000-13035 O EHE O-ring 1
21 01010-51085 24 M10785 Bolt M10*85 4
22 01010-51275 124 M12*75 Bolt M12*75 5
23 175-63-13562 I Block 1
23 175-63-13572 o Block 1
24 07000-13038 O #E O-ring 2
25 01010-51020 ##4 M10*20 Bolt M10*20 2
26 07282-13411 Bk Clip 1
27 01010-51055 124 M10*55 Bolt M10*55 2
¥ TR2AMAR D B PR 2 &) 251



SHANTUI TIERBEHZS | HEM

IRfE R (EVLR )
TILT PIPING (WITHIN THE MAIN SYSTEM)

@_ L Detail C
o
el

Detail D

252 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HeE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-914-4111 BT Tube 2
2 01010-51250 1242 M12*50 Bolt M12*50 10
3 01602-21236 HE 12 Washer 12 25
4 07000-13048 O & O-ring 2
5 07109-20517 e Hose 2
6 175-71-31370 fF Clamp 2
7 175-914-4260 fF Clamp 1
8 175-61-18162 £z Bracket 1
9 01010-51230 124 M12*30 Bolt M12*30 8
10 01643-31232 HE 12 Washer 12 2
11 175-61-18112 BF Tube 1
12 175-61-18120 PripE Guard 1
13 175-61-18210 4 Bracket 1
14 01010-51235 1248 M12*35 Bolt M12*35 2
15 175-61-18221 Prip=E Guard 1
16 01010-51435 124 M14*35 Bolt M14*35 3
17 01602-21442 #HhE 14 Washer 14 3
18 01643-31445 #HE 14 Washer 14 3
19 01010-51260 124 M12*60 Bolt M12*60 1
20 175-61-18132 BEF Tube 1
21 175-61-18142 (= Tube 1
22 175-61-18410 =3 Clip 1
23 175-61-18180 E= Flange 2
24 01010-51240 1242 M12*40 Bolt M12*40 4
25 07000-13022 O & O-ring 2
¥ TR2AMAR D B PR 2 &) 253



SHANTUI TIERBEHZS | HEM

s (EHLLN )
TILT PIPING (OUTSIDE THE MAIN SYSTEM)

bacgf
®
)
o

254 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 175-71-31430 & Tube 2

2 01010-51240 1242 M12*40 Bolt M12*40 4

3 01602-21236 12 Washer 12 5

4 07000-13022 O & O-ring 2

5 07113-00506 e Hose 4

6 175-71-31441 BEF Tube 1

7 175-71-31451 BEF Tube 1

8 175-61-18410 Bk Clip 1

9 01010-51255 124 M12*55 Bolt M12*55 1

10 175-71-31342 = Cover 1

11 154-71-31410 $F Clamp 1

12 01010-51425 124 M14*25 Bolt M14*25 1

13 01643-31445 #HE 14 Washer 14 4

14 175-71-31353 = Cover 1

15 01010-51435 1248 M14*35 Bolt M14*35 5

16 175-71-31321 = Cover 1

17 01010-52050 1242 M20*50 Bolt M20*50 13

18 01643-32060 #E 20 Washer 20 13

19 175-71-31331 = Cover 1

20 195-71-32220 2] Washer 2

¥ TR2AMAR D B PR 2 &) 255



TEREEHRS | THEHR

SHANTUI

50k i L B
TILT OIL CYLINDER ASS'Y

LW TR AR AR

256



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-63-52542 IR Cylinder body 1
2 195-63-52160 wHE Bushing 1
3 195-63-42133 RISk Oil cylinder head 1
4 07177-09035 W Bushing 1
5 707-51-90110 24 Seal ring 1
6 07000-15220 O & O-ring 1
7 07001-05220 1RIp Guard ring 1
8 01011-53000 24 M30*3*100 Bolt M30*3*100 6
9 01601-23075 #.6 30 Washer 30 6
10 195-63-52470 THE Seal cap 1
11 07177-09020 wE Bushing 1
12 07000-13110 O #E O-ring 1
13 195-63-94170 N Ring, Dust 1
14 07179-00113 SE M FH IR Retainer 1
15 01010-51865 124 M18*65 Bolt M18*65 2
16 01602-21854 #HHE 18 Washer 18 2
17 175-63-52422 JREAT Piston rod 1
18 175-71-11211 = Cover 1
19 707-44-22080 EERHE Piston ring 1
20 07155-02250 BEE Trim ring 1
21 707-36-22550 THE Piston 1
22 07165-16870 125 Nut 1
23 01010-51440 125 M14*40 Bolt M14*40 3
24 01602-21442 #HE 14 Washer 14 4
25 01643-31445 #E 14 Washer 14 3
26 175-63-52572 = Cover 1
27 175-63-52552 HE Oil tube 1
28 175-63-52562 BT Tube 1
29 07000-13035 O EHE O-ring 2
30 01010-51050 124 M10*50 Bolt M10*50 4
31 01602-21030 #E 10 Washer 10 8
32 01010-51030 124 M10*30 Bolt M10*30 4
33 01010-51420 124 M14*20 Bolt M14*20 1
34 195-63-52871 Sk Bow-shaped clip 1
35 195-63-52990 123 Screw plug 2
¥ TR2AMAR D B PR 2 &) 257



TEREEHRS | THEHR

SHANTUI

M AREE
RIPPER PIPING

LW TR AR AR

258



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HeE &AL
NO. PART NO. PART NAME QTY MODEL
1 01602-21030 #E 10 Washer 10
2 01010-51270 124 M12*70 Bolt M12*70
3 01602-21236 HE 12 Washer 12 49
4 01011-51205 124 M12*105 Bolt M12*105 4
5 07000-13048 OHE O-ring 11
6 07371-31465 K= Flange 20
7 01010-51240 1244 M12*40 Bolt M12*40 38
8 175-78-62480 L= Hose 2
9 01010-51295 1244 M12*95 Bolt M12*95 4
10.30 07000-12055 O EE O-ring 1
10.10 01010-51290 1244 M12*90 Bolt M12*90 4
10 175-78-62101 i 2 AR Valve ass'y 1
10.20 175-78-62140 E= Flange 1
10.40 175-78-62151 i3] Valve 1
11 01010-51235 1248 M12*35 Bolt M12*35 8
10.50 175-78-62260 E== Flange 1
12 01643-31232 HEE 12 Washer 12 6
13 07283-24354 (= Clip 2
14 01599-01011 12 £ M10*1.25 Nut M10*1.25 8
15 01643-31032 #E 10 Washer 10 10
16 175-78-62123 R Bracket 1
17 175-78-62173 =1 Tube 1
18 175-78-62163 i1 Tube 1
19 07114-01407 s Hose 1
20 07114-01406 = Hose 1
21 175-78-63110 = Tube 1
22 175-78-63230 iR Plate 1
23 07283-24346 =3 Clip 2
24 700-61-13006 DC #1 PC 1 25 DC & PC valve ass'y 1
25 175-78-63250 =1 Tube 1
26 175-78-63241 iR Plate 1
27 175-78-32170 EEEL Elbow 1
L TAEHMAR (R PR 7] 259



TEREEHRS | THEHR

SHANTUI

M AREE
RIPPER PIPING

LW TR AR AR

260



SHEM | TEEEEHES SHANTUI

Fs BHS FHER He ERAE
NO. PART NO. PART NAME QTY MODEL
28 07002-11623 O EHE O-ring 1

29 01583-51610 28 M16*1.5 Nut M16*1.5 1

30 195-78-22471 * Clip 2

31 01010-51025 24 M10*25 Bolt M10*25 2

32 01010-51030 24 M10*30 Bolt M10*30 2

33 175-78-65120 T3 Bracket 1

34 195-79-12181 * Clip 2

35 07113-00320 wE Hose 1

36 07234-10315 LA Body, Joint 1

37 07239-12009 & Nut 1

38 07002-02034 O HE O-ring 1

LWLt TRV B ERAE 261



SHANTUI

262

Selector Valve /
&

TEREEHRS | THEHR

HA 1 2% BT B
RIPPER CYLINDER PIPING

7
Bl o
@\&6 \@@
/%
&g |
@3
Detail A
9—®
e W o @
| N —@
_ @)
SERE Detall B Detail C

Refer to chassis

EHE

"'l

Detail D

LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 07000-15195 O & O-ring 1
2 195-78-45240 R Plate 1
3 01010-52050 124 M20*50 Bolt M20*50 10
4 01602-22060 o EE L EE 20 Spring washer 20 10
5 01050-51230 124 M12%1.5*30 Bolt M12*1.5*30 6
6 01602-21236 #E 12 Washer 12 18
7 195-78-45250 R Plate 1
8 01010-51240 1242 M12*40 Bolt M12*40 2
9 01643-31232 #E 12 Washer 12 8
10 195-78-22651 = Tube 1
1 07211-81016 3k Nipple 2
12 07005-01612 23 Sealing gasket 2
13 07000-13038 O EHE O-ring 8
14 195-78-22150 =3k Elbow 2
15 01010-51085 12+ M10*85 Bolt M10*85 8
16 01602-21030 #RE 10 Washer 10 104
17 01010-51035 124 M10*35 Bolt M10*35 32
18 195-78-45260 R Bracket 1
19 07371-31255 E= Flange 16
20 175-78-63130 =3k Elbow 1
21 175-78-63210 = Tube 1
22 175-78-63180 & Tube 1
23 175-78-63161 & Tube 1
24 175-78-63190 & Tube 1
25 175-78-63220 = Tube 1
26 07283-23450 =P Clip 1
27 01599-01011 128 M10*1.25 Nut M10*1.25 2
28 01643-31032 #E 10 Washer 10 2
29 07000-13032 O ®E O-ring 16
30 07114-01015 wE Hose 8
31 01010-51030 24 M10*30 Bolt M10*30 64
32 07371-31049 E= Flange 32
¥ TR2AMAR D B PR 2 &) 263



SHANTUI

264

N,
Selector valve 0., /

TEREEHRS | THEHR

HA 1 2% BT B
RIPPER CYLINDER PIPING

7
Bl o
@\&6 \@@
/%
&g |
@3
Detail A
9—®
e W o @
| N —@
_ @)
SRR Detall B Detail C

Refer to chassis

EHE

"'l

Detail D

LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
33 01010-51235 24 M12*35 Bolt M12*35 6
34 195-78-45211 FEtR Plate 2
35 195-78-45270 % Clip 2
36 01010-51265 24 M12*65 Bolt M12*65 4
37 195-78-22320 % Clip 4
38 195-78-22330 & Clip 4
39 07230-20315 Bk Nipple 1
40 07002-01034 (oA O-ring 1
LI TN MR R E R A 265



TEREEHRS | THEHR

SHANTUI

DC %1 PC & &%
DC & PC VALVE ASS'Y

DQO®® ®

®@® ® @ ® “ % ® ®Q ®
NN 227

®)
7
@0 ® ©

LW TR AR AR

266



FHEM | TIERERRIRS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 700-61-33111 [3hnS Valve body 1
2 700-61-33410 FE Main body 1
3 700-61-33450 HE Retainer ring 1
4 700-61-33440 wHE Bushing 1
5 07016-00226 N Ring, Dust 1
6 700-61-33430 14+ Valve stem 1
7 07000-12018 O #E O-ring 1
8 07001-02018 R E Guard ring 2
9 700-61-33420 R Ze Screw plug 1
10 07002-13034 O # & O-ring 1
1 07000-12065 O #E O-ring 1
12 01010-51235 124 M12*35 Bolt M12*35 2
13 01602-21236 #E 12 Washer 12 2
14 07006-00040 U BVf 3 U-seal 1
15 07016-00407 N Ring, Dust 1
16 700-52-31310 EIR Collar 1
17 700-61-33460 i@+ Valve stem 1
18 700-61-33470 b7 Guard ring 1
19 700-61-33510 EIR Collar 1
20 700-61-33520 122 Screw plug 1
21 700-61-33481 HE Spring 1
22 700-61-33490 = Cover 1
23 07000-12070 O EHE O-ring 1
24 01010-51060 24 M10760 Bolt M10*60 4
25 01602-21030 #HE 10 Washer 10 16
26 700-61-34111 i 4% Valve body 1
27 700-61-34220 1R 7 Valve core 1
28 700-61-34340 1R 7 Valve core 1
29 700-61-34230 HE Spring 1
30 700-61-34141 E= Flange 1
31 07000-13025 O HE O-ring 1
32 01010-51030 124 M10*30 Bolt M10*30 8
33 700-61-34510 FEE Plunger 1
34 700-61-34330 iR #F Valve stem 1
35 01011-51000 124 M10*100 Bolt M10*100 4
36 700-61-34320 1% AT Valve stem 1
37 07000-12021 O #E O-ring 2
38 700-61-34310 o Block 1
39 07000-13035 O EHE O-ring 2
¥ TR2AMAR D B PR 2 &) 267



SHANTUI TIERBEHZS | HEM

31 BRRF L
RIPPER LIFT CYLINDER

©RBRR ©Q®

268 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
0 171-64-01000 Mt e2iRF 4l ()  Ripper lift cylinder (L.H.) 1
0 171-64-02000 Mt e2iRF Al (&) Ripper lift cylinder (R.H.) 1
1 171-64-01300 & (%) Cylinder body (L.H.) 1
2 171-64-02200 (h) Cylinder body (R.H.) 1
3 07021-01060 @Ak 60° M10*1 Oil cup 60° M10*1 2
4 171-63-01001 813k Cylinder head 1
5 07177-09035 & Bushing 1
6 171-63-01005 KY & KY-Ring 1
7 07000-15220 (oF:A:: O-ring 1
8 171-63-01002 RIP Guard ring 1
9 01252-42090 #2# M20*90 Bolt M20*90 12
10 01643-32060 #.E 20 Washer 20 12
11 171-63-01300 4% &t Step seal 1
12 07177-09020 e Bushing 1
13 171-63-01400 AN Ring, Dust 1
14 07179-00113 [ REEEIN Retainer 1
15 07000-12065 O ZH O-ring 1
16 GB895.1-95 HE Retainer ring 1
17 01322-41025 X EWRET Set screw 1
18 171-64-01100 SEEAT Piston rod 1
19 04059-01032 =374 Iron wire 1
20 07144-11110 wE Bushing 2
21 07145-10110 5 4 ] Ring, Dust 4
22 171-63-01003 SEE Piston 1
23 07155-02250 BEHE Trim ring 1
24 707-44-22080 EERHE Piston ring 1
25 171-63-01004 2 Nut 1
26 175-63-42581 EF (&) Tube (L.H.) 1
27 171-64-01200 EF (k) Tube (L.H.) 1
28 175-63-42591 EE(H) Tube (R.H.) 1
29 171-64-02100 BY(H) Tube (R.H.) 1
30 01010-51065 24 M10*65 Bolt M10*65 4
LI TN MR R E R A 269



SHANTUI TIERBEHZS | HEM

31 BRRF L
RIPPER LIFT CYLINDER

©RBRR ©Q®

270 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHATR = ERHE
NO. PART NO. PART NAME QTY MODEL
31 01643-31032 #E 10 Washer 10 22
32 07000-13038 O & O-ring 2
33 01010-51020 1244 M10*20 Bolt M10*20 2
34 07282-13411 Ex Clip 1
35 171-64-01001 R Plate 1
36 01010-51025 124 M10*25 Bolt M10*25 4
37 07000-13032 O KB O-ring 2
38 07378-11000 N Cover, Dust 2
39 07371-31049 *E== Flange 4
40 01010-51030 1242 M10*30 Bolt M10*30 8
41 01010-51070 1242 M10*70 Bolt M10*70 4
it TR AU B AR A 271



SHANTUI TIERBEHZS | HEM

3 L 2R R hEL
RIPPER TILT OIL CYLINDER

272 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HeE EAHE
NO. PART NO. PART NAME QTY MODEL
0 171-64-03000 FAE SR AT (£ ) I(RI’_ip:?r tilt oil cylinder 1
0 171-64-04000 FA -+ SRV AT (75 ) ;QF\i)p:e)r tilt oil cylinder 1
1 171-64-03300 & (X£) Cy.lin.der body (L.H.) 1
2 171-64-04200 HEL(A) Cylinder body (R.H.) 1
3 07021-01060 AR 60° M10*1 Oil cup 60° M10*1 2
4 171-63-01001 &1k Cylinder head 1
5 07177-09035 WE Bushing 1
6 171-63-01005 KY KY-Ring 1
7 07000-15215 O & O-ring 1
8 171-63-01002 1RIPE Guard ring 1
9 01252-42090 124 M20%90 Bolt M20*90 12
10 01643-32060 . 20 Washer 20 12
11 01322-41025 X ERET Set screw 1
12 07177-09020 wHE Bushing 1
13 171-63-01400 N Ring, Dust 1
14 07179-00113 SE P FH IR Retainer 1
15 07000-12065 O EHE O-ring 1
16 04059-01032 A Iron wire 1
17 GB895.1-95 HE Retainer ring 1
18 175-63-43121 TRET Piston rod 1
19 07144-11110 wE Bushing 2
20 07145-00110 AN Ring, Dust 4
21 171-63-01004 125 Nut 1
22 171-63-01003 S Piston 1
23 07155-02250 B E Trim ring 1
24 707-44-22080 TAERHE Piston ring 1
25 01010-51030 124 M10*30 Bolt M10*30 8
26 01643-31032 #E 10 Washer 10 18
27 07371-31049 E= Flange 4
28 07378-11000 B = Cover, Dust 2
29 07000-13032 O #E O-ring 2
30 171-64-03400 (L) Tube (L.H.) 1
¥ TR2AMAR D B PR 2 &) 273



SHANTUI TIERBEHZS | HEM

3 L 2R R hEL
RIPPER TILT OIL CYLINDER

274 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S THER H=E ERHE
NO. PART NO. PART NAME QTY | MODEL
31 171-64-03200 & (£) Tube (L.H.) 1
32 171-64-04300 & (H) Tube (R.H.) 1
33 171-64-04100 & (H) Tube (R.H.) 1
34 07000-13038 OFHE O-ring 1
35 01010-51070 24 M10*70 Bolt M10*70 4
36 01010-51065 #244 M10*65 Bolt M10*65 4
37 01010-51020 #244 M10*20 Bolt M10*20 2
38 07282-13411 &%k Clip 1
39 171-63-01300 T Step seal 1
3 T2 A E IR & 275



SHANTUI TIERBEHZS | HEM

TR R AR
LIFT CONTROL SERVO VALVE

276 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
0 702-12-13001 FH ez F R IR Lift control servo valve 1
1 702-12-13110 (347 Valve body 1
2 07043-70108 R e Screw plug 2
3 702-12-12140 8 Pin 1
4 702-12-12150 $H Pin 2
5 702-12-12160 HE Sleeve 1
6 702-12-12390 plicE=) Oil seal 1
7 04065-04018 HE Retainer ring 1
8 702-12-12410 plicE=) Oil seal 1
9 04065-06020 HE Retainer ring 1
10 702-12-12170 7 Roller 1
11 702-12-12180 5 Pin 1
12 04025-00316 B Cylindrical pin 1
13 04000-10520 s Flat key 3
14 702-12-12191 TR Piston 1
15 702-12-12210 ATHF Lever 1
16 702-12-12221 W= A Stopper 1
17 702-12-12230 $H Pin 1
18 702-12-12240 *Ir Snap ring 1
19 702-12-12251 HE Spring 1
20 04000-10515 i Flat key 1
21 702-12-12420 #H Washer 1
22 01010-50816 12+ M8*16 Bolt M8*16 1
23 01602-20825 #HE 8 Washer 8 19
24 702-12-12361 wHE Bushing 2
25 702-12-12280 Erigt] Washer 1
26 702-12-12270 Erige] Washer 1
27 01580-11008 128 M10 Nut M10 1
28 01602-21030 #E 10 Washer 10 1
29 01641-21016 #E 10 Washer 10 4
30 702-12-12291 AT Lever 2
31 702-12-12310 TR Bearing 2
¥ TR2AMAR D B PR 2 &) 277



SHANTUI TIERBEHZS | HEM

TR R AR
LIFT CONTROL SERVO VALVE

278 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
32 702-12-12320 RF Roller 2
33 702-12-12331 HE Spring 1
34 702-12-13120 = Cover 1
35 702-12-12340 8 Pin 1
36 702-12-13140 # Pad 1
37 01010-50845 124 M8*45 Bolt M8*45 6
38 01010-50835 124 M8*35 Bolt M8*35 2
39 01010-50825 124 M8*25 Bolt M8*25 10
40 702-12-13160 = Cover 1
41 07000-E2070 O EE O-ring 1
42 702-12-13150 # Pad 1
43 702-12-13130 = Cover 1
Wit TARHUMAR B IR A 279



SHANTUI TIERBEHZS | HEM

(GESYST/Na oS RET TE
TILT AND RIPPER CONTROL SERVO VALVE

280 LW TR AR AR



SHEM | TEEEEHES SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 702-12-13110 (34 Valve body 1
2 07043-70108 2 5 Screw plug 2
3 702-12-12140 4 Pin 1
4 702-12-12150 8 Pin 2
5 702-12-12160 EHHESS Sleeve 1
6 702-12-12390 plicE=) Oil seal 1
7 04065-04018 HHE Retainer ring 1
8 702-12-12410 plicE=) Oil seal 1
9 04065-06020 HE Retainer ring 1
10 702-12-12170 L Roller 1
11 702-12-12180 4 Pin 1
12 04025-00316 EEER=] Cylindrical pin 1
13 04000-10520 g Flat key 3
14 702-12-12191 THEE Piston 1
15 702-12-12210 ATAF Lever 1
16 702-12-12451 s A Stopper 1
17 702-12-12230 8 Pin 1
18 702-12-12240 KIr Snap ring 1
19 702-12-12251 HE Spring 1
20 04000-10515 g Flat key 1
21 702-12-12420 #HE Washer 1
22 01010-50816 124 M8*16 Bolt M8*16 1
23 01602-20825 #E8 Washer 8 19
24 702-12-13130 = Cover 1
25 702-12-12280 g Washer 1
26 702-12-12270 g Washer 1
27 01580-11008 128 M10 Nut M10 1
28 01602-21030 #E 10 Washer 10 1
29 702-12-13220 = Cover 1
30 702-12-13210 £H Pin 1
31 702-12-13140 # Pad 1
32 01010-50835 1242 M8*35 Bolt M8*35 2
33 01010-50845 124 M8*45 Bolt M8*45 6
34 702-12-13150 #H Pad 1
35 702-12-13160 = Cover 1
36 07000-E2070 O ®E O-ring 1
37 01010-50825 1248 M8*25 Bolt M8*25 10

LWLt TRV B ERAE 281



SHANTUI TIERBEHZS | HEM

{RIAR 5 P
SERVO PIPING ASS'Y

Detail C

282 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
1 07102-20410 s Hose 1
2 07102-20413 s Hose 1
3 07042-20108 R e Screw plug 1
4 195-61-21391 EF Tube 1
5 01010-51045 124 M10%45 Bolt M10*45 4
6 01602-21030 #E 10 Washer 10 4
7 07000-13025 O #E O-ring 2
8 195-61-21471 BEF Tube 1
9 08036-12514 “ZFk Wire clip 3
10 01010-51025 124 M10*25 Bolt M10*25 1
1 01643-31032 #E 10 Washer 10 1
12 07236-10422 =3k Elbow 1
13 07002-12034 O EHE O-ring 1
it TASHUMAR A PR 283



SHANTUI TIERBEHZS | HEM

11 AR i) 5 %]
SERVO VALVE AND VALVE SEAT

284 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 195-61-21230 i8] EE Valve seat 1
2 01010-51485 124 M14*85 Bolt M14*85 3
3 198-21-12240 HE Sleeve 3
4 01643-31445 #E 14 Washer 14 3
5 195-61-21420 R Plate 1
6 195-61-21430 AR Plate 1
7 07043-70617 R e Screw plug 7
8 07000-13022 O #HE O-ring 10
9 01010-51030 124 M10*30 Bolt M10*30 9
10 01602-21030 #E 10 Washer 10 9
11 202-12-14000 R R LRI EAR  Tilt and ripper control 1
i servo valve
12 01010-51040 124 M10*40 Bolt M10*40 4
13 01643-31032 #pE 10 Washer 10 6
14 01011-51040 124 M10%140 Bolt M10*140 2
15 702-12-13001 FH e FR IR Lift control servo valve 1
L TIEVMRDERAR 285



SHANTUI TIERBEHZS | HEM

7 TIRINT
BLADE CONTROL LEVER

© am——()
S)
i
— G @B

®
® &2
N
o o™
I
e
/\9 S a\\w
N §>/>1 /@ @@Ww
N L
% 9 ]
71§ &
9D
2620
7
5 I b @1
% &
Zill
#5520
w2 ERATFEM EHTFNEMSTE

Parts With Are Use Only For Fix Position Fix Position Parts For Lever

286 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 F Handle 1
2 195-43-44220 12K Nut 1
3 195-61-45140 E Guard 1
4 23Y-86B-00002 JEE Seat 1
5 01220-40508 1247 M5*8 Screw M5*8 4
6 01601-20513 5 Washer 5 4
7 23Y-86B-02000 %4 Button 1
8 175-61-31750 RLES Block 1
9 01640-22232 g 22 Washer 22 1
10 195-61-45230 2R Nut 1
11 01580-10806 125 M8 Nut M8 1
12 04050-13018 FO8 Cotter pin 1
13 04211-20844 X AR Fork plate 1
14 04205-10822 $H4h Pin shaft 1
15 04050-12016 FOass Cotter pin 1
16 195-61-45290 HE Spring 1
17 171-86-02000 e Rock arm 1
18 01010-50816 124 M8*16 Bolt M8*16 3
19 01643-30823 #E 8 Washer 8 5
20 23Y-86B-03000 *z8 Bracket 1
21 171-86-01000 BYAF Control lever 1
22 06122-02504 By 4 22 £t B Ring, Dust 2
23 GB290-HK2516 HEINELE & Needle roller bearing 2
24 07020-01021 SRR M10*1 Oil cup M10*1 1
25 175-61-13632 i Shaft 1
26 01010-50820 124 M8*20 Bolt M8*20 3
27 01602-20825 #E 8 Washer 8 4
28 175-61-13641 e Rock arm 1
29 01010-50840 1242 M8*40 Bolt M8*40 1
30 198-21-12240 HE Sleeve 3
31 175-61-13621 Za Frame 1
32 01010-50835 1242 M8*35 Bolt M8*35 1
33 171-86-03000 * 2z Bracket 1
34 01010-51475 124 M14*75 Bolt M14*75 1
35 01010-51465 1244 M14*65 Bolt M14*65 2
36 01643-31445 HE 14 Washer 14 3
¥ TR2AMAR D B PR 2 &) 287



SHANTUI TIERBEHZS | HEM

- TIRMNEX B
BLADE CONTROL LINKAGE

288 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 04248-31211 F Lever 1
2 01582-11210 128 M12*1.5 Nut M12*1.5 4
3 01508-41207 28 M12*1.5 & Nut (L.H.) M12*1.5 2
4 04250-41265 KA Joint bearing 4
5 04250-61265 FKATERR Joint bearing 2
6 01593-31210 128 M12*1.5 Nut M12*1.5 5
7 04050-13020 FOss Cotter pin 5
8 195-61-21281 R Bracket 1
9 01010-51230 124 M12*30 Bolt M12*30 4
10 01602-21236 #E 12 Washer 12 4
1 175-61-13662 i Shaft 1
12 GB290-HK2016 TR ESNE R S A Needle roller bearing 4
13 195-61-21321 EE Sleeve 1
14 195-61-21290 BE Rock arm 1
15 175-61-21290 #F Lever 1
16 04010-10519 FE Woodruff Key 2
17 01010-50830 248 M8*30 Bolt M8*30 2
18 01602-20825 HHE 8 Washer 8 2
19 04245-41217 #F Lever 1
20 06122-02004 B FEH B Ring, Dust 6
21 07020-01021 PR M10*1 Oil cup M10*1 3
22 04064-02012 B Retainer ring 1
23 01640-22032 #E 20 Washer 20 1
24 175-61-21310 BE Rock arm 1
25 195-61-21312 fRE Spacer 1
26 04248-31257 #F Lever 1
27 01090-51240 1242 M12*1.5*40 Bolt M12*1.5*40 1
28 04254-11232 HE Washer 2
¥ TR2AMAR D B PR 2 &) 289



SHANTUI TIERBEHZS | HEM

= TR S L ER IR ER B4
BLADE TILT AND RIPPER CONTROL LINKAGE

L REHRERTEM
Parts With[ ] Are Use Only For Fix Position

290 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 04245-41213 F Lever 1
2 01582-11210 12 M12*1.5 Nut M12*1.5 6
3 04250-41265 K& Joint bearing 6
4 01593-31210 12 M12*1.5 Nut M12*1.5 6
5 04050-13020 FOass Cotter pin 6
6 04254-11232 HE Washer 5
7 175-61-13691 R Rock arm 1
8 01010-50840 121 M8*40 Bolt M8*40 1
9 01602-20825 8 Washer 8 5
10 175-61-13681 BB Rock arm 1
11 01010-50830 124 M8*30 Bolt M8*30 3
12 04248-31230 7+ Lever 1
13 04250-61265 %R Joint bearing 2
14 01508-41207 125 M12*1.5 & Nut (L.H.) M12*1.5 2
15 07020-01021 SEAFR M10*1 Oil cup M10*1 2
16 195-61-21240 i Shaft 1
17 06122-02004 A Ring, Dust 4
18 GB290-HK2016 R EINBIE S K Needle roller bearing 4
19 04010-00519 ek Woodruff Key 2
20 175-61-21280 T3 Bracket 1
21 01010-51235 12 M12*35 Bolt M12*35 2
22 01643-31232 HE 12 Washer 12 2
23 195-61-21290 = Rock arm 1
24 175-61-13870 F Lever 1
25 01090-51240 1242 M12*1.5*40 Bolt M12*1.5*40 2
26 195-78-42291 i Shaft 1
27 195-78-42310 HAF Lever 1
28 04248-31237 7+ Lever 1
29 01010-50825 1242 M8*25 Bolt M8*25 1
30 01643-30823 #E 8 Washer 8 1
¥ TR2AMAR D B PR 2 &) 291



SHANTUI TIERBEHZS | HEM

L BRI (172)
RIPPER CONTROL LEVER (1/2)

@— Tﬂ@ 7%3
o2 S
®— L g-® ®
S
05 & @b\
@ @ A
%l;ADCSW&W
b
L 23REEN R ®
Ripper Servo Valves,—

292 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 171-87-02000 F Handle 1
2 195-43-44220 12K Nut 1
3 195-61-45140 E Guard 1
4 23Y-86B-00002 JEE Seat 1
5 01220-40508 1247 M5*8 Screw M5*8 4
6 01601-20513 5 Washer 5 4
7 23Y-86B-02000 %4 Button 1
8 175-61-31750 Mk Block 1
9 01640-22232 g 22 Washer 22 1
10 195-61-45230 2R Nut 1
11 01580-10806 125 M8 Nut M8 1
12 04050-13018 FO8 Cotter pin 1
13 04211-20844 X AR Fork plate 1
14 04205-10822 $H4h Pin shaft 1
15 04050-02015 FOass Cotter pin 1
16 195-61-45290 HE Spring 1
17 23Y-86B-04000 e Rock arm 1
18 01010-50816 124 M8*16 Bolt M8*16 3
19 01643-30823 #E 8 Washer 8 3
20 23Y-86B-03000 *z8 Bracket 1
21 171-87-01000 BYAT Control lever 1
22 01010-50835 1244 M8*35 Bolt M8*35 2
23 01602-20825 #E 8 Washer 8 2
24 01010-50840 1244 M8*40 Bolt M8*40 1
25 195-78-42360 AT Lever 1
26 04250-61265 XK TR Joint bearing 1
27 01593-31210 12/ M12*1.5 Nut M12*1.5 2
28 04050-13020 FO8 Cotter pin 2
29 01508-41207 125 M12*1.5 & Nut (L.H.) M12*1.5 1
30 04248-31228 #F Lever 1
31 01582-11210 12 M12*1.5 Nut M12*1.5 1
32 04250-41265 K& Joint bearing 1
33 01010-51040 124 M10*40 Bolt M10*40 2
34 01011-51045 124 M10*145 Bolt M10*145 1
35 01602-21030 #E 10 Washer 10 3
36 01643-31032 #EE 10 Washer 10 3
37 07000-13022 O #E O-ring 2
i TR AR A HR A 293



SHANTUI TIERBEHZS | HEM

AL BRI (2/2)
RIPPER CONTROL LEVER (2/2)

G-y g 2

To Ripper selector valve

Solenoid valve(?)

294 LW TR AR AR



FHEM | TIERERRIRS

SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 01010-51035 124 M10*35 Bolt M10*35 6
2 01602-21030 #E 10 Washer 10 1
3 01643-31032 #E 10 Washer 10 9
4 07000-13022 O HE O-ring 4
5 23Y-89B-00001 E= Flange 1
6 07230-20210 Bk Nipple 4
7 07005-01412 T E Sealing gasket 4
8 07102-20204 wE Hose 2
9 23Y-89B-00002 E= Flange 1
10 01011-51005 124 M10*105 Bolt M10*105 4
11 171-86-04000 & 2 Valve seat 1
12 171-86-05000 B 7% i) Solenoid valve 1
13 01252-70640 1247 M6*40 Screw M6*40 4
14 01602-20619 #HE 6 Washer 6 4
15 23Y-89-12100 L Nipple 2
16 07102-20314 WE Hose 1
17 01010-51025 124 M10*25 Bolt M10*25 2
¥ TR2AMAR D B PR 2 &) 295



SHANTUI BT | THER

296 LW TR AR AR



TUEEM | TIEES SHANTUI

T{ERE
WORK EQUIPMENT

LWLt TRV B ERAE 297



TERE | 2HEMR

SHANTUI

B
STRAIGHT TILT BLADE

LW TR AR AR

298



BUEM | TERE SHANTUI

Fs S FHER =) ERANE
NO. PART NO. PART NAME QTY MODEL

1 175-71-31000 ES-374 Blade ass'y 1

2 07020-01021 SR M10*1 Oil cup M10*1 10

3 175-70-26310 il Cutting edge 3

4 175-71-11454 1242 Bolt 21

5 01643-52245 22 Washer 22 35

6 175-71-11530 12105 Nut 35

7 175-71-22272 71 Bit, End (L.H.) 1

8 175-71-22282 HI1H Bit, End (R.H.) 1

9 175-71-11463 1242 Bolt 14

10 175-71-11351 i Shaft 2

1 195-71-11520 B Pin 2

12 01010-51435 124 M14*35 Bolt M14*35 2

13 01643-31445 #HE 14 Washer 14 2

LWLt TRV B ERAE 299



SHANTUI TIERE | SHEM

B
STRAIGHT TILT FRAME

300 LW TR AR AR



THEM | TERE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-71-31152 LT Push rod (L.H.) 1
2 175-71-31166 BT Push rod (R.H.) 1
3 07020-01021 SR M10*1 Oil cup M10*1 4
4 175-71-11482 TRE End cover 2
5 175-71-11491 1242 Bolt 8
6 175-71-11520 125 Nut 8
7 01643-32260 R 22 Washer 22 8
8 175-70-23133 BRiE L Ball Joint 2
9 01010-52450 1242 M24*50 Bolt M24*50 16
10 01643-32460 #pE 24 Washer 24 16
1 175-71-21261 3k Nipple 2
12 175-71-21221 H Pin 4
13 175-71-21230 PR Lock plate 4
14 01010-51440 124 M14*40 Bolt M14*40 16
15 01643-31445 #E 14 Washer 14 32
16 175-71-31183 T Arm (L.H.) 1
17 01010-51270 124 M12*70 Bolt M12*70 4
18 01643-31232 #E 12 Washer 12 4
19 01011-82700 1242 M27*100 Bolt M27*100 20
20 01643-32780 7 27 Washer 27 28
21 175-71-31390 g Shim 4
22 175-71-31410 #E Shim 8
23 175-71-31420 iy Shim 4
24 175-71-31233 =1 Arm (R.H.) 1
25 175-71-21351 1242 Bolt 8
26 175-71-21272 * #F Support bar 1
27 175-71-11281 24T Screw 1
28 175-71-31280 U E End cover 2
29 175-71-31250 #H Shim 32
30 175-71-31260 7R Shim 56
31 175-71-31270 B Shim 48
32 175-71-31293 X = Support 2
33 154-71-21290 B Pin 4
34 175-71-21330 P Lock washer 4
35 01010-51435 124 M14*35 Bolt M14*35 16
Wit TRRARR A EIRA R 301



SHANTUI TIERE | SHEM

Ay
ANGLE BLADE

302 LW TR AR AR



THEM | TERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 24Y-81-01000 IS Blade 1
2 175-70-26310 b= Edge, Cutting 1
3 24Y-81-00006 TR Edge, Cutting 2
4 24Y-81-00001 xTIA Bit, End (L.H.) 1
5 24Y-81-00002 w1 Bit, End (L.H.) 1
6 175-71-11454 12 44 Bolt 41
7 175-71-11530 1210 Nut 41
8 01643-52245 g 22 Washer 22 39
9 24Y-81-00010 i Shaft pin 1
10 09257-06009 PIERE Lock washer 1
" 01643-21445 | Washer 12
12 01010-51435 1244 M14*35 Bolt M14*35 4
13 24Y-81-00008 £ Pin 4
14 24Y-81-00007 R Plate 4
15 01010-51430 1248 M14*30 Bolt M14*30 8
16 04050-04026 FOH Cotter pin 4
17 24Y-81-02000 ET Link 4
18 24Y-81-00003 HheH Shaft pin 4
19 170-70-12240 1 Pin 2
L TAEHMAR (R PR 7] 303



TERE | 2HEMR

SHANTUI

S
C-FRAME

LW TR AR AR

304



THEM | TERE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

1 24Y-81-05000 S C-Frame 1

2 175-71-11482 inE End cover 2

3 175-71-11491 1242 Bolt 8

4 01643-52245 g 22 Washer 22 8

5 01580-12218 125 M22 Nut M22 8

6 154-70-19181 i $H Pin 2
7 01010-51430 1242 M14*30 Bolt M14*30 2
8 205-06-62270 ragec] Washer 2
9 24Y-81-03000 g s Support rod 2
10 175-70-12160 thE Shaft cover 2
1 01010-52095 1242 M20*95 Bolt M20*95 8
12 01643-32060 #pE 20 Washer 20 8
13 01010-51870 124 M18*70 Bolt M18*70 4
14 01580-11815 128 M18 Nut M18 4
15 01643-51845 #E 18 Washer 18 4
16 175-70-12130 24T Screw 2
17 24Y-81-00005 BRIz Ball Joint 2
18 24Y-81-04000 AT Support rod 2
19 07020-01021 SRR M10*1 Oil cup M10*1 4
20 01010-51435 124 M14*35 Bolt M14*35 2
21 01643-21445 HE Washer 4
22 24Y-81-00004 24T Screw 2
23 150-70-13411 HH Pin 2
24 170-70-12240 i H Pin 2
25 04050-04026 FOHE Cotter pin 2
26 175-70-23133 Rz L Ball Joint 2
27 01643-32460 1 24 Washer 24 16
28 01010-52450 124 M24*50 Bolt M24*50 16
29 195-71-11520 H Pin 2
30 175-71-11351 i Shaft 2
31 24Y-81-00011 i 1E 12 Lock bolt 2

¥ TR2AMAR D B PR 2 &) 305



TERE | 2HEMR

SHANTUI

# U F5F
SEMI-U BLADE

LW TR AR AR

306



THEM | TERE

SHANTUI

Fs S THER H=E ERHE
NO. PART NO. PART NAME QTY | MODEL
1 171-82-01000 ¥ U Rs T Semi-U blade 1
2 175-71-27842A a0 Bracket 2
3 175-71-31121 poir L.H. Bracket 1
4 175-71-31131 peyard R.H. Bracket 1
5 175-71-31141 % Seat 2
6 171-82-01122 1 Plate 2
7 175-71-22350 ER Plate (L.H.) 1
8 175-71-22360 R Plate (R.H.) 1
9 175-71-22340 BR fir 2 Limit stop 2
10 07020-01021 SHAR M10*1 Oil cup M10*1 6
11 175-71-26310 TR Edge, Cutting 1
12 175-71-11454 124 Bolt 17
13 01643-52245 HhE 22 Washer 22 35
14 175-71-11530 125 Nut 35
15 175-71-22272 x=71% Bit, End (L.H.) 1
16 175-71-22282 H715 Bit, End (L.H.) 1
17 175-71-11463 1244 Bolt 18
18 175-71-11351 g Shaft 2
19 195-71-11520 4 Pin 2
20 01010-51435 #244 M14*35 Bolt M14*35 2
21 01643-31445 HE 14 Washer 14 2
22 171-82-00003 il Edge, Cutting 1
23 171-82-00002 TR Edge, Cutting 2
24 171-82-00001 il Edge, Cutting 1
3 T2 A E IR & 307



TERE | 2HEMR

SHANTUI

3 U 4 HERT
SEMI-U BLADE FRAME

LW TR AR AR

308



THEM | TERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 175-71-31152 AT Push rod (L.H.) 1

2 175-71-31166 BT Push rod (R.H.) 1

3 175-71-21182 X Ze Bracket 2
4 175-71-31173 X5 Bracket (L.H.) 1

5 175-71-31622 HXE Bracket (R.H.) 1

6 175-71-31650 EFESR L.H. Bracket 1

7 175-71-31660 HEER R.H. Bracket 1

8 175-71-11272 7R FE Bearing support 1

9 175-71-31311 £z Bracket 1

10 07020-01021 SRR M10*1 Oil cup M10*1 4
1 175-71-11482 W End cover 2
12 175-71-11491 124 Bolt 8
13 175-71-11520 2 £ Nut 8
14 01643-32260 #HEE 22 Washer 22 8
15 175-70-23133 BRiE Sk Ball Joint 2
16 01010-52450 12+ M24*50 Bolt M24*50 16
17 01643-32460 g 24 Washer 24 16
18 175-71-21261 L Nipple 2
19 175-71-21221 $H Pin 4
20 175-71-21230 Bt Lock plate 4
21 01010-51440 12 M14*40 Bolt M14*40 16
22 01643-31445 #E 14 Washer 14 32
23 175-71-31183 B Arm (L.H.) 1

24 01010-51270 124 M12*70 Bolt M12*70 4
25 01643-31232 HE 12 Washer 12 4
26 01011-82700 124 M27*100 Bolt M27*100 20
27 01643-32780 27 Washer 27 28
28 175-71-31390 #H Shim 4
29 175-71-31410 #hH Shim 8
30 175-71-31420 #h Shim 4
31 175-71-31233 =1 Arm (R.H.) 1

32 175-71-21351 124 Bolt 8

L TAEHMAR (R PR 7] 309



TERE | 2HEMR

SHANTUI

3 U 4 HERT
SEMI-U BLADE FRAME

LW TR AR AR

310



THEM | TERE

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
33 175-71-21272 XAt Support bar 1
34 175-71-11281 12T Screw 1
35 175-71-31280 i 2= End cover 2
36 175-71-31250 iy Shim 32
37 175-71-31260 iy Shim 56
38 175-71-31270 iy Shim 48
39 175-71-31293 X = Support 2
40 175-71-31562 BRiE L Ball Joint 2
41 175-71-31190 e End cover 2
42 195-71-22681 3k Nipple 2
43 154-71-21290 B Pin 4
44 175-71-21330 P Lock washer 4
45 01010-51435 124 M14*35 Bolt M14*35 16
it TASHUMAR A PR 311



SHANTUI TIERE | THER

F5|%E
TOWING DEVICE

312 LW TR AR AR



THEM | TERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL

1 175-69-21212 HE Seat, Hook 1

2 195-69-11230 wHE Bushing 2

3 01052-51675 1242 M16*1.5*75 Bolt M16*1.5*75 1

4 01592-11619 12 M16*1.5 Nut M16*1.5 1

5 04050-14030 FOass Cotter pin 1

6 195-69-11223 SEF B Pin ass'y 1

7 175-69-21111 L ES|4R Traction frame (L.H.) 1

8 175-69-21121 HED|E Traction frame (R.H.) 1

9 170-69-11143 124 Bolt 4

10 01580-03326 12K M33*3 Nut M33*3 4

11 01643-33380 #HE 33 Washer 33 4

12 01018-33990 124 M39*3*90 Bolt M39*3*90 10

13 195-69-11140 #HE Washer 10

313

W TREAMAR D B RR 2 7



SHANTUI TIERE | SHEM

Ry /Na ko8
TRIPLE-SHANK RIPPLER ASS'Y

314 LW TR AR AR



THEM | TERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-78-61113 ISR L.H. Bracket 1
2 175-78-61124 SR R.H. Bracket 1
3 175-78-61151 8 Pin 4
4 175-78-61181 4 Pin 4
5 175-78-61161 $H Pin 2
6 175-78-61171 4 Pin 2
7 07020-01021 SRR M10*1 Oil cup M10*1 4
8 195-78-21171 R Plate 12
9 01010-51645 124 M16*45 Bolt M16*45 4
10 01643-21645 HE Washer 4
11 01010-52040 124 M20*40 Bolt M20*40 25
12 01643-32060 #E 20 Washer 20 25
13 175-78-61141 - Cross beam 1
14 175-78-61271 HHE Bushing 2
15 175-78-61281 225 B Seal ring 8
16 175-78-61132 TR Connecting frame 1
17 175-78-61261 HHE Bushing 2
18 01018-33990 124 M39*3*90 Bolt M39*3*90 10
19 195-78-11270 Ve Y Studs 4
20 195-69-11131 25 Nut 4
21 195-69-11140 HE Washer 14
22 175-78-21615 L/ Ripper shank 3
23 175-78-31230 PSEN Tooth tip 3
24 195-78-21320 R Holder 3
25 175-78-21740 HE Bushing 15
26 175-78-61331 $H Pin 3
27 175-78-61341 EIN Ring 6
28 01602-21648 #HE 16 Washer 16 4
29 175-78-61320 BR3P HR Guard plate 1
¥ TR2AMAR D B PR 2 &) 315



SHANTUI TIERE | THER

LShrsg e RN
SINGLE-SHANK RIPPER ASS'Y

¥#E B
Detail B

#¥E D
Detail D

%

#E C
Detail C

316 LW TR AR AR



THEM | TERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 175-78-61113 ISR Bracket (L.H.) 1
2 175-78-61124 SR Bracket (R.H.) 1
3 175-78-61151 8 Pin 4
4 175-78-61181 4 Pin 4
5 175-78-61161 $H Pin 2
6 175-78-61171 4 Pin 2
7 07020-01021 SRR M10*1 Oil cup M10*1 4
8 195-78-21171 R Plate 11
9 24Y-89-10000 R Plate 1
10 01010-52045 121 M20*45 Bolt M20*45 25
11 01018-33990 124 M39*3*90 Bolt M39*3*90 10
12 01643-32060 #E 20 Washer 20 25
13 24Y-89-20000 1ER Cross beam 1
14 175-78-61271 HHE Bushing 2
15 175-78-61132 EREELE Connecting frame 1
16 175-78-61261 HHE Bushing 2
17 175-78-61281 73 B Seal ring 8
18 195-78-11270 PR Y Studs 4
19 195-69-11131 2R Nut 4
20 195-69-11140 #E Washer 14
21 24Y-89-30000 HAF Tooth lever 1
22 175-78-31230 rSEAN Tooth tip 1
23 195-78-21320 1RIPES Holder 1
24 175-78-21740 HE Bushing 5
25 175-78-61320 BhiPtR Guard plate 1
26 01010-51640 124 M16*40 Bolt M16*40 4
27 01643-31645 #E 16 Washer 16 4
28 01602-21648 B 16 Washer 16 4
29 24Y-89-00001 £ Pin 1
30 24Y-89-00002 E7N Ring 2
¥ TR2AMAR D B PR 2 &) 317



SHANTUI BT | THER

318 LW TR AR AR



BHEM | R5ES (RE GPS) SHANTUI

HRRSE (7% GPS)
ELECTRICAL SYSTEM (WITHOUT GPS)

LWLt TRV B ERAE 319



SHANTUI BSZG (i GPS) | BAEEM

SRS (1/2)
ELECTRICAL SYSTEM (1/2)

®
=i SN
= § . o O\ 3 B
N

kS ‘ B
7\ R
% tartin o\r ’
h ( (o) /tarting relay
4 ) X
EeREFX
’< High and Low Voltage switch

@ nerator

) AN

320 LW TR AR AR



SHEM | SRS (RE GPS) SHANTUI

Fs S FHER HE EAHE
NO. PART NO. PART NAME QTY MODEL
1 171-07-03000 KN L&LER Engine wiring harness 1
2 23Y-07B-08000 BEhA IR S Starter's bond strap 1
3 08035-12510 gk Wire clip 4
4 171-07-01000 B 45 Cable 1
5 01010-51016 124 M10*16 Bolt M10*16 6
6 01643-31032 #HE 10 Washer 10 6
7 D2711-10500 L WIN Horn 1
8 171-07-04000 ST R Headlight wiring 1
harness
9 D2320-15000 SHIR L A8 Oil temperature sensor 2
10 23Y-07E-00003 =3k Nipple 1
1 D2160-00800 SHIRERMRITIE R Airfilter indicator 1
12 D2401-07000 TEAT Working lamp 2
13 08034-20519 kit Clamp 7
14 23Y-07B-13000 KTE(FH) Lamp cover (R.H.) 1
15 08035-11014 ¥k Wire clip 6
16 01010-50816 124 M8*16 Bolt M8*16 1
17 01643-30823 #E 8 Washer 8 1
18 01010-51216 12 M12*16 Bolt M12*16 6
19 01643-31232 HE 12 Washer 12 6
20 D2300-00700 E LR Pressure sensor 1
21 23Y-07B-12000 KTE (X)) Lamp cover (L.H.) 1

LWLt TRV B ERAE 321



SHANTUI BSZG (i GPS) | BAEEM

SEG (2/2)
ELECTRICAL SYSTEM (2/2)

322 LW TR AR AR



THEMR | BSFEL (13 GPS)

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
1 175-06-38561 Xz Bracket 1
2 175-06-38810 X8 Bracket 1
3 D2590-00820 FREFx Stroke switch 1
4 01010-51016 124 M10*16 Bolt M10*16 14
5 01643-31032 #E 10 Washer 10 14
6 D2401-07040 9] Lamp 2
7 D2401-07000 TEXT Working lamp 1
8 16Y-07C-00008 x5 Bracket 1
9 08035-11010 “ZFk Wire clip 8
10 08035-12510 ZFk Wire clip 1
1 08035-11510 Rk Wire clip 2
12 08035-12010 &Rk Wire clip 3
13 171-07-02000 AR AR L 5 Floor frame wiring 1
harness
it TASHUMAR A PR 323



SHANTU' BEZES% (4% GPS) | S4B M

NE]
METER BOX

324 LW TR AR AR



SHEM | SRS (RE GPS) SHANTUI

Fs S THER = ERHE
NO. PART NO. PART NAME QTY MODEL

1 171-07-07000 FERVN Box body 1

5 D2210-00000 Y14y (VDO) Combination meter 1

- (VOD)

3 D2500-00000 B FFE Start switch

4 D2530-01500 FF& Switch 4

5 23Y-91B-01000 NERE Meter platform

LWLt TRV B ERAE 325



SHANTUI BSZG (i GPS) | BAEEM

MEJFSHRELE
RELAY AND FUSE BOX

REEEER
" BaCK-up alﬂ\
~ | &
N Iy

S

326 Wi TR DBRAR



SHEM | SRS (RE GPS) SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL

1 D2510-00600 ) )\ FF 34 Horn switch 1

2 D2650-01100 I\ 48 B8 B Horn relay 1

3 D1620-00000 B R4k EE Voltage relay 1

4 08035-12010 43k Wire clip 2

5 D2763-00900 RG22 Fuse box 1

6 D2660-02000 B A4S Universal Relay 1

7 08035-11510 43k Wire clip 5

8 01010-51016 24 M10*16 Bolt M10*16 7

9 01643-31032 #E 10 Washer 10 7

LWLt TRV B ERAE 327



SHANTUI BSZG (i GPS) | BAEEM

SRt SR
BATTERY AND RELAY

ERIE %
FenderLJt’//

328 LW TR AR AR



THEMR | BSFEL (13 GPS)

SHANTUI

Fs S FHAR 2 &AL
NO. PART NO. PART NAME QTY MODEL
1 08038-00035 =2 Cover
2 01010-51016 124 M10*16 Bolt M10*16
3 01643-31032 HE 10 Washer 10 12
4 171-07-01000 B4 Cable 1
5 08035-12510 sk Wire clip 2
6 D1011-07500 B3t Battery 2
7 D2000-00000 BHRE Insulating sleeve 2
8 D2000-00001 BHRE Insulating sleeve 2
W(ERHL+EE Cable (Battery+ To
9 171_07_13000 EE,JL.(EEEE,/HZ :tEEIEE/ ( y 1
i -) Battery-)
" Cable (Battery negative
10 171-07-14000 B (BB k- E%) : 1
- Bond strapping)
11 171-07-15000 B4 (SHEih +- 45538 ) Cable (Battery+-Relay) 1
12 01643-30823 HE 8 Washer 8 2
13 01010-50825 244 M8*25 Bolt M8*25 2
14 D2610-60000 EE ke A Battery relay 1
15 01580-11008 24 M10 Nut M10 8
16 121-07-16000 E1R Binder plate 2
17 175-06-39621 KRS Lever 4
18 171-07-00001 #H Pad 1
WL TENHERNBIRAE 329



SRS (1% GPS) | 2HEM

SHANTUI

BEES
CAB ELECTRIC

7i_=5u

LW TR AR AR

330



THEMR | BSFEL (13 GPS)

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL

1 171-08-01000 Blp=sw Cab wiring harness 1

2 D2430-01000 =WNKT Interior lamp 1

3 01643-30823 8 Washer 8 2

4 01220-40820 1257 M8*20 Screw M8*20 2

5 D2830-42500 R Fan 1

6 08035-11010 Gk Wire clip 6

7 D2801-05030 FIES Wiper 1

8 01010-51016 124 M10*16 Bolt M10*16 4

9 01643-31032 #E 10 Washer 10 4

10 08035-11510 ZFk Wire clip 3

1 D2801-09510 B MR Wiper 1

12 01252-70620 #2457 M6*20 Screw M6*20 4

13 01643-30623 #HE 6 Washer 6 4

14 171-08-00001 R Plate 1

331

W TREAMAR D B RR 2 7



SHANTUI BT | THER

332 LW TR AR AR



TLEER | RSES (3 GPS) SHANTUI

HS&4% (3 GPS)
ELECTRICAL SYSTEM (WITH GPS)

LWLt TRV B ERAE 333



SHANTUI MRS (% GPS) | TEM

RSERS (1/2)
ELECTRICAL SYSTEM (1/2)

®
= O ®
§ (5) @ w
=) § B TN tebe
\%‘F' B E I

\ bartino
f~—=Startin Qr e~
\//@ \?} o Starting relay Py

@) Q

12 & Sl
@ O Q)
EEREFX
'{ igh~-and Low Voltage switch
o @ @

./

o)

334 LW TR AR AR



THEM | BSFES (3 GPS)

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 175-06-38561 Xz Bracket 1
2 175-06-38810 X8 Bracket 1
3 D2590-00820 FREFx Stroke switch 1
4 01010-51016 124 M10*16 Bolt M10*16 14
5 01643-31032 #E 10 Washer 10 14
6 D2401-07040 9] Lamp 2
7 D2401-07000 TEXT Working lamp 1
8 16Y-07C-00008 x5 Bracket 1
9 08035-11010 “ZFk Wire clip 8
10 08035-12510 ZFk Wire clip 1
1 08035-11510 Rk Wire clip 2
12 08035-12010 &Rk Wire clip 3
13 171-07-02000 AR AR L 5 Floor frame wiring 1
harness
14 23Y-07B-13000 KTE(FH) Lamp cover (R.H.) 1
15 08035-11014 Gk Wire clip 6
16 01010-50816 1242 M8*16 Bolt M8*16 1
17 01643-30823 #HE 8 Washer 8 1
18 01010-51216 24 M12*16 Bolt M12*16 6
19 01643-31232 HE 12 Washer 12 6
20 D2300-01000 EHEREE Pressure sensor 1
21 23Y-07B-12000 K& (%) Lamp cover (L.H.) 1
¥ TR2AMAR D B PR 2 &) 335



SHANTUI MRS (% GPS) | TEM

SRS (2/2)
ELECTRICAL SYSTEM (2/2)

336 LW TR AR AR



THEM | BSFES (3 GPS)

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
1 175-06-38561 Xz Bracket 1
2 175-06-38810 X8 Bracket 1
3 D2590-00820 FREFx Stroke switch 1
4 01010-51016 124 M10*16 Bolt M10*16 14
5 01643-31032 #E 10 Washer 10 14
6 D2401-07040 9] Lamp 2
7 D2401-07000 TEXT Working lamp 1
8 16Y-07C-00008 x5 Bracket 1
9 08035-11010 “ZFk Wire clip 8
10 08035-12510 ZFk Wire clip 1
1 08035-11510 Rk Wire clip 2
12 08035-12010 &Rk Wire clip 3
13 171-07-02000 AR AR L 5 Floor frame wiring 1
harness
it TASHUMAR A PR 337



SHANTUI MRS (% GPS) | TEM

NE]
METER BOX

338 LW TR AR AR



THEM | BSFES (3 GPS)

SHANTUI

Fs S THER H=E ERHE
NO. PART NO. PART NAME QTY MODEL
1 171-07-07000 FERVN Box body 1
2 D2210-00090 HEMNER Combination meter 1
3 D2500-00000 BEhFFE Start switch 1
4 D2530-01500 FF%£ Switch 4
5 D2510-00200 IR FFFE Button switch 3
6 23Y-91B-01000 NERE Meter platform 1
7 01010-50820 1242 M8*20 Bolt M8*20 4
8 01643-30823 #E 8 Washer 8 4
9 01641-20608 #E 6 Washer 6 8
10 01252-70620 1247 M6*20 Screw M6*20 4
11 171-07A-20000 = Cover 1
12 171-07A-21000 JEHR Bottom plate 1
GPS Intelligent
13 D2234-00200 GPS & g1z 28 1
controller
14 08037-11025 e Ring tube 1
Instrument Wiring
15 171-07A-19000 WFRIELER (T ) 1
harness (Lower)
16 01010-51016 124 M10*16 Bolt M10*16 3
17 08035-12510 %k Wire clip 3
18 08034-20414 Eiid Clamp 2
19 D2660-02020 1B A4k a3 Universal Relay 2
20 01641-20508 #HhiE 5 Washer 5 2
21 01220-40512 12£T M5*12 Screw M5*12 2
22 08034-20519 ki Clamp 2
23 D2261-01000 SENDERCAN SENDERCAN 1
24 01220-40312 2T M3*12 Screw M3*12 8
25 01641-20305 #HiE3 Washer 3 8
26 D2261-01010 HRET Intelligent unit 1
27 01643-31032 #E 10 Washer 10 3
Instrument Wiring
28 23Y-07C-21000 WFRBELR (L) 1
harness (Upper)
29 01220-40620 1247 M6*20 Screw M6*20 4
30 01641-20812 8 Washer 8 8
31 01010-50825 124 M8*25 Bolt M8*25 8
WL TENHERNBIRAE 339



SHANTUI MRS (% GPS) | TEM

MRS RS
RELAY AND FUSE BOX

@ §
e @
V»—
)
gii C _\-‘il'ﬁ O 14
To Starte
motor C
t .
ermina - >
mEmEER D [
o Back-up a'al" o ‘:;’.' 3
PAERS 2 i\

N ol ©

S I dme e . " .

5 P LNETE
To Battery relay

— 5k

340 Wi TR DBRAR



THEM | BSFES (3 GPS)

SHANTUI

Fs S FHER e EAHE
NO. PART NO. PART NAME QTY MODEL
1 D2510-00600 W\ FF 5% Horn switch 1
2 D2650-01100 I\ 48 B8 B Horn relay 1
3 D1620-00000 B R4k EE Voltage relay 1
4 08035-12010 Gk Wire clip 2
5 D2763-00900 R 22 Fuse box 1
6 D2660-02000 B A4S Universal Relay 1
7 08035-11510 Gk Wire clip 5
8 01010-51016 124 M10*16 Bolt M10*16 7
9 01643-31032 #E 10 Washer 10 7
10 D2331-71500 - Vertical fuel level 1
sensor
11 01220-40516 1247 M5*16 Screw M5*16
12 01641-20508 ) Washer 5 5
¥ TR2AMAR D B PR 2 &) 341



SHANTUI MRS (% GPS) | TEM

SRt SR
BATTERY AND RELAY

EEWR
Fender L.H.

342 LW TR AR AR



THEM | BSFES (3 GPS)

SHANTUI

Fs S FHER HE EHHLE
NO. PART NO. PART NAME QTY MODEL
1 08038-00035 = Cover 5
2 01010-51016 24 M10*16 Bolt M10*16 1
3 01643-31032 #E 10 Washer 10 15
4 171-07-01000 B4 Cable 1
5 08035-12510 %% Wire clip 2
6 D1011-07500 Bt Battery 2
7 D2000-00000 BHRE Insulating sleeve 2
8 D2000-00001 BHRE Insulating sleeve 2
9 171-07-13000 Eié’”g (Bt + Z8S g’zzzﬁattem To 1
10 171-07A-15000 B4 Cable 1
11 171-07-15000 45 (e + 4kE 5 ) Cable (Battery+-Relay) 1
12 01643-30823 H#E 8 Washer 8 4
13 01010-50825 1244 M8*25 Bolt M8*25 2
14 D2610-60000 ZHth kB R Battery relay 1
15 01580-11008 ¥ M10 Nut M10 8
16 121-07-16000 EAR Binder plate 2
17 175-06-39621 A Lever 4
18 171-07-00001 #e Pad 1
19 171-07A-14000 B4 Cable 1
20 01580-10806 21 M8 Nut M8 2
21 01220-70820 #2457 M8*20 Screw M8*20 2
22 D2602-10010 ZHMEFE Battery main switch 1
23 171-07A-00005 R Plate 1
LI TN MR R E R A 343



SHANTUI BT | THER

344 L3 TR ERA A



TLEM | WEEE SHANTUI

fitRacE
OPERATOR COMPARTMENT

LWLt TRV B ERAE 345



SHANTUI WELE | SrEEM

Bt R &%
OPERATOR'S SEAT

56

346 LW TR AR AR



BUHEM | WELE SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL

1 23Y-53B-10000 B Operator's seat 1

2 171-53-01000 JBE Seat 1

3 01643-31232 #E 12 Washer 12 4

4 01010-51225 124 M12*25 Bolt M12*25 4

5 01010-50825 24 M8*25 Bolt M8*25 4

6 01643-30823 HHE 8 Washer 8 4

LWLt TRV B ERAE 347



MERE | THEM

= ®
N ® %@@ vee ® |
\NW Q\% << &y\ ‘@@@@@%@@ m @
9 > @O | X/ — Y/ _TM
L TV R e o U T 5T
0@ ® ® O—g N\ / ®
®@® @@ ®

LW TR AR AR

SHANTUI

BrElRER
FRAME, ROPS

348



THEMR | MERE

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 171-59-01000 RS Frame, ROPS 1
2 171-59-07000 R(H) Bracket (R.H.) 1
3 171-59-05000 X ERE Support (R.H) 1
4 171-59-06000 5 (£) Bracket (L.H.) 1
5 01643-33080 #.E 30 Washer 30 10
6 01011-53020 24 M30*3*120 Bolt M30*3*120 8
7 171-59-04000 EXIEL Support (L.H) 1
8 01011-53310 24 M33*3*110 Bolt M33*3*110 8
9 01643-33380 #E 33 Washer 33 10
10 01010-51860 24 M18*60 Bolt M18*60 8
1 01643-31845 HE 18 Washer 18 8
12 171-59-09000 LR Guard plate (L.H.) 1
13 171-59-02000 PR Guard plate 1
14 171-59-03000 AR Guard plate (R.H.) 1
15 01580-12722 2 M27 Nut M27 4
16 01643-32780 g 27 Washer 27 8
17 175-978-5210 24 Bolt 4
18 01010-51230 24 M12*30 Bolt M12*30 26
19 01643-31232 HE 12 Washer 12 26
20 195-56-11320 R Plate 4
21 154-54-42220 B EGE R Rubber cushion 8
22 195-54-45490 th Block 4
23 195-54-45510 EHEIN Shaft ring 4
24 171-59-00001 e Seat 2
25 171-59-08000 e Bracket 2
26 175-978-1260 R Adjusting gasket 2
27 01011-53325 24 M33*3*125 Bolt M33*3*125 1
28 01010-53385 24 M33*3*85 Bolt M33*3*85 1
29 01010-52465 24 M24*65 Bolt M24*65 8
30 01643-32460 H#E 24 Washer 24 20
31 01010-52770 124 M27*70 Bolt M27*70 4
32 01010-52470 24 M24*70 Bolt M24*70 12
33 175-978-1232 B Shim 12
34 09420-01907 *F Armrest 2
35 175-978-1270 BF Handle 2
36 175-978-1250 B Adjusting gasket 2
37 171-59-10000 W kT 2 5 Wiring harness, Rear 1
lamp
LI TN MR R E R A 349



MERE | THEM

SHANTUI

ERE
CAB

LW TR AR AR

350



THEMR | MERE

SHANTUI

Fs S FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 171-56-01000 HEZE Frame 1
2 171-56-02000 I(£) Door (L.H.) 1
3 171-56-03000 (F) Door (R.H.) 1
4 16Y-56C-04000 B4k Hinge 6
5 171-56-05000 VA Window (L.H.) 1
6 171-56-04000 paN | Window (R.H.) 1
7 171-56-11000 WGBS Gib, glass 2
8 171-56-00002 W Glass 2
9 171-56-10000 WIRES Gib, glass 2
10 171-56-00005 W Glass 1
1 171-56-12000 = E S Strip 1
12 171-56-06000 R & Seal strip 2
13 16Y-56C-08000 SE s Cushion 4
14 23Y-56B-12000 SRR Lock ass'y 2
15 171-56-14000 FERR Seat plate 2
16 16Y-56C-11000 ZERE Latch (L.H.) 1
17 16Y-56C-12000 AR Latch (R.H.) 1
18 01210-50425 #2457 M4*25 Screw M4*25 14
19 16Y-56C-00003 = Cover 15
20 171-56-00004 R Plate 1
21 16Y-56C-14000 B Rearview mirror 1
22 171-56-09000 R Plate 1
23 171-56-00009 e peo3a Sponge 1
24 171-56-00006 W& Seal strip 1
25 171-56-00007 egpiadt ] Sponge 4
26 171-56-00008 et Sponge 1
27 171-56-00010 EEER Sponge 1
28 171-56-00011 e iR Sponge 1
29 171-56-00012 et Sponge 1
30 23Y-57-00050 g Shim 14
31 171-56-08000 TRA Canopy 1
32 171-56-00001 e Seal strip 1
LI TN MR R E R A 351



MERE | THEM

SHANTUI

ERE
CAB

LW TR AR AR

352



THEMR | MERE

SHANTUI

Fs S FHER e ERANE
NO. PART NO. PART NAME QTY MODEL
33 171-56-13000 EX Strip 1
34 171-56-00003 IS Glass 1
35 171-56-00013 R Plate 2
36 23Y-56B-00016 = Cover 1
37 16Y-56C-00015 =S Strip 2
38 01010-51040 124 M10*40 Bolt M10*40 18
39 01643-31032 #E 10 Washer 10 60
40 01580-11008 128 M10 Nut M10 8
41 01010-50816 1242 M8*16 Bolt M8*16 6
42 01643-30823 #HE 8 Washer 8 6
43 01010-51020 124 M10*20 Bolt M10*20 8
44 01010-51460 124 M14*60 Bolt M14*60 13
45 01643-31445 #E 14 Washer 14 15
46 01010-51435 124 M14*35 Bolt M14*35 2
47 01220-40612 1247 M6*12 Screw M6*12 14
48 01641-20608 P 6 Washer 6 22
49 16Y-51C-19000 R Seat, Teacup 1
50 01573-20206 55T Seat 4
51 01010-51025 124 M10*25 Bolt M10*25 26
52 23Y-56B-00017 = Cover 1
53 23Y-56B-00019 HEXRH Hook 1
54 01214-50412 24T M4*12 Screw M4*12 4
55 171-56-00014 ®F Armrest 2
56 23Y-56B-17000 I PH Abat vent 1
57 17S-79H-45000 & Seat 2
¥ TR2AMAR D B PR 2 &) 353



SHANTUI

MiERE | FHEM

PRhE R R iE
MARKS AND PLATES

B [m 4%

=7 Revolve View B
® JL;E@ %8@ E
F= ﬂ‘ 7 ﬁ ]ﬁT EZi &@4_ @\ = B
® % | \1,],1\ ﬁlzl\l\® A i
|| OO \ Ol ‘ : 0
] | %
a9 @ @ c
CNG) View C
B PP 202122)(2324125(26)/20
i b/ [/ ]/
| IS [EH
! & i 7 | @.@@M
/1l ol “HA G T p/ Dﬂ]
| Hg ‘ LMH £
f ] RN N »LF
5%
E [a1hess
Revilr\?eﬁ%ﬁ @: A [g) Revolve View E
== LY —
& *’—‘
— HROHY
D [a) et G [k

354

Revolve View D

Revolve View G

Wi TR DBRAR



THEMR | MERE

SHANTUI

Fs s FHER s EHHLE
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 = Nameplate 1
2 09667-10880 FRhE Label plate 1
3 09817-00880 FRhE Label plate 1
4 09664-01000 FRhg Label plate 1
5 09808-01000 FRAE Label plate 1
6 09961-00100 AREHRhE Label plate 1
7 09964-13000 FRhE Label plate 2
8 171-90-00001 FRAE Label plate 2
9 09669-00003 %he Nameplate 1
10 09965-00100 ;maﬂﬁ?@&ﬁw’“ Label plate 1
11 09960-01001 1‘7;}#2'.'1 Label plate 4
12 09963-00100 BB Label plate 1
13 09657-00100 BrHiRAERERE Label plate 2
14 09806-00880 FRhE Label plate 3
15 04418-03060 FRAESNST Rivet 8
16 09669-00001 %ha Nameplate 1
17 09966-00100 IKFE B R AR R Label plate 1
18 09656-90080 RS A8 IR AR ATAE Label plate 1
19 09669-00002 e Nameplate 1
20 10Y-90B-00002 it Label plate 2
21 09670-00001 SRR Label plate 1
21 09670-00003 F= 1 BRI FRhE Label plate 1
22 09802-01000 FRAE Label plate 1
23 09967-00100 Frhg Label plate 1
23 09967-00200 FRhE Label plate 1
24 09658-00100 KEH IR RARAE Label plate 1
25 09679-02002 8 W\ FF £ AR k& Label plate 1
26 09671-31683 [/ -=Ec 27 A Label plate 1
26 09671-35468 [/ =527 % Label plate 1
27 09690-10710 FRhE Label plate 1
28 09692-10500 FrhE Label plate 1
29 09685-00001 BT EIRAE Label plate 1
30 09685-00002 BYFT YRR Label plate 1
31 16Y-90C-00003 FRhE Label plate 1
32 171-90-00002 it Label plate 1
33 10Y-90B-00004 FRhg Label plate 1
34 09683-30070 "R Label plate 1
LI TN MR R E R A 355



MERE | THEM

SHANTUI

21

SR RET BN
LUBRICATING AND TRACK RECOIL SYSTEM

o ®

Wi TR DBRAR

356



THEMR | MERE

SHANTUI

Fs S FHER HE &AL
NO. PART NO. PART NAME QTY MODEL
1 17S-79H-08000 B R Ak Electric pump ass'y 1
2 01643-30823 8 Washer 8 8
3 01010-50825 1244 M8*25 Bolt M8*25 7
4 24Y-79-13000 R Plate 1
5 24Y-79-07000 B R Hose ass'y 1
6 17S-79H-15001 =i’ Tee 1
7 24Y-79-06000 R R Hose ass'y 1
8 17S-79H-06000 e R Hose ass'y 1
9 24Y-79-04000 e R Hose ass'y 1
10 17S-79H-07000 B R Hose ass'y 1
11 17S-79H-00004 R Plate 1
12 17S-79H-02000 gk Joint 9
13 17S-79H-00003 =53 Clip 2
14 08061-50010 FF% Switch 1
15 08040-00800 REG 22 Fuse 1
16 17S-79H-03000 Haa) 1R R AL Change valve ass'y 1
17 17S-79H-04000 4R Wiring harness 1
18 17S-79H-05000 ZR Wiring harness 1
19 01010-50816 124 M8*16 Bolt M8*16 2
20 01643-31032 #E 10 Washer 10 2
21 01010-51025 12 M10*25 Bolt M10*25 2
22 01010-50630 1244 M6*30 Bole M6*30 2
23 01643-30623 #1086 Washer 6 2
24 17S-79H-00005 BIEIE RIRE Label plate 1
25 17S-79H-16300 E Guard 1
26 17S-79H-16002 WE Steel tube 1
27 23Y-79B-02100 HE Guard 1
28 24Y-79-00003 EE Tube 2
29 01010-51235 124 M12*35 Bolt M12*35 4
30 01643-31232 HE 12 Washer 12 4
31 01571-01218 FE Seat 4
32 17S-79H-00009 Bk Clip 2
33 17S-79H-44000 YEIRES Grease fitting 1
34 17S-79H-45000 JEE Seat 2
35 17S-79H-00010 BIRpE Warning plate 1
36 17S-79H-00011 PAR LN Label plate 1
¥ TR2AMAR D B PR 2 &) 357



SHANTUI WERLE | TR

SHARRETEHNKIRS
LUBRICATING AND TRACK RECOIL SYSTEM

358 Wi TR DBRAR



THEMR | MERE

SHANTUI

Fs S FHER 2 EAHE
NO. PART NO. PART NAME QTY MODEL

1 17S-79H-12000 SN Body Distributor 1

2 17S-79H-02000 Bk Joint 19
3 17S-79H-17000 BRAREX Joint 6

4 17S-79H-00007 R Plate 1

5 24Y-79-12000 B R Hose ass'y 4
6 01640-21223 12 Washer 12 4
7 01010-51225 1242 M12*25 Bolt M12*25 2
8 01571-01218 FE Seat 4
9 08034-20519 it Clamp 10
10 24Y-79-11000 B R Hose ass'y 2
1" 24Y-79-10000 e R Hose ass'y 2
12 24Y-79-09000 e R Hose ass'y 1

13 01010-50630 24 M6*30 Bole M6*30 2
14 01643-30623 #1086 Washer 6 2
15 24Y-79-05000 ==Y Hose ass'y 2
16 24Y-79-08000 HE B Hose ass'y 1

17 01010-51235 124 M12*35 Bolt M12*35 2
18 24Y-79-00002 PR Guard plate 1

¥ TR2AMAR D B PR 2 &) 359



SHANTUI
Wit TR2HLIRAR 4 A R4 )

SHANTUI CONSTRUCTION MACHINERY CO.,LTD

ik L ZR & 5T 7 T 327 E i858 5 (Ll H#E E Br=s L [])
£ E%—R 5 #4:400-6663666

Hi4R: 272073

Pk :www.shantui.com

20114E78




